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1. General Information

1.1. Applicant

Compex Systems Pte Ltd
No0:9 Harrison Road, Harrison Industrial Building, #05-01, Singapore 369651

1.2. Manufacturer

Compex Systems Pte Ltd
No:9 Harrison Road, Harrison Industrial Building, #05-01, Singapore 369651

1.3. Testing Facility

Test Site

MRT Technology (Suzhou) Co., Ltd

Test Site Location

D8 Building, No.2 Tian’edang Rd., Wuzhong Economic Development Zone, Suzhou, China

Test Facility / Accreditations
Measurements were performed at MRT Laboratory located in Tian’edang Rd., Suzhou, China.
e MRT facility is a FCC registered (MRT Reg. No. 809388) test facility with the site description

report on file and has met all the requirements specified in Section 2.948 of the FCC Rules.

e MRT facility is an IC registered (MRT Reg. No. 11384A-1) test laboratory with the site
description on file at Industry Canada.

e MRT facility is a VCCI registered (R-4179, G-814,
C-4664, T-2206) test laboratory with the site description
on file at VCCI Council.

® MRT Lab is accredited to ISO 17025 by the American
Association for Laboratory Accreditation (A2LA) under

lacw @!

Accredited Laboratory
MRT TECHNOLOGY (SUZHOU) CO., LTD.

Electrical Testing

the American Association for Laboratory Accreditation
Program (A2LA Cert. No. 3628.01) in EMC,
Telecommunications and Radio testing for FCC,
Industry Canada, EU and TELEC Rules.
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1.4. Feature of EqQuipment under Test

Product Name:

802.11ac Dual Band Module

Model No.:

WLE900VX, WLE90OVX-I

Brand Name:

COMPEX

Wi-Fi Specification:

802.11a/b/g/n/ac

1.5. Product Specification Subjective to this Report

Frequency Range

802.11a /n-HT20/ac-VHT20:

5180~5240 MHz, 5260~5320 MHz, 5500~5700 MHz;
802.11n-HT40/ac-VHT40:

5190~5230 MHz, 5270~5310 MHz, 5510~5670 MHz;
802.11ac-VHTS80:

5210 MHz, 5290 MHz, 5530 MHz, 5610 MHz;

Channel Number

802.11a/n-HT20/ac-VHT20: 19
802.11n-HT40/ac-VHT40: 9
802.11ac-VHTS80: 4

Type of Modulation

802.11a/n/ac: OFDM

Data Rate

802.11a: 6/9/12/18/24/36/48/54Mbps
802.11n: up to 450Mbps
802.11ac: up to 1299.9Mbps

Note: For other features of this EUT, test report will be issued separately.
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1.6. Operation Frequency / Channel List
802.11a/n-HT20/ac-VHT20
Channel Frequency Channel Frequency Channel Frequency
36 5180 MHz 40 5200 MHz 44 5220 MHz
48 5240 MHz 52 5260 MHz 56 5280 MHz
60 5300 MHz 64 5320 MHz 100 5500 MHz
104 5520 MHz 108 5540 MHz 112 5560 MHz
116 5580 MHz 120 5600 MHz 124 5620 MHz
128 5640 MHz 132 5660 MHz 136 5680 MHz
140 5700 MHz - - - -
802.11n-HT40/ac-VHT40
Channel Frequency Channel Frequency Channel Frequency
38 5190 MHz 46 5230 MHz 54 5270 MHz
62 5310 MHz 102 5510 MHz 110 5550 MHz
118 5590 MHz 126 5630 MHz 134 5670 MHz
802.11ac-VHTS80
Channel Frequency Channel Frequency Channel Frequency
42 5210 MHz 58 5290 MHz 106 5530 MHz
122 5610 MHz N/A N/A N/A N/A
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1.7. Description of Available Antennas

Antenna Type Manufacturer TX Max
Paths Directional Gain (dBi)
Dipole Antenna 1# | Kunshan Wavelink Electronic Co., Ltd. 3 2.4GHz: 2.0, 5GHz: 2.0
Dipole Antenna 2# Smart Ant Inc 3 2.4GHz: 4.5, 5GHz: 7.0
PCB Antenna 3# TAOGLAS Inc 3 2.4GHz: 4.5, 5GHz: 6.7
PCB Antenna 4# Compex Systems Pte Ltd 3 2.4GHz: 5.0, 5GHz: 5.0
PCB Antenna 5# Compex Systems Pte Ltd 3 2.4GHz: 5.0, 5GHz: 5.0

Note: We selected the dipole antenna 2# and PCB antenna 3# for all radiated emission testing.

1.8. Standards Applicable for Testing

The EUT complies with the requirements of ETSI EN 301 893 V1.8.1.
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2. Test Configuration of Equipment under Test

2.1. Description

of Test Mode

Test Mode

Mode 1: Transmit by 802.11a

Mode 2: Transmit by 802.11n-HT20

Mode 3: Transmit by 802.11n-HT40

Mode 4: Transmit by 802.11ac-VHT20

Mode 5: Transmit by 802.11ac-VHT40

Mode 6: Transmit by 802.11ac-VHT80

Mode 7: Receive by 802.11a

Mode 8: Receive by 802.11n-HT20

Mode 9: Receive by 802.11n-HT40

Mode 10: Receive by 802.11ac-VHT20

Mode 11: Receive by 802.11ac-VHT40

Mode 12: Receive by 802.11ac-VHT80

Test Mode Duty Cycle

1lla 96.92%

11n-HT20 94.51%

11n-HT40 85.86%

1lac-VHT20 95.03%

1lac-VHT40 93.52%

1lac-VHT80 80.08%
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2.2. Description of Test Software

The test utility software used during testing was “ART2-GUI Version: 2.3” and “CART Version: 4.9”.
Final Power Parameter Value of the test software

Test Mode Test Power Parameter Value
Frequency Ant O Ant 1 Ant 2 Ant0O+1 |AntO+1+2
5180 14.0 14.5 14.0
5320 13.5 14.0 15.0
802.11a Not Support | Not Support
5500 20.0 18.5 20.0
5700 20.0 20.0 20.0
5180 14.0 14.5 13.0 11.5 8.5
5320 14.0 14.5 13.0 11.5 8.5
802.11n-HT20
5500 20.0 19.0 20.0 18.0 17.0
5700 21.0 20.0 20.0 20.0 19.0
5190 14.5 14.5 13.5 13.0 10.0
5310 14.0 15.0 13.5 12.5 10.0
802.11n-HT40
5510 20.0 19.0 20.0 20.0 18.5
5670 20.0 20.0 20.0 20.0 19.5
5180 14.0 14.5 13.0 11.5 9.0
5320 14.0 14.5 13.0 11.0 9.5
802.11ac-VHT20
5500 20.0 19.0 20.0 16.0 17.0
5700 20.0 20.0 20.0 17.0 19.0
5190 15.5 15.0 13.5 13.0 10.0
5310 15.0 15.5 13.0 12.5 10.0
802.11ac-VHT40
5510 20.0 20.0 20.0 20.0 18.5
5670 20.0 20.0 20.0 20.0 19.0
5210 16.0 14.5 135 13.5 10.5
5290 15.5 15.0 135 13.0 10.5
802.11ac-VHTS80
5530 20.0 20.0 20.0 20.0 19.5
5610 20.0 20.0 20.0 20.0 20.0
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3. Test Summary
Clause Result
EN301893 Test Parameter (Pass/Fail) Remark
4.2 Carrier Frequencies Pass --
4.3 Occupied Channel Bandwidth Pass --
RF Output Power, Transmit Power Control (TPC) and
4.4 , Pass --
Power Density
Transmitter Unwanted Emissions Outside the 5GHz
45.1 Pass --
RLAN Bands
Transmitter Unwanted Emissions Within the 5GHz
45.2 Pass --
RLAN Bands
4.6 Receiver Spurious Emissions Pass -
) ) Refer to DFS
4.7 Dynamic Frequency Selection (DFS) Pass
report
4.8 Adaptivity Pass --
4.9 User Access Restrictions Pass --
4.10 Geo-location Capability N/A --

Note 1: For Radiated spurious emission test, every axis (X, Y, Z) was also verified. The test results

shown in the following sections represent the worst case emissions (Z axis), and the test setup

showed in test setup photo.

Note 2: This device doesn’t have Geo-location Capability which is declared by the manufacturer.

Note 3: We executed all test items at high data rates, since all modes of operation and data rates

have been investigated.
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4. Carrier Frequencies

4.1. Limit

The actual centre frequency for any given channel declared by the manufacturer shall be maintained
within the range fc £ 20ppm.

4.2. Test Setup

For Conducted Measurement

Standard Temperature

& Humidity Chamber
Analyzer

EUT

Power Supply

ooo

4.3. Test Procedure

Refer to ETSI EN 301 893 V1.8.1 (2015-03) Clause 5.3.2.2.1.
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4.4. Test Result

Product 802.11ac Dual Band Module Temperature -20 ~70°C
Test Engineer Amy Zhang Relative Humidity | 48 ~57%
Test Site TR3 Test Date 2016/12/29
Test Mode Carrier Mode
Test Conditions Declared Measured Tolerance Limit Result
Frequency (MHz) | Frequency (MHz) (ppm) (ppm)
Tnowm Viowm 5320 5319.987845 -2.28 -20 ~ +20 Pass
(25°C) | (DC 3.3V) 5500 5499.984925 -2.74 -20 ~ +20 Pass
Vuin 5320 5319.987618 -2.33 -20 ~ +20 Pass
Tuin (AC 3.0V) 5500 5499.987241 -2.32 -20 ~ +20 Pass
(-20°C) Vvax 5320 5319.985321 -2.76 -20 ~ +20 Pass
(AC 3.6V) 5500 5499.983264 -3.04 -20 ~ +20 Pass
Vv 5320 5319.985386 -2.75 -20 ~ +20 Pass
Tuax (AC 3.0V) 5500 5499.981532 -3.36 -20 ~ +20 Pass
(70°C) Vuax 5320 5319.985284 -2.77 -20 ~ +20 Pass
(AC 3.6V) 5500 5499.985386 -2.66 -20 ~ +20 Pass

Note: Tolerance (ppm) = {Measured Frequency (MHz) - Declared Frequency (MHz)} / Declared
Frequency (MHz) * 10"6 (ppm)
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5. Occupied Channel Bandwidth

5.1. Limit

The Nominal Channel Bandwidth shall be at least 5 MHz at all times.

The Occupied Channel Bandwidth shall be between 80 % and 100 % of the declared Nominal
Channel Bandwidth. In case of smart antenna systems (devices with multiple transmit Ants) each of
the transmit Ants shall meet this requirement.

During an established communication, a device is allowed to operate temporarily with an Occupied
Channel Bandwidth below 80 % of its Nominal Channel Bandwidth with a minimum of 4 MHz.

5.2. Test Setup

Spectrum Analyzer

T p— EUT

5.3. Test Procedure

Refer to ETSI EN 301 893 V1.8.1 (2015-03) Clause 5.3.3.2.1.
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5.4. Test Result

Product 802.11ac Dual Band Module Temperature 23°C

Test Engineer Amy Zhang Relative Humidity | 52%

Test Site TR3 Test Date 2017/01/03

Test Mode | Channel [Frequency|99% Bandwidth| Declared Nominal | Occupied | Limit | Result

No. (MHZz) (MH2) Channel Bandwidth | Bandwidth | (%)
(MHz) (%)
1Tx
1lla 64 5320 16.44 20 82.20 [80-100| Pass
1lla 100 5500 16.47 20 82.35 [80-100| Pass

11nHT20 64 5320 17.66 20 88.30 [80-100| Pass

11n-HT20 100 5500 17.67 20 88.35 [80-100| Pass
1lac-VHT20| 64 5320 17.66 20 88.30 [80-100| Pass
1lac-VHT20 100 5500 17.67 20 88.35 [80-100| Pass

11n-HT40 62 5310 36.22 40 90.55 |[80-100| Pass

11n-HT40 102 5510 36.25 40 90.63 [80-100| Pass
1lac-VHT40, 62 5310 36.23 40 90.58 [80-100| Pass
1lac-VHT40, 102 5510 36.24 40 90.60 [80-100| Pass
1lac-VHT80, 42 5210 75.72 80 94.65 |80-100| Pass
1lac-VHT80, 58 5290 75.71 80 94.64 |80-100| Pass

2Tx

11nHT20 64 5320 17.65 20 88.25 [80-100| Pass

11n-HT20 100 5500 17.78 20 88.90 [80-100| Pass
1lac-VHT20| 64 5320 17.65 20 88.25 [80-100| Pass
1lac-VHT20 100 5500 17.65 20 88.25 [80-100| Pass

11n-HT40 62 5310 36.23 40 90.58 [80-100| Pass

11n-HT40 102 5510 36.27 40 90.68 [80-100| Pass
1lac-VHT40, 62 5310 36.23 40 90.58 [80-100| Pass
1lac-VHT40, 102 5510 36.26 40 90.65 |[80-100| Pass
1lac-VHT80, 42 5210 75.78 80 94.73 |80-100| Pass
1lac-VHT80, 58 5290 75.83 80 94.79 |80-100| Pass
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3Tx

11nHT20 64 5320 17.65 20 88.25 80-100| Pass

11n-HT20 100 5500 17.70 20 88.50 [80-100| Pass
1lac-VHT20, 64 5320 17.65 20 88.25 |80-100| Pass
1lac-VHT20, 100 5500 17.70 20 88.50 [80-100| Pass

11n-HT40 62 5310 36.24 40 90.60 [80-100| Pass

11n-HT40 102 5510 36.28 40 90.70 |80-100| Pass
1lac-VHT40, 62 5310 36.23 40 90.58 |80-100| Pass
1lac-VHT40 102 5510 36.29 40 90.73 |80-100| Pass
11ac-VHT80 42 5210 75.74 80 94.68 80-100| Pass
11ac-VHT80 58 5290 75.92 80 94.90 80-100| Pass
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Occupied Channel Bandwidth — 1Tx

802.11a

Channel 64 (5320MHz)

Channel 100 (5500MHz)

B gitern Spactrum sz - Occupied B

5:17 M 120 0
Center Freq: 6.320000000 GHz Std: Nane
" Trig: Free Run AvglHold:>10110

#Atten: 10 4B

Center Freq 5.320000000 GHz
#IF Gain:Low - Radio Device: BTS

Ref Offset 21 dB.
Ref 20.00 dBm

Center Freq
5320000000 GHz

Center 5.32 GHz Span 40 MHz|l R0

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
16.435 MHz
-25.190 kHz OBW Power
20.10 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

BN e Spactrum Anabyae - Occupied B

7PN 3,
Center Freq 5.500000000 GHz Std: None.

Center Freq: 5.500000000 GHz
0 ree
#FGain:Low

] AvglHold:>10/10
#Atten: 10 4B Radio Devics: BTS

Ref Offset 21 dB

Ref 20.00 dBm

Center 5.5 GHz Span 40 MHz|J{?¥'%)

Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 17.7 dBm

16.465 MHz
-28.976 kHz OBW Power
22.24 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

802.11n-HT20

Channel 64 (5320MHz)

Channel 100 (5500MHz)

B gitern Spactrum sz - Occupied B

04:14:47 P 12n 03, 2
Center Freq: 6.320000000 GHz Radio $td: None
" Trig: Free Run AvglHold:>1010

#atten: 10 4B

Center Freq 5.320000000 GHz
A GaincLow Radio Device: BTS

Ref Offset 21 dB.
Ref 20.00 dBm

Center 5.32 GHz
#Res BW 100 kHz

Span 40 MHz/jf 7
#VBW 300 kHz

Occupied Bandwidth Total Power 12.1 dBm

17.657 MHz
-26.463 kHz OBW Power
21.26 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

BN e Spactrum Anabyae - Occupied B

04:16:03 HJan
Center Freq: 5.500000000 GHz Radio Std: None
" Trig: Free Run AvglHald:>10110

#Atten: 10 4B

Center Freq 5.500000000 GHz
FGainLow Radio Device: BTS

Ref Offset 21 B
Ref 20.00 dBm

Span 40 MHz |’y

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
17.667 MHz
-29.052 kHz OBW Power
21.93 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

802.11ac-VHT20

Channel 64 (5320MHz)

Channel 100 (5500MHz)

B gitern Spactrum sz - Occupied B

T v 04:22:46 PM Jan 03, 2017
Center Freq: 5.320000000 GHz Radio $td: None

" Trig: Free Run AvglHold:>10110
#atten: 10 4B

Center Freq 5.320000000 GHz
A GainLow Radio Device: BTS

Ref Offset 21 dB.
Ref 20.00 dBm

Center 5.32 GHz
#Res BW 100 kHz

Span 40 MHz/jf 7
#VBW 300 kHz

Total Power 12.2 dBm

Occupied Bandwidth

17.655 MHz
-23.672 kHz
21.28 MHz xdB

Transmit Freq Error OBW Power

x dB Bandwidth

99.00 %
-26.00 dB

B gl Spectrum Ansyues - Oceupied B = e =

: 5500000000 GHz
" Trig: Free Run AvglHold:>10/10
#Atten: 10 4B

Center Freq 5.500000000 GHz
AFGalnLow Radio Devics: BTS.

Ref Offset 21 B
Ref 20.00 dBm

Span 40 MHz |’y

#Res BW 100 kHz #VBW 300 kHz

Total Power

Occupied Bandwidth
17.669 MHz
-18.194 kHz
21.97 MHz xdB

Transmit Freq Error
x dB Bandwidth

OBW Power 99.00 %

-26.00 dB
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802.11n-HT40

Channel 62 (5310MHz)

Channel 102 (5510MHz)

—
B e Spectrum Az - Occup

i v 04:1:44 PM Jan 03, 2017

Center Freq: 5.310000000 GHz Radio $td: None

" Trig: Free Run AvglHeld:>1010
#Atten: 10 4B

Center Freq 5.310000000 GHz
#IF Gain:Low - Radio Device: BTS

Ref Offset 21 dB.
Ref 20.00 dBm

e

o
s

Center 5.31 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
36.222 MHz
-24.884 kHz
40.16 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

—
B ogert Spectrum Anabaer - Occupied S0

PMJan 03,

Center Freq: 5.510000000 GHz Radio Std: None
ree Run

AvglHold:>1010

Center Freq 5.510000000 GHz

#FGain:Low ™ garen: 10 dB Radio Device: BTS

Ref Offset 21 dB
Ref 20.00 dBm

Center Freq
5310000000 GHz

AL, P e

y

Center 5.51 GHz
#Res BW 100 kHz
Occupied Bandwidth
36.246 MHz
-35.890 kHz
41.62 MHz

#VBW 300 kHz

Total Power

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Center Freq|
5510000000 GHz

802.11ac-VHT40

Channel 62 (5310MHz)

Channel 102 (5510MHz)

ler Spectrum Anabaer - Occupi

0:34 P a1 03, 2
Center Freq 5.310000000 GHz Std: None

Center Freq: 5.310000000 GHz
= n a
#F Galn:Low

" Trig: Free Rur AvglHeld:>1010

#Atten: 10 4B Radic Device: BTS

Ref Offset 21 dB.
Ref 20.00 dBm

Center 5.31 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
36.226 MHz
-18.866 kHz
40.64 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

—
B ogert Spectrum Anabaer - Occupied S0

25 P Jan 03,

Center Freq 5.510000000 GHz Std: None.

Center Freq: 5.510000000 GHz
! Trig: Free Run
#FGain:Low

AvglHold:>1010

" aAren: 10 4B Radic Device: TS

Ref Offset 21 dB
Ref 20.00 dBm

Center Freq
5310000000 GHz

b LTS TR T

Center 5.51 GHz
#Res BW 100 kHz
Occupied Bandwidth
36.242 MHz
-26.268 kHz
41.96 MHz

#VBW 300 kHz

Total Power

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

Center Freq|
5510000000 GHz

802.11ac-VHT80

Channel 58 (5290MHz)

Channel 106 (5530MHz)

B gitern Spactrum sz - Occupied B

05:01:26 M 130 03, 2017
Center Freq 5.290000000 GHz Radic Std: None

Center Freq: 6.290000000 GHz
o Trig: Free Run
#F Gain:Low

— AvglHold:>1010
#Atten: 10 4B Radio Device: BTS

Ref Offset 21 dB.

Ref 20.00 dBm

Center 5.29 GHz

#Res BW 100 kHz #VBW 300 kHz

Total Power

Occupied Bandwidth

75.722 MHz
-12.324 kHz
81.15 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

BN e Spactrum Anabyae - Occupied B

48 FHJan
5.530000000 GHz Radio Std: None
Trig: Free Run AvglHold:>10/10

" #Anen: 108

Center Freq 5.530000000 GHz
AFGaiarLow Radio Device: BTS

Ref Offset 21 B
Ref 20.00 dBm

Center 5.53 GHz

#Res BW 100 kHz #VBW 300 kHz

Total Power

Occupied Bandwidth
75.705 MHz
<79.946 kHz
81.98 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth
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Occupied Channel Bandwidth — 2Tx

802.11n-HT20

Channel 64 (5320MHz)

Channel 100 (5500MHz)

B gitern Spactrum sz - Occupied B

05:13:23 PH 21 03, 2
Center Freq: 6.320000000 GHz Radio $td: Nane

" Trig: Free Run AvglHold:>10110
#Atten: 10 4B

Center Freq 5.320000000 GHz
#IF Gain:Low - Radio Device: BTS

Ref Offset 21 dB.
Ref 20.00 dBm

5.320000000 GHz

Center 5.32 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
17.649 MHz
-30.184 kHz
21.03 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

Span 40 MHz/jf %) :

BN e Spactrum Anabyae - Occupied B

Center Freq 5.500000000 GHz

Center Freq: 5.500000000 GHz
0 ree
#FGain:Low

" aAren: 10 4B

Ref Offset 21 dB
Ref 20.00 dBm

Center Freq

Center 5.5 GHz

Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
17.780 MHz
-36.618 kHz
29.74 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

4:55 P Jan 03,
Std: None

AvglHold:>1010

Radio Device: BTS.

Span 40 MHz|J{?¥'%)

19.0 dBm

99.00 %
-26.00 dB

8

02.11ac-VHT20

Channel 64 (5320MHz)

Channel 100 (5500MHz)

B gitern Spactrum sz - Occupied B

05:22:13 M 130 03,2017
Center Freq: 6.320000000 GHz Radio $td: None
" Trig: Free Run AvglHold:>10110

#Atten: 10 4B

Center Freq 5.320000000 GHz
#IF Gain:Low - Radio Device: BTS

Ref Offset 21 dB.
Ref 20.00 dBm

5.320000000 GHz

Center 5.32 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
17.650 MHz
-28.438 kHz
21.08 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

Span 40 MHz/jf %) :

BN e Spactrum Anabyae - Occupied B

5.500000000 GHz
" Trig: Free Run
#Atten: 10 4B

Center Freq 5.500000000 GHz

#FGain:Low

Ref Offset 21 dB
Ref 20.00 dBm

Center Freq

[l

hmt‘kﬂ'*"'}

Center 5.5 GHz
#Res BW 100 kHz
Occupied Bandwidth
17.649 MHz
-33.992 kHz
21.28 MHz

#VBW 300 kHz

Total Power

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

P Jan
Radio Std: None

AvglHold:>1010

Radio Device: BTS.

g
e Mw,t{;m_‘

Span 40 MHz|J{?¥'%)

16.3 dBm

99.00 %
-26.00 dB

802.11n-HT40

Channel 62 (5310MHz)

Channel 102 (5510MHz)

(B Agiter Spectrum s - Occupi

i 05:18:55 PM Jan 03, 2017

Center Freq: 5.310000000 GHz Radio $td: None

" Trig: Free Run AvglHold:>10110
#atten: 10 4B

Center Freq 5.310000000 GHz

#F Galn:Low Radio Device: BTS

Ref Offset 21 dB.
Ref 20.00 dBm

Tt | T ey

#Res BW 100 kHz #VBW 300 kHz

Total Power

Occupied Bandwidth

36.228 MHz
-24.788 kHz
40.36 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

—
B giert Spectrum Anabue - Occupied 8

Center Freq 5.510000000 GHz CQHW:L@S g-ﬂUUUWWGHI

#IFGaln:Low #Atten: 10 4B

Ref Offset 21 B
Ref 20.00 dBm

T RN R e ST F |

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
36.271 MHz
-35.778 kHz

45.39 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

25 P Jan 03,

Radio Std: None

AvglHold:>10/10

Radio Device: BTS.

Span 80 MHz |’y

99.00 %
-26.00 dB
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802.11ac-VHT40
Channel 102 (5510MHz)

06 P Jan 03,2017
Radio Std: None

Channel 62 (5310MHz)

—
B ogert Spectrum Anabaer - Occupied S0

05:24:56 M 1an 03, 2017
Radio Std: None Center Freq 5.510000000 GHz
#FGain: Lowl

Center Freq: 5510000000 GHz
Trig: Free Run AvglHold:>10110

—
Radio Device: BTS.

" #Aten: 108

B e Spectrum Az - Occup

Center Freg 5.310000000 GHz Center Freq: 5.310000000 GHz
" Trig: Free Run AvgiHold:>10110

#HFGainLow Radio Device: BTS

Ref Offset 21 dB. Ref Offset 21 4B
Ref 20.00 dBm Ref 20.00 dBm

Center Freq Center Freq|

5510000000 GHz,

5.310000000 GHz
T R Y

i

B L T ————————

"
e

|

P

-y
Span 80 MHz|J{?¥'
HRes BW 100 kHz #VBW 300 kHz

Occupied Bandwidth
36.255 MHz

-40.887 kHz OBW Power
43.21 MHz xdB

Center 5.31 GHz
HRes BW 100 kHz #VBW 300 kHz
Total Power

Occupied Bandwidth
36.230 MHz

-33.162 kHz OBW Power
40.40 MHz x dB

Total Power
99.00 %

Transmit Freq Error 99.00 % Transmit Freq Error
-26.00 dB x dB Bandwidth -26.00 dB

x dB Bandwidth

802.11ac-VHT80
Channel 106 (5530MHz)

BR gt Specinim fesyoe - Gecors o =) BR et Spectram A Gecupied 8V e =
21 Pt a0 03, 2017 520330 03,2017
Std: None Center Freq 5.530000000 GHz Center Freq: 5,530000000 GHz Std: None
W o Free Run AvglHold:>10/10
#iGain-Low | #Aten: 10 dB Radio Device: BTS

Center Freq 5.290000000 GHz Center Freq: 5.290000000 GHz
ig: Free Run AvgiHold:>1010
Radio Device: BTS

#HFGainLow
Ref Offset 21 dB

Ref 20.00 dBm

Ref Offset 21 dB.
Ref 20.00 dBm

r-—.—v-—-w-,.«a- —m‘u——-._’_\

A At g OIS *,;.Vw*w

i

Center 5.29 GHz
HRes BW 100 kHz #VBW 300 kHz HRes BW 100 kHz #VBW 300 kHz
Total Power

Occupied Bandwidth
75.831 MHz

-67.910 kHz OBW Power
83.05 MHz xdB

Total Power
99.00 %

-26.00 dB

Occupied Bandwidth
75.779 MHz

-52.598 kHz OBW Power

Transmit Freq Error 99.00 % Transmit Freq Error
-26.00 dB x dB Bandwidth

x dB Bandwidth

81.05 MHz x dB
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Occupied Channel Bandwidth — 3Tx

802.11n-HT20

Channel 64 (5320MHz)

Channel 100 (5500MHz)

B gitern Spactrum sz - Occupied B

Center Freq 5.320000000 GHz

HF Gain:Low

Ref Offset 21 dB.
Ref 20.00 dBm

Center 5.32 GHz
#Res BW 100 kHz
Occupied Bandwidth
17.653 MHz
-31.290 kHz
20.79 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 6.320000000 GHz Rac
M rig: Free Run
#hcten: 10 dB

830 PM 331 03, 2
Std: Nane
AvglHeld:>1010

Radic Device: BTS

Span 40 MHz/jf %) :
#VBW 300 kHz

Total Power

OBW Power 99.00 %
x dB -26.00 dB

BN e Spactrum Anabyae - Occupied B

Center Freq 5.500000000 GHz

Center Freq: 5.500000000 GHz
0 ree
#FGain:Low

" aAren: 10 4B

Ref Offset 21 dB
Ref 20.00 dBm

Center Freq
5320000000 GHz

Center 5.5 GHz

Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
17.698 MHz
-32.017 kHz OBW Power
23.78 MHz xdB

Transmit Freq Error
x dB Bandwidth

28:52 P Jan 03,
Radio Std: None

AvglHold:>1010

Radio Device: BTS.

Span 40 MHz|J{?¥'%)

17.7 dBm

99.00 %
-26.00 dB

802.11ac-VHT20

Channel 64 (5320MHz)

Channel 100 (5500MHz)

B gitern Spactrum sz - Occupied B

Center Freq 5.320000000 GHz

HF Gain:Low

Ref Offset 21 dB.
Ref 20.00 dBm

Center 5.32 GHz
#Res BW 100 kHz
Occupied Bandwidth
17.652 MHz
-29.358 kHz
20.98 MHz

Transmit Freq Error
x dB Bandwidth

4:40 PM 120 03, 2017

Center Freq: 6.320000000 GHz Radio Std: None
N Trig: Free Run
#tten: 10 4B

AvglHeld:>1010
Radic Device: BTS

#VBW 300 kHz

Total Power

OBW Power 99.00 %
x dB -26.00 dB

BN e Spactrum Anabyae - Occupied B

5.500000000 GHz
" Trig: Free Run
#Atten: 10 4B

Center Freq 5.500000000 GHz

#FGain:Low

Ref Offset 21 dB
Ref 20.00 dBm

Center Freq
5320000000 GHz

Center 5.5 GHz
#Res BW 100 kHz
Occupied Bandwidth
17.695 MHz
-34.247 kHz OBW Power
23.50 MHz xdB

#VBW 300 kHz

Total Power

Transmit Freq Error
x dB Bandwidth

P Jan
Radio Std: None

AvglHold:>1010

Radio Device: BTS.

Span 40 MHz|J{?¥'%)

17.6 dBm

99.00 %
-26.00 dB

802.11n-HT40

Channel 62 (5310MHz)

Channel 102 (5510MHz)

(B Agiter Spectrum s - Occupi

Center Freq 5.310000000 GHz

#F Galn:Low

Ref Offset 21 dB.
Ref 20.00 dBm

Center Freq: 5.310000000 GHz
" Trig: Free Run
#atten: 10 4B

05:31:20 PM Jan 03, 2017
Radio Std: None
AvglHold:>10110

Radio Device: BTS

AT RATI g, b

#Res BW 100 kHz

Occupied Bandwidth

36.239 MHz
-29.655 kHz
40.45 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

OBW Power 99.00 %
xdB -26.00 dB

—
B giert Spectrum Anabue - Occupied 8

Center Freq 5.510000000 GHz CQHW:L@S g-ﬂUUUWWGHI

#IFGaln:Low #Atten: 10 4B

Ref Offset 21 B
Ref 20.00 dBm

RN A I
i

#Res BW 100 kHz #VBW 300 kHz

Total Power

Occupied Bandwidth
36.279 MHz
-35.622 kHz
47.53 MHz xdB

Transmit Freq Error OBW Power

x dB Bandwidth

50.PH Jan 03,

Radio Std: None

AvglHold:>10/10

Radio Device: BTS.

Span 80 MHz |’y

99.00 %
-26.00 dB
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802.11ac-VHT40

Channel 62 (5310MHz)

Center Freg 5.310000000 GHz Center Freq: 5.310000000 GHz
e Trig: Free Run AvgiHold:>10110
#FGain:Low :

Channel 102 (5510MHz)

—
B ogert Spectrum Anabaer - Occupied S0

05:37:24 PM Jan 03, 2017
Radio Std: None

Center Freq 5.510000000 GHz
Radio Device: BTS

NSE T T 05:38:38 M Jan 03,2017
Center Freq: 5510000000 GHz
Trig: Free Run

Radio Std: None
‘AvglHold:»10/10
Ref Offset 21 dB.

Ref 20.00 dBm

SiGainlow T #Aten: 10dB Radio Device: BTS
Ref Offset 21 4B
Ref 20.00 dBm
Center Freq Center Freq|
ESILE 5510000000 GHz

R R R e )
ety Iy

«-mil"-"""‘
Lo

Center 5.31 GHz
HRes BW 100 kHz #VBW 300 kHz

Occupied Bandwidth
36.229 MHz

-28.530 kHz OBW Power
40.13 MHz x dB

8
Span 80 MHz|J{?¥'

HRes BW 100 kHz #VBW 300 kHz

Total Power

Occupied Bandwidth
36.286 MHz

-38.481 kHz OBW Power
46.03 MHz xdB

Total Power
Transmit Freq Error

99.00 % Transmit Freq Error 99.00 %
x dB Bandwidth -26.00 dB x dB Bandwidth

-26.00 dB

802.11ac-VHT80

Channel 58 (5290MHz)

Channel 106 (5530MHz)

—
B ogert Spectrum Anabaer - Occupied S0

Center Freq 5.290000000 GHz

0 M 30 03, 2017
Center Freq: 5.290000000 GHz d: Hane
ia: Free Run AvglHeld:>1010

Center Freq 5.530000000 GHz
A GainLow " Radio Device: BTS
Ref Offset 21 dB.
Ref 20.00 dBm

04 PM Jan 13,2017
Center Freq: 5.5630000000 GHz
Trig: Free Run

H: Std: None
[ve] AvglHald:>10/10
#FGainLow | #Atten: 108

Radio Device: BTS.
Ref Offset 21 dB

Ref 20.00 dBm

e e |

| |

R g Ay M S i

! 1

Center 5.29 GHz
HRes BW 100 kHz

#VBW 300 kHz
Occupied Bandwidth

75.736 MHz
Transmit Freq Error
x dB Bandwidth

HiRes BW 100 kHz
Total Power

i Span 160 MHz|L "ty
#VBW 300 kHz

Occupied Bandwidth
75.915 MHz
Transmit Freq Error
x dB Bandwidth

Total Power
-27.849 kHz OBW Power

99.00 %
80.44 MHz x dB

-72.797 kHz OBW Power
-26.00 dB

99.00 %
89.06 MHz x dB

-26.00 dB
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6. RF Output Power, Transmit Power Control (TPC) and Power Density

6.1. Limit

RF Output Power and Power Density at the Highest Power Level

TPC is not required for channels whose nominal bandwidth falls completely within the band 5150
MHz to 5250 MHz.

For devices with TPC, the RF output power and the power density when configured to operate at the
highest stated power level of the TPC range shall not exceed the levels given in following table.
Devices are allowed to operate without TPC. See table for applicable limits in this case.

Mean EIRP limits for RF Output Power and Power Density at the Highest Power Level

o Mean EIRP Density Limit
Mean EIRP Limit [dBm]

Frequency Range [dBm/MHZz]
with TPC without TPC with TPC without TPC
5150 MHz to 5350 MHz 23 20/23 (see note 1) 10 7/10 (see note 2)
5470 MHz to 5725 MHz |30 (see note 3)| 27 (see note 3) |17 (see note 3)| 14 (see note 3)

NOTE 1: The applicable limit is 20 dBm, except for transmissions whose nominal bandwidth falls
completely within the band 5150 MHz to 5250 MHz, in which case the applicable limit is 23
dBm.

NOTE 2: The applicable limit is 7 dBm/MHz, except for transmissions whose nominal bandwidth falls
completely within the band 5150 MHz to 5250 MHz, in which case the applicable limit is 10
dBm/MHz.

NOTE 3: Slave devices without a Radar Interference Detection function shall comply with the limits for
the band 5250 MHz to 5350 MHz.

RF Output Power at the Lowest Power Level of the TPC Range

For devices using TPC, the RF output power during a transmission burst when configured to operate
at the lowest stated power level of the TPC range shall not exceed the levels given in following table.
For devices without TPC, the limits in table do not apply.

Mean EIRP Limits for RF Output Power at the Lowest Power Level of the TPC Range

Frequency Range Mean EIRP [dBm]
5250 MHz to 5350 MHz 17
5470 MHz to 5725 MHz 24 (see note)

Note: Slave devices without a Radar Interference Detection function shall comply with the limits for the
band 5250 MHz to 5350 MHz.
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6.2. Test Setup

Temperature & Humidity Chamber

DCBlock &

Attenuator

EUT

Pawer Supply

6.3. Test Procedure

Refer to ETSI EN 301 893 V1.8.1 (2015-03) Clause 5.3.4.2.1.

24 of 107



Report No.: 1612RSU02302

6.4. Test Result

Product 802.11ac Dual Band Module Temperature -20 ~70°C
Test Engineer Amy Zhang Relative Humidity | 50 ~ 58%
Test Site TR3 Test Date 2017/01/02
Test Item RF Output Power

Normal Conditions (Temperature 25°C, DC 3.3V)

1Tx
Mode Ch. Freq. RF Output Power (dBm) Max EIRP | Limit | Result
No. (MH2) Power (dBm)
Ant 0 Ant 1 Ant 2 (dBm)

1lla 36 5180 14.67 13.99 14.38 21.81 23 Pass
1lla 64 5320 14.41 14.05 14.81 21.95 23 Pass
1la 100 5500 18.55 18.52 18.62 25.76 30 Pass
1lla 140 5700 18.46 18.44 18.71 25.85 30 Pass
11n-HT20 36 5180 14.61 14.28 14.67 21.92 23 Pass
11n-HT20 64 5320 14.53 14.66 14.58 21.91 23 Pass
11n-HT20 100 5500 18.39 18.85 18.41 26.10 30 Pass
11n-HT20 140 5700 17.95 18.16 18.68 25.93 30 Pass
1lac-VHT20 36 5180 1451 14.05 14.51 22.17 23 Pass
1lac-VHT20 64 5320 14.61 14.52 14.53 22.27 23 Pass
1lac-VHT20 | 100 5500 18.55 18.84 18.75 26.50 30 Pass
1llac-VHT20 | 140 5700 18.64 18.54 18.63 26.30 30 Pass
11n-HT40 38 5190 14.39 14.05 14.51 21.73 23 Pass
11n-HT40 62 5310 14.43 14.66 14.71 21.93 23 Pass
11n-HT40 102 5510 18.39 18.81 18.42 26.03 30 Pass
11n-HT40 134 5670 18.66 18.64 18.62 25.88 30 Pass
1lac-VHT40 38 5190 14.61 13.68 14.66 21.95 23 Pass
1lac-VHT40 62 5310 14.68 14.65 14.49 21.97 23 Pass
1llac-VHT40 | 102 5510 18.62 18.63 18.59 25.92 30 Pass
1llac-VHT40 | 134 5670 18.52 18.48 18.61 25.90 30 Pass
1lac-VHT80 42 5210 14.62 14.12 14.64 22.60 23 Pass
1lac-VHT80 58 5290 14.29 13.52 14.58 22.54 23 Pass
1lac-VHT80 | 106 5530 18.26 18.35 18.24 26.31 30 Pass
1llac-VHT80 | 122 5610 18.49 18.48 18.36 26.45 30 Pass

Note: EIRP Power (dBm) = RF Output Power (dBm) + Antenna Gain (dBi) + 10*Log(1/Duty Cycle).
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2Tx
Mode Ch. Freq. RF Output Power (dBm) Total EIRP | Limit Result
No. (MH2) Power (dBm)
Ant O Ant 1 (dBm)

11n-HT20 36 5180 11.26 11.05 21.41 23 Pass

11n-HT20 64 5320 11.28 11.06 21.43 23 Pass

11n-HT20 100 5500 18.03 18.74 28.66 30 Pass

11n-HT20 140 5700 18.26 18.66 28.72 30 Pass
1lac-VHTZ20 36 5180 11.76 11.62 22.36 23 Pass
1lac-VHTZ20 64 5320 11.76 11.42 22.27 23 Pass
1lac-VHTZ20 100 5500 18.03 18.67 29.03 30 Pass
1lac-VHT20 140 5700 18.06 18.35 28.88 30 Pass

11n-HT40 38 5190 11.24 11.16 21.43 23 Pass

11n-HT40 62 5310 11.34 11.28 21.54 23 Pass

11n-HT40 102 5510 18.34 18.29 28.55 30 Pass

11n-HT40 134 5670 18.34 18.28 28.54 30 Pass
1lac-VHT40 38 5190 11.98 11.38 21.99 23 Pass
1lac-VHT40 62 5310 11.49 11.39 21.74 23 Pass
1lac-VHT40 102 5510 18.61 18.24 28.73 30 Pass
1lac-VHT40 134 5670 18.19 18.68 28.74 30 Pass
1lac-VHT80 42 5210 11.76 11.29 22.51 23 Pass
1lac-VHT80 58 5290 11.61 11.15 22.36 23 Pass
1lac-VHT80 106 5530 18.64 18.51 29.55 30 Pass
1lac-VHT80 122 5610 18.51 18.62 29.54 30 Pass

NOte TOtal EIRP POWGr(dBm) - 10*'09{10(Am 0 RF Output Power /10)+10(Ant 1 RF Output Power /10)} + Antenna
Gain(dBi) + 10*Log(1/Duty Cycle).
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3TX
Mode Ch. Freq. RF Output Power (dBm) Total EIRP | Limit | Result
No. (MHZz) Power (dBm)
Ant O Ant 1 Ant 2 (dBm)

11n-HT20 36 5180 9.05 8.03 11.54 21.82 23 Pass

11n-HT20 64 5320 8.34 8.05 9.84 20.83 23 Pass

11n-HT20 100 5500 16.67 17.65 15.03 28.60 30 Pass

11n-HT20 140 5700 16.25 16.68 16.02 28.34 30 Pass
1lac-VHT20 | 36 5180 8.46 7.59 11.48 21.95 23 Pass
1lac-VHT20 | 64 5320 9.24 8.84 11.05 22.25 23 Pass
1lac-VHT20 | 100 5500 16.85 17.46 16.11 29.27 30 Pass
1lac-VHT20 | 140 5700 16.24 16.75 16.14 28.82 30 Pass

11n-HT40 38 5190 8.85 8.24 11.25 21.64 23 Pass

11n-HT40 62 5310 8.88 8.94 10.74 21.60 23 Pass

11n-HT40 102 5510 16.75 16.74 16.28 28.59 30 Pass

11n-HT40 134 5670 16.85 16.68 16.42 28.65 30 Pass
1llac-VHT40 | 38 5190 8.88 8.11 11.03 21.58 23 Pass
1llac-VHT40 | 62 5310 8.78 8.91 10.59 21.57 23 Pass
1lac-VHT40 | 102 5510 17.26 16.83 16.18 28.84 30 Pass
1lac-VHT40 | 134 5670 15.84 15.86 15.49 27.80 30 Pass
1lac-VHT80 | 42 5210 8.69 7.82 11.25 22.24 23 Pass
1lac-VHT80 | 58 5290 8.79 8.38 10.69 22.14 23 Pass
11lac-VHT80 | 106 5530 16.91 16.89 15.82 29.30 30 Pass
1lac-VHT80 | 122 5610 16.29 16.49 16.29 29.09 30 Pass

Note: Total EIRP Power(dBm) - 10*Iog{10(Am 0 RF Output Power /10)+10(Am 1 RF Output Power /10) +1O(Ant 2 RF Output
Power 101 + Antenna Gain(dBi) + 10*Log(1/Duty Cycle).
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Extreme Conditions (Temperature -20°C / DC 3.0V)

1Tx
Mode Ch. Freq. RF Output Power (dBm) Max EIRP | Limit | Result
No. (MH2) Power (dBm)
Ant O Ant 1 Ant 2 (dBm)

1la 36 5180 13.55 12.92 13.66 20.80 23 Pass
1lla 64 5320 13.28 13.08 13.58 20.72 23 Pass
1lla 100 5500 17.61 17.55 17.61 24.75 30 Pass
1lla 140 5700 17.48 17.49 17.59 24.73 30 Pass
11n-HT20 36 5180 13.86 13.67 14.03 21.28 23 Pass
11n-HT20 64 5320 14.06 14.24 14.08 21.49 23 Pass
11n-HT20 100 5500 17.86 18.24 17.96 25.49 30 Pass
11n-HT20 140 5700 17.69 17.68 18.06 25.31 30 Pass
1lac-VHT20 36 5180 14.08 13.68 14.03 21.74 23 Pass
1lac-VHT20 64 5320 14.14 13.98 13.86 21.80 23 Pass
1llac-VHT20 | 100 5500 17.96 18.36 18.27 26.02 30 Pass
1llac-VHT20 | 140 5700 18.26 18.14 18.06 25.92 30 Pass
11n-HT40 38 5190 13.86 13.69 13.84 21.08 23 Pass
11n-HT40 62 5310 13.96 14.23 14.28 21.50 23 Pass
11n-HT40 102 5510 17.86 18.26 18.03 25.48 30 Pass
11n-HT40 134 5670 18.21 18.24 18.24 25.46 30 Pass
1lac-VHT40 38 5190 14.16 13.24 14.05 21.45 23 Pass
1lac-VHT40 62 5310 14.19 14.26 14.02 21.55 23 Pass
1lac-VHT40 102 5510 18.24 18.21 17.96 25.53 30 Pass
1lac-VHT40 134 5670 18.01 17.96 18.03 25.32 30 Pass
1lac-VHT80 42 5210 14.03 13.68 14.19 22.15 23 Pass
1lac-VHT80 58 5290 13.76 12.98 14.03 21.99 23 Pass
1lac-VHT80 | 106 5530 17.86 17.82 17.67 25.82 30 Pass
1llac-VHT80 | 122 5610 17.86 17.84 17.82 25.82 30 Pass

Note: EIRP Power (dBm) = RF Output Power (dBm) + Antenna Gain (dBi) + 10*Log(1/Duty Cycle).
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2Tx
Mode Ch. Freq. RF Output Power (dBm) Total EIRP | Limit Result
No. (MH2) Power (dBm)
Ant O Ant 1 (dBm)

11n-HT20 36 5180 10.33 10.11 20.48 23 Pass

11n-HT20 64 5320 10.28 10.09 20.44 23 Pass

11n-HT20 100 5500 17.15 17.87 27.78 30 Pass

11n-HT20 140 5700 17.26 17.62 27.70 30 Pass
1lac-VHTZ20 36 5180 10.88 10.44 21.34 23 Pass
1lac-VHTZ20 64 5320 10.85 10.52 21.36 23 Pass
1lac-VHTZ20 100 5500 17.21 17.81 28.19 30 Pass
1lac-VHT20 140 5700 17.16 17.38 27.94 30 Pass

11n-HT40 38 5190 10.15 10.34 20.48 23 Pass

11n-HT40 62 5310 10.48 10.28 20.61 23 Pass

11n-HT40 102 5510 17.52 17.39 27.69 30 Pass

11n-HT40 134 5670 17.39 17.47 27.66 30 Pass
1lac-VHT40 38 5190 10.86 10.38 20.93 23 Pass
1lac-VHT40 62 5310 10.49 10.29 20.69 23 Pass
1lac-VHT40 102 5510 17.49 17.19 27.64 30 Pass
1lac-VHT40 134 5670 17.06 17.68 27.68 30 Pass
1lac-VHT80 42 5210 10.76 10.26 21.49 23 Pass
1lac-VHT80 58 5290 10.47 10.15 21.29 23 Pass
1lac-VHT80 106 5530 17.49 17.35 28.40 30 Pass
1lac-VHT80 122 5610 17.26 17.44 28.33 30 Pass

NOte TOtal EIRP POWGr(dBm) - 10*'09{10(Am 0 RF Output Power /10)+10(Ant 1 RF Output Power /10)} + Antenna
Gain(dBi) + 10*Log(1/Duty Cycle).
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3TX
Mode Ch. Freq. RF Output Power (dBm) Total EIRP | Limit | Result
No. (MHZz) Power (dBm)
Ant O Ant 1 Ant 2 (dBm)

11n-HT20 36 5180 8.12 6.77 10.24 20.63 23 Pass

11n-HT20 64 5320 7.41 6.85 8.79 19.78 23 Pass

11n-HT20 100 5500 15.68 16.72 14.68 27.79 30 Pass

11n-HT20 140 5700 15.29 15.68 15.18 27.41 30 Pass
1lac-VHT20 | 36 5180 7.77 6.79 10.36 21.01 23 Pass
1lac-VHT20 | 64 5320 8.11 7.86 10.19 21.28 23 Pass
1lac-VHT20 | 100 5500 15.86 16.29 15.18 28.23 30 Pass
1lac-VHT20 | 140 5700 15.03 15.77 15.24 27.79 30 Pass

11n-HT40 38 5190 7.89 7.03 10.16 20.56 23 Pass

11n-HT40 62 5310 7.88 7.66 9.85 20.57 23 Pass

11n-HT40 102 5510 15.89 15.69 15.09 27.56 30 Pass

11n-HT40 134 5670 15.85 15.66 15.49 27.66 30 Pass
1llac-VHT40 | 38 5190 7.86 7.24 10.16 20.67 23 Pass
1llac-VHT40 | 62 5310 8.12 7.91 9.71 20.72 23 Pass
1lac-VHT40 | 102 5510 16.24 15.86 15.26 27.87 30 Pass
1lac-VHT40 | 134 5670 14.85 14.86 14.36 26.76 30 Pass
1lac-VHT80 | 42 5210 7.81 6.82 10.26 21.28 23 Pass
1lac-VHT80 | 58 5290 7.91 7.36 9.94 21.29 23 Pass
11lac-VHT80 | 106 5530 15.69 15.86 14.78 28.20 30 Pass
1lac-VHT80 | 122 5610 15.29 15.81 15.29 28.21 30 Pass

Note: Total EIRP Power(dBm) - 10*Iog{10(Am 0 RF Output Power /10)+10(Am 1 RF Output Power /10) +1O(Ant 2 RF Output
Power 101 + Antenna Gain(dBi) + 10*Log(1/Duty Cycle).
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Iﬁ’ Report No.: 1612RSU02302

Extreme Conditions (Temperature -20°C / DC 3.6V)

1Tx
Mode Ch. Freq. RF Output Power (dBm) Max EIRP | Limit | Result
No. (MH2) Power (dBm)
Ant O Ant 1 Ant 2 (dBm)

1la 36 5180 13.48 12.86 13.64 20.78 23 Pass
1lla 64 5320 13.27 13.15 13.49 20.63 23 Pass
1lla 100 5500 17.34 17.49 17.59 24.73 30 Pass
1lla 140 5700 17.39 17.58 17.61 24.75 30 Pass
11n-HT20 36 5180 13.69 13.81 13.85 21.10 23 Pass
11n-HT20 64 5320 13.98 14.28 13.99 21.53 23 Pass
11n-HT20 100 5500 17.89 18.06 17.86 25.31 30 Pass
11n-HT20 140 5700 17.59 17.54 17.87 25.12 30 Pass
1lac-VHT20 36 5180 13.94 13.69 13.86 21.60 23 Pass
1lac-VHT20 64 5320 14.06 13.82 13.74 21.72 23 Pass
1llac-VHT20 | 100 5500 17.88 18.26 18.06 25.92 30 Pass
1llac-VHT20 | 140 5700 18.16 18.06 17.94 25.82 30 Pass
11n-HT40 38 5190 13.91 13.74 13.86 21.13 23 Pass
11n-HT40 62 5310 13.85 14.06 14.19 21.41 23 Pass
11n-HT40 102 5510 17.89 18.14 17.91 25.36 30 Pass
11n-HT40 134 5670 18.06 18.06 18.14 25.36 30 Pass
1lac-VHT40 38 5190 14.03 13.52 13.97 21.32 23 Pass
1lac-VHT40 62 5310 14.09 14.06 13.86 21.38 23 Pass
1llac-VHT40 | 102 5510 18.16 18.05 17.86 25.45 30 Pass
1lac-VHT40 134 5670 17.86 17.89 17.91 25.20 30 Pass
1lac-VHT80 42 5210 13.99 13.48 14.04 22.00 23 Pass
1lac-VHT80 58 5290 13.82 13.24 14.18 22.14 23 Pass
1lac-VHT80 | 106 5530 17.68 17.75 17.59 25.71 30 Pass
1llac-VHT80 | 122 5610 17.64 17.91 17.69 25.87 30 Pass

Note: EIRP Power (dBm) = RF Output Power (dBm) + Antenna Gain (dBi) + 10*Log(1/Duty Cycle).
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Report No.: 1612RSU02302

2Tx
Mode Ch. Freq. RF Output Power (dBm) Total EIRP | Limit Result
No. (MH2) Power (dBm)
Ant O Ant 1 (dBm)

11n-HT20 36 5180 10.22 10.18 20.46 23 Pass

11n-HT20 64 5320 10.24 10.19 20.47 23 Pass

11n-HT20 100 5500 17.09 17.67 27.65 30 Pass

11n-HT20 140 5700 17.49 17.59 27.80 30 Pass
1lac-VHTZ20 36 5180 10.69 10.36 21.20 23 Pass
1lac-VHTZ20 64 5320 10.75 10.49 21.29 23 Pass
1lac-VHTZ20 100 5500 17.06 17.68 28.05 30 Pass
1lac-VHT20 140 5700 17.06 17.24 27.82 30 Pass

11n-HT40 38 5190 10.18 10.24 20.44 23 Pass

11n-HT40 62 5310 10.36 10.19 20.51 23 Pass

11n-HT40 102 5510 17.49 17.46 27.71 30 Pass

11n-HT40 134 5670 17.29 17.68 27.72 30 Pass
1lac-VHT40 38 5190 10.69 10.24 20.77 23 Pass
1lac-VHT40 62 5310 10.39 10.19 20.59 23 Pass
1lac-VHT40 102 5510 17.24 17.09 27.47 30 Pass
1lac-VHT40 134 5670 16.94 17.49 27.52 30 Pass
1lac-VHT80 42 5210 10.62 10.06 21.32 23 Pass
1lac-VHT80 58 5290 10.29 10.24 21.24 23 Pass
1lac-VHT80 106 5530 17.34 17.19 28.24 30 Pass
1lac-VHT80 122 5610 17.05 17.34 28.17 30 Pass

NOte TOtal EIRP POWGr(dBm) - 10*'09{10(Am 0 RF Output Power /10)+10(Ant 1 RF Output Power /10)} + Antenna
Gain(dBi) + 10*Log(1/Duty Cycle).
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Report No.: 1612RSU02302

3TX
Mode Ch. Freq. RF Output Power (dBm) Total EIRP | Limit | Result
No. (MHZz) Power (dBm)
Ant O Ant 1 Ant 2 (dBm)

11n-HT20 36 5180 8.02 6.81 9.68 20.35 23 Pass

11n-HT20 64 5320 7.24 6.58 8.47 19.52 23 Pass

11n-HT20 100 5500 15.49 16.58 14.82 27.71 30 Pass

11n-HT20 140 5700 15.09 15.43 15.02 27.20 30 Pass
1lac-VHT20 | 36 5180 7.68 6.59 10.14 20.83 23 Pass
1lac-VHT20 | 64 5320 8.03 7.66 9.86 21.06 23 Pass
1lac-VHT20 | 100 5500 15.48 16.02 15.01 27.96 30 Pass
1lac-VHT20 | 140 5700 15.25 15.54 14.95 27.69 30 Pass

11n-HT40 38 5190 7.69 7.18 9.86 20.40 23 Pass

11n-HT40 62 5310 7.66 7.54 9.48 20.31 23 Pass

11n-HT40 102 5510 15.75 15.49 14.86 27.38 30 Pass

11n-HT40 134 5670 15.64 15.35 15.24 27.41 30 Pass
1llac-VHT40 | 38 5190 7.68 7.02 9.86 20.43 23 Pass
1llac-VHT40 | 62 5310 7.91 7.68 9.54 20.52 23 Pass
1lac-VHT40 | 102 5510 16.02 15.68 15.08 27.67 30 Pass
1lac-VHT40 | 134 5670 14.59 14.65 14.19 26.54 30 Pass
1lac-VHT80 | 42 5210 7.68 6.59 9.86 21.00 23 Pass
1lac-VHT80 | 58 5290 7.68 7.21 9.68 21.06 23 Pass
11lac-VHT80 | 106 5530 15.35 15.49 14.61 27.90 30 Pass
1lac-VHT80 | 122 5610 15.06 15.51 15.01 27.94 30 Pass

Note: Total EIRP Power(dBm) - 10*Iog{10(Am 0 RF Output Power /10)+10(Am 1 RF Output Power /10) +1O(Ant 2 RF Output
Power 101 + Antenna Gain(dBi) + 10*Log(1/Duty Cycle).

33 of 107




Iﬁ’ Report No.: 1612RSU02302

Extreme Conditions (Temperature 70°C / DC 3.0V)

1Tx
Mode Ch. Freq. RF Output Power (dBm) Max EIRP | Limit | Result
No. (MH2) Power (dBm)
Ant O Ant 1 Ant 2 (dBm)

1lla 36 5180 15.46 14.86 15.29 22.60 23 Pass
1lla 64 5320 15.41 15.39 15.51 22.65 23 Pass
1la 100 5500 19.51 19.39 19.48 26.65 30 Pass
1lla 140 5700 19.41 19.38 19.69 26.83 30 Pass
11n-HT20 36 5180 15.54 15.02 15.44 22.79 23 Pass
11n-HT20 64 5320 15.42 15.62 15.44 22.87 23 Pass
11n-HT20 100 5500 19.41 19.68 19.59 26.93 30 Pass
11n-HT20 140 5700 19.58 19.47 19.68 26.93 30 Pass
1lac-VHT20 36 5180 14.59 14.69 14.82 22.48 23 Pass
1lac-VHT20 64 5320 14.48 15.15 14.49 22.81 23 Pass
1llac-VHT20 | 100 5500 19.52 19.68 19.47 27.34 30 Pass
1llac-VHT20 | 140 5700 19.71 19.61 19.44 27.37 30 Pass
11n-HT40 38 5190 15.62 14.86 15.66 22.88 23 Pass
11n-HT40 62 5310 15.47 15.43 15.64 22.86 23 Pass
11n-HT40 102 5510 19.42 19.49 19.35 26.71 30 Pass
11n-HT40 134 5670 19.48 19.61 19.41 26.83 30 Pass
1lac-VHT40 38 5190 15.61 14.86 15.47 22.90 23 Pass
1lac-VHT40 62 5310 15.49 15.47 15.26 22.78 23 Pass
1lac-VHT40 102 5510 19.42 19.26 19.34 26.71 30 Pass
1lac-VHT40 134 5670 19.42 19.18 19.29 26.71 30 Pass
1lac-VHT80 42 5210 14.38 14.76 14.58 22.72 23 Pass
1lac-VHT80 58 5290 14.59 13.86 14.39 22.55 23 Pass
1lac-VHT80 | 106 5530 19.43 19.51 19.48 27.47 30 Pass
1llac-VHT80 | 122 5610 19.61 19.56 19.28 27.57 30 Pass

Note: EIRP Power (dBm) = RF Output Power (dBm) + Antenna Gain (dBi) + 10*Log(1/Duty Cycle).
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Report No.: 1612RSU02302

2Tx
Mode Ch. Freq. RF Output Power (dBm) Total EIRP | Limit Result
No. (MH2) Power (dBm)
Ant O Ant 1 (dBm)

11n-HT20 36 5180 12.35 12.01 22.44 23 Pass

11n-HT20 64 5320 12.38 12.15 22.52 23 Pass

11n-HT20 100 5500 19.35 19.59 29.73 30 Pass

11n-HT20 140 5700 19.24 19.61 29.68 30 Pass
1lac-VHTZ20 36 5180 11.86 11.71 22.46 23 Pass
1lac-VHTZ20 64 5320 11.91 11.61 22.43 23 Pass
1lac-VHTZ20 100 5500 19.25 19.15 29.87 30 Pass
1lac-VHT20 140 5700 19.03 19.39 29.89 30 Pass

11n-HT40 38 5190 12.74 12.19 22.71 23 Pass

11n-HT40 62 5310 12.24 12.09 22.40 23 Pass

11n-HT40 102 5510 19.24 19.21 29.46 30 Pass

11n-HT40 134 5670 19.28 19.26 29.50 30 Pass
1lac-VHT40 38 5190 12.68 12.31 22.80 23 Pass
1lac-VHT40 62 5310 12.38 12.28 22.63 23 Pass
1lac-VHT40 102 5510 19.36 19.05 29.51 30 Pass
1lac-VHT40 134 5670 19.14 19.51 29.63 30 Pass
1lac-VHT80 42 5210 11.59 11.44 22.49 23 Pass
1lac-VHT80 58 5290 11.42 11.91 22.65 23 Pass
1lac-VHT80 106 5530 18.52 18.24 29.36 30 Pass
1lac-VHT80 122 5610 18.41 18.53 29.45 30 Pass

NOte TOtal EIRP POWGr(dBm) - 10*'09{10(Am 0 RF Output Power /10)+10(Ant 1 RF Output Power /10)} + Antenna
Gain(dBi) + 10*Log(1/Duty Cycle).
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Report No.: 1612RSU02302

3TX
Mode Ch. Freq. RF Output Power (dBm) Total EIRP | Limit | Result
No. (MHZz) Power (dBm)
Ant O Ant 1 Ant 2 (dBm)

11n-HT20 36 5180 9.42 8.71 12.41 22.51 23 Pass

11n-HT20 64 5320 10.01 9.68 12.02 22.71 23 Pass

11n-HT20 100 5500 17.64 18.49 16.02 29.52 30 Pass

11n-HT20 140 5700 17.38 17.59 17.02 29.35 30 Pass
1lac-VHT20 | 36 5180 9.68 8.78 12.19 22.90 23 Pass
1lac-VHT20 | 64 5320 10.18 9.66 11.35 22.89 23 Pass
1lac-VHT20 | 100 5500 17.68 17.29 17.01 29.77 30 Pass
1lac-VHT20 | 140 5700 17.16 17.51 16.91 29.63 30 Pass

11n-HT40 38 5190 9.64 8.67 12.05 22.35 23 Pass

11n-HT40 62 5310 9.64 9.58 11.51 22.33 23 Pass

11n-HT40 102 5510 17.68 17.69 17.41 29.59 30 Pass

11n-HT40 134 5670 17.82 17.81 17.61 29.74 30 Pass
1llac-VHT40 | 38 5190 9.68 9.21 12.05 22.56 23 Pass
1llac-VHT40 | 62 5310 10.14 9.81 11.49 22.60 23 Pass
1lac-VHT40 | 102 5510 18.01 17.68 17.11 29.68 30 Pass
1lac-VHT40 | 134 5670 16.85 17.05 16.35 28.82 30 Pass
1lac-VHT80 | 42 5210 9.64 8.68 10.03 22.22 23 Pass
1lac-VHT80 | 58 5290 9.64 9.11 9.76 22.25 23 Pass
11lac-VHT80 | 106 5530 16.68 16.71 16.57 29.39 30 Pass
1lac-VHT80 | 122 5610 16.24 16.47 16.11 29.01 30 Pass

Note: Total EIRP Power(dBm) - 10*Iog{10(Am 0 RF Output Power /10)+10(Am 1 RF Output Power /10) +1O(Ant 2 RF Output
Power 101 + Antenna Gain(dBi) + 10*Log(1/Duty Cycle).
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Iﬁ’ Report No.: 1612RSU02302

Extreme Conditions (Temperature 70°C / DC 3.6V)

1Tx
Mode Ch. Freq. RF Output Power (dBm) Max EIRP | Limit | Result
No. (MH2) Power (dBm)
Ant O Ant 1 Ant 2 (dBm)

1la 36 5180 15.33 14.79 15.19 22.47 23 Pass
1lla 64 5320 15.36 15.26 15.42 22.56 23 Pass
1lla 100 5500 19.45 19.26 19.39 26.59 30 Pass
1lla 140 5700 19.34 19.26 19.55 26.69 30 Pass
11n-HT20 36 5180 15.41 14.98 15.52 22.77 23 Pass
11n-HT20 64 5320 15.47 15.39 15.28 22.72 23 Pass
11n-HT20 100 5500 19.39 19.49 19.61 26.86 30 Pass
11n-HT20 140 5700 19.46 19.38 19.58 26.83 30 Pass
1lac-VHT20 36 5180 14.61 14.52 14.66 22.32 23 Pass
1lac-VHT20 64 5320 14.38 15.11 14.59 22.77 23 Pass
1llac-VHT20 | 100 5500 19.35 19.44 19.38 27.10 30 Pass
1llac-VHT20 | 140 5700 19.66 19.54 19.28 27.32 30 Pass
11n-HT40 38 5190 15.55 14.91 15.68 22.90 23 Pass
11n-HT40 62 5310 15.38 15.59 15.54 22.81 23 Pass
11n-HT40 102 5510 19.31 19.29 19.24 26.53 30 Pass
11n-HT40 134 5670 19.39 19.48 19.28 26.70 30 Pass
1lac-VHT40 38 5190 15.47 14.58 15.39 22.76 23 Pass
1lac-VHT40 62 5310 15.39 15.38 15.05 22.68 23 Pass
1llac-VHT40 | 102 5510 19.28 19.06 19.55 26.84 30 Pass
1llac-VHT40 | 134 5670 19.28 19.28 19.48 26.77 30 Pass
1lac-VHT80 42 5210 14.21 14.68 14.61 22.64 23 Pass
1lac-VHT80 58 5290 14.59 14.24 14.52 22.55 23 Pass
1lac-VHT80 | 106 5530 19.36 19.59 19.56 27.55 30 Pass
1llac-VHT80 | 122 5610 19.82 19.68 19.33 27.78 30 Pass

Note: EIRP Power (dBm) = RF Output Power (dBm) + Antenna Gain (dBi) + 10*Log(1/Duty Cycle).
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Report No.: 1612RSU02302

2Tx
Mode Ch. Freq. RF Output Power (dBm) Total EIRP | Limit Result
No. (MH2) Power (dBm)
Ant O Ant 1 (dBm)

11n-HT20 36 5180 12.44 12.15 22.55 23 Pass

11n-HT20 64 5320 12.48 12.35 22.67 23 Pass

11n-HT20 100 5500 19.41 19.35 29.64 30 Pass

11n-HT20 140 5700 19.06 19.44 29.51 30 Pass
1lac-VHTZ20 36 5180 11.68 11.58 22.30 23 Pass
1lac-VHTZ20 64 5320 11.85 11.49 22.35 23 Pass
1lac-VHTZ20 100 5500 19.02 19.19 29.78 30 Pass
1lac-VHT20 140 5700 19.14 19.26 29.87 30 Pass

11n-HT40 38 5190 12.66 12.03 22.59 23 Pass

11n-HT40 62 5310 12.35 12.18 22.50 23 Pass

11n-HT40 102 5510 19.35 19.41 29.61 30 Pass

11n-HT40 134 5670 19.41 19.46 29.67 30 Pass
1lac-VHT40 38 5190 12.71 12.19 22.76 23 Pass
1lac-VHT40 62 5310 12.43 12.06 22.55 23 Pass
1lac-VHT40 102 5510 19.48 19.15 29.62 30 Pass
1lac-VHT40 134 5670 19.24 19.61 29.73 30 Pass
1lac-VHT80 42 5210 11.69 11.58 22.61 23 Pass
1lac-VHT80 58 5290 11.68 12.03 22.83 23 Pass
1lac-VHT80 106 5530 18.69 18.67 29.66 30 Pass
1lac-VHT80 122 5610 18.51 18.71 29.59 30 Pass

NOte TOtal EIRP POWGr(dBm) - 10*'09{10(Am 0 RF Output Power /10)+10(Ant 1 RF Output Power /10)} + Antenna
Gain(dBi) + 10*Log(1/Duty Cycle).
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Report No.: 1612RSU02302

3TX
Mode Ch. Freq. RF Output Power (dBm) Total EIRP | Limit | Result
No. (MHZz) Power (dBm)
Ant O Ant 1 Ant 2 (dBm)

11n-HT20 36 5180 9.35 8.66 12.18 22.36 23 Pass

11n-HT20 64 5320 10.18 9.55 12.24 22.83 23 Pass

11n-HT20 100 5500 17.56 18.35 15.92 29.41 30 Pass

11n-HT20 140 5700 17.42 17.45 16.88 29.27 30 Pass
1lac-VHT20 | 36 5180 9.59 8.69 12.01 22.76 23 Pass
1lac-VHT20 | 64 5320 9.94 9.28 11.32 22.70 23 Pass
1lac-VHT20 | 100 5500 17.71 17.01 16.85 29.64 30 Pass
1lac-VHT20 | 140 5700 17.02 17.42 16.79 29.52 30 Pass

11n-HT40 38 5190 9.53 8.44 11.84 22.17 23 Pass

11n-HT40 62 5310 9.46 9.43 11.29 22.14 23 Pass

11n-HT40 102 5510 17.52 17.43 17.35 29.43 30 Pass

11n-HT40 134 5670 17.66 17.67 17.24 29.52 30 Pass
1llac-VHT40 | 38 5190 9.48 9.03 11.75 22.32 23 Pass
1llac-VHT40 | 62 5310 9.86 9.64 11.26 22.38 23 Pass
1lac-VHT40 | 102 5510 17.84 17.46 17.03 29.52 30 Pass
1lac-VHT40 | 134 5670 16.69 17.14 16.48 28.84 30 Pass
1lac-VHT80 | 42 5210 9.58 8.49 9.86 22.09 23 Pass
1lac-VHT80 | 58 5290 9.46 9.32 9.66 22.22 23 Pass
1lac-VHT80 | 106 5530 16.74 16.52 16.34 29.27 30 Pass
1lac-VHT80 | 122 5610 16.24 16.29 16.24 28.99 30 Pass

Note: Total EIRP Power(dBm) - 10*Iog{10(Am 0 RF Output Power /10)+10(Am 1 RF Output Power /10) +1O(Ant 2 RF Output
Power 101 + Antenna Gain(dBi) + 10*Log(1/Duty Cycle).
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Iﬁ’ Report No.: 1612RSU02302

Product 802.11ac Dual Band Module Temperature -20 ~70°C
Test Engineer Amy Zhang Relative Humidity | 50 ~ 58%
Test Site TR3 Test Date 2017/01/02
Test Item Transmit Power Control (TPC)

Normal Conditions (Temperature 25°C)

Mode Ch. Freq. RF Output Power (dBm) Total EIRP | Limit | Result
No. (MHZz) Power (dBm)
Ant O Ant 1 Ant 2 (dBm)
11n-HT20 64 5320 2.25 1.86 3.48 14.60 17 Pass
11n-HT20 100 5500 10.59 11.59 8.91 22.52 24 Pass
11n-HT20 140 5700 10.15 10.56 9.75 22.18 24 Pass
1llac-VHT20 | 64 5320 2.68 2.35 4.58 15.75 17 Pass
1lac-VHT20 | 100 5500 10.48 11.86 9.75 23.22 24 Pass
1lac-VHT20 | 140 5700 9.58 10.42 9.64 22.33 24 Pass
11n-HT40 62 5310 2.48 2.31 4.29 15.12 17 Pass
11n-HT40 102 5510 10.58 10.39 9.85 22.28 24 Pass
11n-HT40 134 5670 10.44 10.38 10.15 22.32 24 Pass
1llac-VHT40 | 62 5310 2.49 2.43 4.08 15.13 17 Pass
1lac-VHT40 | 102 5510 10.68 10.47 9.76 22.38 24 Pass
1llac-VHT40 | 134 5670 9.56 9.58 9.28 21.54 24 Pass
1lac-VHT80 | 58 5290 2.49 2.03 4.35 15.81 17 Pass
1lac-VHT80 | 106 5530 10.29 10.44 9.28 22.77 24 Pass
1lac-VHT80 | 122 5610 9.86 10.03 9.76 22.62 24 Pass

Note: Total EIRP Power(dBm) - 10*Iog{10(Am 0 RF Output Power/10)+lO(Am 1 RF Output Power /10) +1O(Ant 2 RF Output
Power 101 + Antenna Gain(dBi) + 10*Log(1/Duty Cycle)
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W Iﬁ Report No.: 1612RSU02302

Extreme Conditions (Temperature -20°C / DC 3.0V)

Mode Ch. Freq. RF Output Power (dBm) Total EIRP | Limit | Result
No. (MHZz) Power (dBm)
Ant O Ant 1 Ant 2 (dBm)
11n-HT20 64 5320 1.24 0.54 2.82 13.66 17 Pass
11n-HT20 100 5500 9.81 10.66 7.91 21.62 24 Pass
11n-HT20 140 5700 9.24 9.38 9.05 21.24 24 Pass
1llac-VHT20 | 64 5320 1.74 1.75 3.91 15.03 17 Pass
1lac-VHT20 | 100 5500 9.54 10.24 8.69 21.97 24 Pass
1lac-VHT20 | 140 5700 8.59 9.34 8.67 21.31 24 Pass
11n-HT40 62 5310 1.43 1.38 3.29 14.12 17 Pass
11n-HT40 102 5510 9.58 9.34 9.15 21.35 24 Pass
11n-HT40 134 5670 9.46 9.58 9.38 21.47 24 Pass
1llac-VHT40 | 62 5310 1.72 1.69 3.45 14.43 17 Pass
1lac-VHT40 | 102 5510 9.75 9.38 8.76 21.38 24 Pass
1llac-VHT40 | 134 5670 8.49 8.81 8.34 20.61 24 Pass
1lac-VHT80 | 58 5290 1.68 1.24 3.29 14.90 17 Pass
1lac-VHT80 | 106 5530 9.46 9.59 8.48 21.94 24 Pass
1lac-VHT80 | 122 5610 9.18 9.03 8.94 21.79 24 Pass

NOte: TOtaI EIRP POWGr(dBm) - 10*|Og{1O(Ant 0 RF Output Power /10)+10(Am 1 RF Output Power /10) +1O(Ant 2 RF Output
Power 10} + Antenna Gain(dBi) + 10*Log(1/Duty Cycle)
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W Iﬁ Report No.: 1612RSU02302

Extreme Conditions (Temperature -20°C / DC 3.6V)

Mode Ch. Freq. RF Output Power (dBm) Total EIRP | Limit | Result
No. (MHZz) Power (dBm)
Ant O Ant 1 Ant 2 (dBm)
11n-HT20 64 5320 1.39 0.85 2.99 13.86 17 Pass
11n-HT20 100 5500 9.76 10.59 8.25 21.65 24 Pass
11n-HT20 140 5700 9.14 9.29 9.35 21.28 24 Pass
1llac-VHT20 | 64 5320 1.68 1.91 3.68 14.95 17 Pass
1lac-VHT20 | 100 5500 9.48 10.18 8.72 21.93 24 Pass
1lac-VHT20 | 140 5700 8.36 9.22 8.49 21.14 24 Pass
11n-HT40 62 5310 1.63 1.48 3.45 14.28 17 Pass
11n-HT40 102 5510 9.38 9.45 9.28 21.36 24 Pass
11n-HT40 134 5670 9.36 9.49 9.28 21.37 24 Pass
1llac-VHT40 | 62 5310 1.83 1.79 3.28 14.42 17 Pass
1lac-VHT40 | 102 5510 9.86 9.48 8.89 21.49 24 Pass
1llac-VHT40 | 134 5670 8.61 8.64 8.69 20.71 24 Pass
1lac-VHT80 | 58 5290 1.75 1.66 3.08 14.95 17 Pass
1lac-VHT80 | 106 5530 9.27 9.38 8.28 21.74 24 Pass
1lac-VHT80 | 122 5610 9.33 9.18 8.84 21.86 24 Pass

NOte: Total EIRP POWGr(dBm) - 10*|Og{1O(Ant 0 RF Output Power /10)+10(Am 1 RF Output Power /10) +1O(Ant 2 RF Output
Power 10} + Antenna Gain(dBi) + 10*Log(1/Duty Cycle)
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W Iﬁ Report No.: 1612RSU02302

Extreme Conditions (Temperature 70°C / DC 3.0V)

Mode Ch. Freq. RF Output Power (dBm) Total EIRP | Limit | Result
No. (MHZz) Power (dBm)
Ant O Ant 1 Ant 2 (dBm)
11n-HT20 64 5320 3.91 3.55 5.76 16.54 17 Pass
11n-HT20 100 5500 11.42 12.36 9.81 23.34 24 Pass
11n-HT20 140 5700 11.08 11.34 11.04 23.17 24 Pass
1lac-VHT20 | 64 5320 3.91 3.49 4.66 16.48 17 Pass
1lac-VHT20 | 100 5500 11.39 10.86 11.14 23.57 24 Pass
1lac-VHT20 | 140 5700 11.15 11.48 10.67 23.55 24 Pass
11n-HT40 62 5310 3.42 3.52 5.61 16.30 17 Pass
11n-HT40 102 5510 11.57 11.38 11.24 23.39 24 Pass
11n-HT40 134 5670 11.42 11.26 11.05 23.24 24 Pass
1llac-VHT40 | 62 5310 3.57 3.29 4.75 15.98 17 Pass
1lac-VHT40 | 102 5510 11.69 11.29 11.04 23.41 24 Pass
1llac-VHT40 | 134 5670 10.61 10.75 10.35 22.64 24 Pass
1lac-VHT80 | 58 5290 3.59 291 3.68 16.14 17 Pass
1lac-VHT80 | 106 5530 10.66 10.72 10.64 23.41 24 Pass
1lac-VHT80 | 122 5610 10.25 10.52 9.75 22.92 24 Pass

NOte: Total EIRP POWGr(dBm) - 10*|Og{1O(Ant 0 RF Output Power /10)+10(Am 1 RF Output Power /10) +1O(Ant 2 RF Output
Power 10} + Antenna Gain(dBi) + 10*Log(1/Duty Cycle)
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W Iﬁ Report No.: 1612RSU02302

Extreme Conditions (Temperature 70°C / DC 3.6V)

Mode Ch. Freq. RF Output Power (dBm) Total EIRP | Limit | Result
No. (MHZz) Power (dBm)
Ant O Ant 1 Ant 2 (dBm)
11n-HT20 64 5320 3.86 3.48 5.67 16.46 17 Pass
11n-HT20 100 5500 11.38 12.26 9.75 23.27 24 Pass
11n-HT20 140 5700 11.24 11.28 11.18 23.25 24 Pass
1lac-VHT20 | 64 5320 4.03 3.59 4.71 16.57 17 Pass
1lac-VHT20 | 100 5500 11.48 11.03 11.03 23.62 24 Pass
1lac-VHT20 | 140 5700 11.43 11.56 10.82 23.72 24 Pass
11n-HT40 62 5310 3.59 3.69 5.83 16.49 17 Pass
11n-HT40 102 5510 11.69 11.49 11.42 23.53 24 Pass
11n-HT40 134 5670 11.62 11.48 11.36 23.48 24 Pass
1llac-VHT40 | 62 5310 3.75 3.49 4.86 16.14 17 Pass
1lac-VHT40 | 102 5510 11.82 11.42 11.35 23.60 24 Pass
1llac-VHT40 | 134 5670 10.52 10.82 10.61 22.71 24 Pass
1lac-VHT80 | 58 5290 3.49 3.11 3.28 16.03 17 Pass
1lac-VHT80 | 106 5530 10.36 10.43 10.52 23.17 24 Pass
1lac-VHT80 | 122 5610 10.39 10.69 9.85 23.06 24 Pass

NOte: Total EIRP POWGr(dBm) - 10*|Og{1O(Ant 0 RF Output Power /10)+10(Am 1 RF Output Power /10) +1O(Ant 2 RF Output
Power 10} + Antenna Gain(dBi) + 10*Log(1/Duty Cycle)
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Report No.: 1612RSU02302

Product 802.11ac Dual Band Module Temperature 24°C
Test Engineer Amy Zhang Relative Humidity | 54%
Test Site TR3 Test Date 2017/01/05
Test Item Power Density
1Tx
Mode Ch. Freq. Power Density Max Power | Limit | Result
No. (MHZz) (dBm/MHZz) Density (dBm/
Ant 0 Ant 1 Ant2 | (dBm/MHz) | MHz2)
11a 36 5180 2.58 2.76 1.86 9.90 10 Pass
11a 64 5320 2.29 2.61 2.71 9.85 10 Pass
1l1a 100 5500 7.33 8.35 8.69 15.83 17 Pass
11a 140 5700 7.91 7.81 7.35 15.05 17 Pass
11n-HT20 36 5180 2.42 2.68 0.91 9.93 10 Pass
11n-HT20 64 5320 2.67 2.58 151 9.92 10 Pass
11n-HT20 100 5500 7.16 7.88 7.91 15.16 17 Pass
11n-HT20 140 5700 8.24 7.38 7.25 15.49 17 Pass
1lac-VHT20 | 36 5180 2.18 2.24 0.85 9.90 10 Pass
1lac-VHT20 | 64 5320 2.12 2.21 1.35 9.87 10 Pass
1lac-VHT20 | 100 5500 7.19 8.05 7.85 15.71 17 Pass
1lac-VHT20 | 140 5700 7.64 7.28 6.45 15.30 17 Pass
11n-HT40 38 5190 -1.52 -1.82 -2.84 5.70 10 Pass
11n-HT40 62 5310 -1.59 -1.61 -2.74 5.63 10 Pass
11n-HT40 102 5510 3.66 3.42 4.53 11.75 17 Pass
11n-HT40 134 5670 3.42 3.61 4.15 11.37 17 Pass
11ac-VHT40 | 38 5190 0.69 -0.25 -1.58 7.98 10 Pass
11ac-VHT40 | 62 5310 -0.52 0.15 -2.42 7.44 10 Pass
1lac-VHT40 | 102 5510 431 4.58 4.59 11.88 17 Pass
1lac-VHT40 | 134 5670 3.64 3.68 3.42 10.97 17 Pass
1lac-VHT80 | 42 5210 -3.44 -3.24 -3.29 4.72 10 Pass
1lac-VHT80 | 58 5290 -3.44 -3.25 -3.14 4.82 10 Pass
1lac-VHT80 | 106 5530 0.86 0.91 1.21 9.17 17 Pass
1lac-VHT80 | 122 5610 0.77 0.91 0.86 8.87 17 Pass

Note: Max Power Density (dBm/MHz) = Power Density + Antenna Gain + 10*Log(1/Duty Cycle).
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2Tx
Mode Ch. Freq. Power Density Total Power Limit Result
No. (MH2) (dBm/MHz) Density (dBm/MHz)
Ant0 Ant 1 (dBm/MHz)

11n-HT20 36 5180 -0.24 -0.92 9.69 10 Pass

11n-HT20 64 5320 -0.66 -1.24 9.32 10 Pass

11n-HT20 100 5500 5.95 7.21 16.88 17 Pass

11n-HT20 140 5700 7.03 6.15 16.87 17 Pass
1lac-VHT20 36 5180 -1.24 -1.31 9.40 10 Pass
1lac-VHT20 64 5320 -0.97 -1.42 9.48 10 Pass
11ac-VHT20 100 5500 5.66 6.58 16.82 17 Pass
11ac-VHT20 140 5700 6.38 6.03 16.88 17 Pass

11n-HT40 38 5190 -2.64 -2.91 7.46 10 Pass

11n-HT40 62 5310 -2.91 -2.85 7.35 10 Pass

11n-HT40 102 5510 4.21 3.55 14.12 17 Pass

11n-HT40 134 5670 4.67 4.38 14.76 17 Pass
1lac-VHT40 38 5190 -2.42 -2.81 7.69 10 Pass
1lac-VHT40 62 5310 -2.69 -2.91 7.50 10 Pass
1lac-VHT40 102 5510 3.44 4.05 14.06 17 Pass
1lac-VHT40 134 5670 4.68 4.35 14.82 17 Pass
1lac-VHT80 42 5210 -5.91 -5.44 5.31 10 Pass
1lac-VHT80 58 5290 -5.81 -5.36 5.40 10 Pass
1lac-VHT80 106 5530 -2.43 -1.95 8.79 17 Pass
1lac-VHT80 122 5610 -2.25 -2.03 8.84 17 Pass

Note: Total Power Density(dBm/MHz) = 10*log{10" 0 Power bensity /10); 7 g(Ant 1 Power Density 108 4 Antenna
Gain(dBi) + 10*Log(1/Duty Cycle).
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Report No.: 1612RSU02302

3TX
Mode Ch. Freq. Power Density Total Power | Limit | Result
No. (MHZz) (dBm/MHZz) Density (dBm/
Ant 0 Ant 1 Ant2 | (dBm/MHz) | MH2)
11n-HT20 36 5180 -3.21 -4.15 -1.24 9.32 10 Pass
11n-HT20 64 5320 -2.04 -3.94 -1.42 9.68 10 Pass
11n-HT20 100 5500 3.35 5.28 4.57 16.49 17 Pass
11n-HT20 140 5700 4.68 4.57 4.86 16.72 17 Pass
1lac-VHT20 | 36 5180 -2.68 -3.66 -2.14 9.65 10 Pass
1llac-VHT20 | 64 5320 -2.84 -3.24 -2.24 9.68 10 Pass
1lac-VHT20 | 100 5500 3.68 4.28 3.91 16.40 17 Pass
1lac-VHT20 | 140 5700 4.42 4.66 4.08 16.83 17 Pass

11n-HT40 38 5190 -5.66 -6.58 -3.42 6.98 10 Pass

11n-HT40 62 5310 -5.68 -5.81 -3.48 7.14 10 Pass

11n-HT40 102 5510 2.55 2.81 2.42 14.59 17 Pass

11n-HT40 134 5670 3.24 2.68 3.18 15.03 17 Pass
1lac-VHT40 | 38 5190 -5.05 -2.36 -3.25 8.65 10 Pass
1lac-VHT40 | 62 5310 -5.24 -5.68 -3.24 7.48 10 Pass
1lac-VHT40 | 102 5510 2.84 2.66 2.81 14.83 17 Pass
11lac-VHT40 | 134 5670 2.88 2.35 3.05 14.83 17 Pass
11ac-VHT80 | 42 5210 -7.81 -7.58 -7.49 5.11 10 Pass
1lac-VHT80 | 58 5290 -7.91 -7.66 -7.82 4.94 10 Pass
1lac-VHT80 | 106 5530 -4.65 -4.33 -4.35 8.30 17 Pass
1lac-VHT80 | 122 5610 -4.81 -4.29 -4.28 8.28 17 Pass

Note: Total Power Density(dBm/MHz) - 10*|Og{10(Am0 Power Density /10)+10(Am1 Power Density /10) +10(Ant2 Power
Density 101 + Antenna Gain(dBi) + 10*Log(1/Duty Cycle).

47 of 107




b

Report No.: 1612RSU02302

7. Transmitter Unwanted Emissions Outside the 5GHz RLAN Bands

7.1. Limit
Frequency Range Maximum Power Bandwidth
30 MHz to 47 MHz -36dBm 100 kHz
47 MHz to 74 MHz -54dBm 100 kHz
74 MHz to 87.5 MHz -36dBm 100 kHz
87.5 MHz to 118 MHz -54dBm 100 kHz
118 MHz to 174 MHz -36dBm 100 kHz
174 MHz to 230 MHz -54dBm 100 kHz
230 MHz to 470 MHz -36dBm 100 kHz
470 MHz to 862 MHz -54dBm 100 kHz
862 MHz to 1 GHz -36dBm 100 kHz
1 GHz t0 5.15 GHz -30dBm 1 MHz
5.35 GHz t0 5.47 GHz -30dBm 1 MHz
5.725 GHz to 26.5 GHz -30dBm 1 MHz
7.2. Test Setup
Below 1GHz Test Setup:
I 3m »

EUT

T (Polystyrene)

1.5m

‘(Turntable)‘ .“....‘...".“

.

(Antenna Tower)

T

1.5m

Test Receiver [

A

—
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m I‘ Report No.: 1612RSU02302

Above 1GHz Test Setup:

o———— 3m — (Antenna Tower)

EUT

T (Polystyrene)
L |

1.5m 15m
‘(Turntable)‘ ..".‘.‘...“.
i

Spectrum Analyzer

7.3. Test Procedure

Refer to ETSI EN 301 893 V1.8.1 (2015-03) Clause 5.3.5.2.2.
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Report No.: 1612RSU02302

7.4. Test Result

Test with ANT 2#
Test Engineer Lewis Huang Temperature 24°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 802.11a - Ant 2 Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
62.5 -85.1 22.9 -62.2 -54.0 -8.2 PK Horizontal
190.1 -85.5 23.8 -61.7 -54.0 -7.7 PK Horizontal
57.2 -83.5 22.0 -61.5 -54.0 -7.5 PK Vertical
64 200.2 -85.4 22.5 -62.9 -54.0 -8.9 PK Vertical
7596.0 -67.6 21.5 -46.1 -30.0 -16.1 PK Horizontal
10826.0 -75.7 29.6 -46.1 -30.0 -16.1 PK Horizontal
7596.0 -69.1 21.9 -47.2 -30.0 -17.2 PK Vertical
14583.0 -73.5 30.8 -42.7 -30.0 -12.7 PK Vertical
62.0 -83.2 22.9 -60.3 -54.0 -6.3 PK Horizontal
97.4 -76.3 14.7 -61.6 -54.0 -7.6 PK Horizontal
72.7 -88.1 25.9 -62.2 -54.0 -8.2 PK Vertical
100 750.2 -97.1 35.3 -61.8 -54.0 -7.8 PK Vertical
7596.0 -63.4 215 -41.9 -30.0 -11.9 PK Horizontal
14744.5 -73.7 29.8 -43.9 -30.0 -13.9 PK Horizontal
7596.0 -68.0 21.9 -46.1 -30.0 -16.1 PK Vertical
14702.0 -74.4 31.2 -43.2 -30.0 -13.2 PK Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
Note 3: Other frequency was base noise within 18-26.5GHz, there is not show in the report.
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Report No.: 1612RSU02302

Test Engineer Lewis Huang Temperature 24°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 802.11n-HT20-Ant0+1 + 2 | Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
57.2 -83.4 22.6 -60.8 -54.0 -6.8 PK Horizontal
675.1 -96.1 32.7 -63.4 -54.0 -9.4 PK Horizontal
57.2 -83.7 22.0 -61.7 -54.0 -7.7 PK Vertical
64 750.2 -97.3 35.3 -62.0 -54.0 -8.0 PK Vertical
7094.5 -60.3 21.6 -38.7 -30.0 -8.7 PK Horizontal
10945.0 -73.5 29.3 -44.2 -30.0 -14.2 PK Horizontal
7093.3 -53.2 21.9 -31.3 -30.0 -1.3 RMS Vertical
14659.5 -74.4 31.2 -43.2 -30.0 -13.2 PK Vertical
190.1 -84.9 23.8 -61.1 -54.0 -7.1 PK Horizontal
675.1 -96.1 32.7 -63.4 -54.0 -9.4 PK Horizontal
62.5 -83.6 23.4 -60.2 -54.0 -6.2 PK Vertical
100 750.2 -96.9 35.3 -61.6 -54.0 -7.6 PK Vertical
7332.5 -64.4 22.1 -42.3 -30.0 -12.3 PK Horizontal
10902.5 -74.7 29.8 -44.9 -30.0 -14.9 PK Horizontal
7332.5 -63.9 22.1 -41.8 -30.0 -11.8 PK Vertical
14625.5 -74.0 31.3 -42.7 -30.0 -12.7 PK Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
Note 3: Other frequency was base noise within 18-26.5GHz, there is not show in the report.
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Test Engineer Lewis Huang Temperature 24°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 802.11n-HT40-Ant0+1 + 2 | Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
56.7 -83.5 22.5 -61.0 -54.0 -7.0 PK Horizontal
500.0 -94.8 29.4 -65.4 -54.0 -11.4 PK Horizontal
62.0 -82.8 23.3 -59.5 -54.0 -5.5 RMS Vertical
62 750.2 -95.4 35.3 -60.1 -54.0 -6.1 PK Vertical
7069.0 -57.4 21.2 -36.2 -30.0 -6.2 PK Horizontal
10996.0 -73.9 29.4 -44.5 -30.0 -14.5 PK Horizontal
7066.6 -53.3 214 -31.9 -30.0 -1.9 RMS Vertical
14685.0 -74.5 31.6 -42.9 -30.0 -12.9 PK Vertical
66.9 -85.6 23.0 -62.6 -54.0 -8.6 PK Horizontal
675.1 -96.1 32.7 -63.4 -54.0 -9.4 PK Horizontal
57.2 -83.7 22.0 -61.7 -54.0 -7.7 PK Vertical
102 750.2 -97.2 35.3 -61.9 -54.0 -7.9 PK Vertical
7332.5 -62.0 22.1 -39.9 -30.0 -9.9 PK Horizontal
10843.0 -74.7 29.7 -45.0 -30.0 -15.0 PK Horizontal
7332.5 -63.0 22.1 -40.9 -30.0 -10.9 PK Vertical
11004.5 -73.1 29.3 -43.8 -30.0 -13.8 PK Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)

Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
Note 3: Other frequency was base noise within 18-26.5GHz, there is not show in the report.
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Test Engineer Lewis Huang Temperature 24°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 202.11ac-VHT20 -Ant0+ 1+ T ACL
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
66.9 -85.6 23.0 -62.6 -54.0 -8.6 PK Horizontal
190.1 -84.9 23.8 -61.1 -54.0 -7.1 PK Horizontal
61.5 -84.2 23.0 -61.2 -54.0 -7.2 PK Vertical
64 199.8 -85.8 22.5 -63.3 -54.0 -9.3 PK Vertical
7094.5 -57.6 21.6 -36.0 -30.0 -6.0 PK Horizontal
15331.0 -73.4 30.3 -43.1 -30.0 -13.1 PK Horizontal
7093.3 -52.7 21.9 -30.8 -30.0 -0.8 RMS Vertical
14370.5 -74.3 30.9 -43.4 -30.0 -13.4 PK Vertical
53.3 -87.6 23.4 -64.2 -54.0 -10.2 PK Horizontal
190.1 -84.9 23.8 -61.1 -54.0 -7.1 PK Horizontal
56.2 -83.9 21.6 -62.3 -54.0 -8.3 PK Vertical
100 750.2 -95.8 35.3 -60.5 -54.0 -6.5 PK Vertical
7332.5 -62.9 22.1 -40.8 -30.0 -10.8 PK Horizontal
10851.5 -74.4 29.5 -44.9 -30.0 -14.9 PK Horizontal
7332.5 -64.0 22.1 -41.9 -30.0 -11.9 PK Vertical
14659.5 -74.4 31.2 -43.2 -30.0 -13.2 PK Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
Note 3: Other frequency was base noise within 18-26.5GHz, there is not show in the report.
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Test Engineer Lewis Huang Temperature 24°C
Test Time 2016/12/31 Relative Humidity | 52%
802.11ac-VHT40 - Ant0 + 1 + _
Test Mode 5 Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
57.2 -83.9 22.6 -61.3 -54.0 -7.3 PK Horizontal
675.1 -93.0 32.7 -60.3 -54.0 -6.3 PK Horizontal
61.5 -85.2 23.0 -62.2 -54.0 -8.2 PK Vertical
62 205.1 -86.6 21.7 -64.9 -54.0 -10.9 PK Vertical
7077.5 -62.9 21.5 -41.4 -30.0 -11.4 PK Horizontal
14821.0 -73.4 30.0 -43.4 -30.0 -13.4 PK Horizontal
7077.5 -57.2 21.6 -35.6 -30.0 -5.6 RMS Vertical
14634.0 -75.0 31.3 -43.7 -30.0 -13.7 PK Vertical
57.2 -83.5 22.6 -60.9 -54.0 -6.9 PK Horizontal
699.8 -96.0 33.1 -62.9 -54.0 -8.9 PK Horizontal
54.3 -84.0 22.0 -62.0 -54.0 -8.0 PK Vertical
102 562.0 -93.5 31.1 -62.4 -54.0 -8.4 PK Vertical
7349.5 -66.5 22.0 -44.5 -30.0 -14.5 PK Horizontal
15297.0 -73.8 30.5 -43.3 -30.0 -13.3 PK Horizontal
7349.5 -65.4 22.4 -43.0 -30.0 -13.0 PK Vertical
14396.0 -74.6 31.2 -43.4 -30.0 -13.4 PK Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
Note 3: Other frequency was base noise within 18-26.5GHz, there is not show in the report.
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Test Engineer Lewis Huang Temperature 24°C
Test Time 2016/12/31 Relative Humidity | 52%
802.11ac-VHT80 - Ant0 + 1 + _
Test Mode 5 Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
56.7 -83.4 22.5 -60.9 -54.0 -6.9 PK Horizontal
97.9 -76.3 14.7 -61.6 -54.0 -7.6 PK Horizontal
57.2 -83.2 22.0 -61.2 -54.0 -7.2 PK Vertical
58 545.6 -96.4 31.0 -65.4 -54.0 -11.4 PK Vertical
7043.5 -61.4 21.1 -40.3 -30.0 -10.3 PK Horizontal
15212.0 -74.1 31.0 -43.1 -30.0 -13.1 PK Horizontal
7043.5 -53.9 21.5 -32.4 -30.0 -2.4 RMS Vertical
13988.0 -74.0 30.7 -43.3 -30.0 -13.3 PK Vertical
57.2 -84.4 22.6 -61.8 -54.0 -7.8 PK Horizontal
92.1 -76.3 154 -60.9 -54.0 -6.9 PK Horizontal
58.1 -83.6 22.4 -61.2 -54.0 -7.2 PK Vertical
106 175.0 -85.0 23.5 -61.5 -54.0 -7.5 PK Vertical
7358.0 -66.2 22.1 -44.1 -30.0 -14.1 PK Horizontal
11234.0 -73.7 28.6 -45.1 -30.0 -15.1 PK Horizontal
7358.0 -65.4 22.3 -43.1 -30.0 -13.1 PK Vertical
14353.5 -74.3 31.0 -43.3 -30.0 -13.3 PK Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
Note 3: Other frequency was base noise within 18-26.5GHz, there is not show in the report.
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Test with ANT 3#
Test Engineer Vince Yu Temperature 23°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 802.11a - Ant 2 Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
116.5 -84.2 17.7 -66.5 -54 -12.5 PK Horizontal
221.7 -91.4 26.2 -65.2 -54 -11.2 PK Horizontal
68.5 -92.7 24.8 -67.9 -54 -13.9 PK Vertical
64 93.7 -87.5 23.6 -63.9 -54 -9.9 PK Vertical
8079.7 -70.5 23.9 -46.6 -30 -16.6 PK Horizontal
10638.2 -64.0 28.0 -36.0 -30 -6.0 PK Horizontal
8045.7 -70.2 24.0 -46.2 -30 -16.2 PK Vertical
10638.2 -68.8 27.7 -41.1 -30 -11.1 PK Vertical
116.5 -83.7 17.7 -66.0 -54 -12.0 PK Horizontal
218.8 -91.6 26.2 -65.4 -54 -11.4 PK Horizontal
69.0 -93.9 25.1 -68.8 -54 -14.8 PK Vertical
100 99.0 -90.3 25.4 -64.9 -54 -10.9 PK Vertical
8147.7 -70.3 24.0 -46.3 -30 -16.3 PK Horizontal
10995.2 -61.4 29.4 -32.0 -30 -2.0 RMS Horizontal
8215.7 -69.3 23.6 -45.7 -30 -15.7 PK Vertical
10998.0 -68.1 29.3 -38.8 -30 -8.8 PK Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
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Test Engineer Vince Yu Temperature 23°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 802.11n-HT20 -Ant0+1 + 2 Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
117.0 -83.9 17.8 -66.1 -54 -12.1 PK Horizontal
220.8 -91.1 26.0 -65.1 -54 -11.1 PK Horizontal
69.5 -93.8 25.3 -68.5 -54 -14.5 PK Vertical
64 99.5 -90.3 25.6 -64.7 -54 -10.7 PK Vertical
7238.2 -70.0 21.7 -48.3 -30 -18.3 PK Horizontal
10638.2 -69.7 28.0 -41.7 -30 -11.7 PK Horizontal
8045.7 -69.6 24.0 -45.6 -30 -15.6 PK Vertical
10978.2 -71.0 29.4 -41.6 -30 -11.6 PK Vertical
115.5 -85.1 17.4 -67.7 -54 -13.7 PK Horizontal
223.7 -91.6 26.5 -65.1 -54 -11.1 PK Horizontal
69.9 -94.7 25.4 -69.3 -54 -15.3 PK Vertical
100 95.6 -88.4 23.8 -64.6 -54 -10.6 PK Vertical
9218.7 -69.4 26.4 -43.0 -30 -13.0 PK Horizontal
11000.0 -68.5 29.4 -39.1 -30 -9.1 PK Horizontal
8147.7 -70.1 24.1 -46.0 -30 -16.0 PK Vertical
10995.2 -72.5 29.3 -43.2 -30 -13.2 PK Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
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NRT:

Report No.: 1612RSU02302

Test Engineer Vince Yu Temperature 23°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 802.11n-HT40-Ant0+1 + 2 Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
101.0 -86.3 18.2 -68.1 -54 -14.1 PK Horizontal
187.8 -91.0 23.2 -67.8 -54 -13.8 PK Horizontal
209.6 -91.2 21.8 -69.4 -54 -15.4 PK Vertical
62 692.2 -104.5 33.2 -71.3 -54 -17.3 PK Vertical
9278.2 -71.1 27.1 -44.0 -30 -14.0 PK Horizontal
13341.2 -70.8 31.7 -39.1 -30 -9.1 PK Horizontal
9371.7 -70.8 29.0 -41.8 -30 -11.8 PK Vertical
13324.2 -69.3 315 -37.8 -30 -7.8 PK Vertical
115.0 -82.9 17.4 -65.5 -54 -11.5 PK Horizontal
216.9 -95.1 28.4 -66.7 -54 -12.7 PK Horizontal
197.0 -92.2 21.7 -70.5 -54 -16.5 PK Vertical
102 698.5 -104.7 33.3 -71.4 -54 -17.4 PK Vertical
9405.7 -70.8 27.0 -43.8 -30 -13.8 PK Horizontal
12618.7 -70.9 29.8 -41.1 -30 -11.1 PK Horizontal
11003.7 -67.7 30.5 -37.2 -30 -7.2 PK Vertical
13366.7 -70.3 32.8 -37.5 -30 -7.5 PK Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
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NRT:

Report No.: 1612RSU02302

Test Engineer Vince Yu Temperature 23°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 802.11ac-VHT20-Ant0+ 1+ 2 Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
116.0 -84.1 17.6 -66.5 -54 -12.5 Peak Horizontal
225.6 -90.7 26.4 -64.3 -54 -10.3 Peak Horizontal
69.9 -94.5 25.4 -69.1 -54 -15.1 Peak Vertical
64 99.5 -88.8 25.6 -63.2 -54 -9.2 Peak Vertical
8147.7 -70.4 24.0 -46.4 -30 -16.4 Peak | Horizontal
10918.7 -71.2 29.8 -41.4 -30 -11.4 Peak | Horizontal
9269.7 -70.2 27.2 -43.0 -30 -13.0 Peak Vertical
11114.2 -70.6 29.2 -41.4 -30 -11.4 Peak Vertical
69.5 -91.8 22.0 -69.8 -54 -15.8 Peak Horizontal
117.0 -84.2 17.8 -66.4 -54 -12.4 Peak | Horizontal
69.5 -94.0 25.3 -68.7 -54 -14.7 Peak Vertical
100 100.0 -89.5 25.6 -63.9 -54 -9.9 Peak Vertical
11012.2 -71.3 29.4 -41.9 -30 -11.9 Peak | Horizontal
15185.7 -71.7 30.8 -40.9 -30 -10.9 Peak | Horizontal
8147.7 -70.2 24.1 -46.1 -30 -16.1 Peak Vertical
11012.2 -73.4 29.3 -44.1 -30 -14.1 Peak Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
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W Iﬁ Report No.: 1612RSU02302

Test Engineer Vince Yu Temperature 23°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 802.11ac-VHT40-Ant0+ 1+ 2 Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
175.2 -86.3 215 -64.8 -54 -10.8 Peak Horizontal
215.9 -94.5 28.3 -66.2 -54 -12.2 Peak Horizontal
204.3 -90.3 21.2 -69.1 -54 -15.1 Peak Vertical
62 721.8 -104.3 33.1 -71.2 -54 -17.2 Peak Vertical
9363.2 -72.0 27.1 -44.9 -30 -14.9 Peak | Horizontal
12618.7 -72.3 29.8 -42.5 -30 -12.5 Peak | Horizontal
10901.7 -73.1 30.4 -42.7 -30 -12.7 Peak Vertical
13791.7 -69.6 32.4 -37.2 -30 -7.2 Peak Vertical
101.0 -86.6 18.2 -68.4 -54 -14.4 Peak | Horizontal
190.2 -96.1 23.2 -72.9 -54 -18.9 Peak | Horizontal
207.7 -91.1 215 -69.6 -54 -15.6 Peak Vertical
102 706.7 -103.8 33.2 -70.6 -54 -16.6 Peak Vertical
9397.2 -71.7 27.4 -44.3 -30 -14.3 Peak | Horizontal
12661.2 -71.3 29.6 -41.7 -30 -11.7 Peak | Horizontal
11012.2 -69.9 30.7 -39.2 -30 -9.2 Peak Vertical
13774.7 -70.6 32.1 -38.5 -30 -8.5 Peak Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
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NRT:

Report No.: 1612RSU02302

Test Engineer Vince Yu Temperature 23°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 802.11ac-VHT80 -Ant0+ 1 + 2 Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
116.0 -84.6 17.6 -67.0 -54 -13.0 Peak Horizontal
222.7 -90.9 26.6 -64.3 -54 -10.3 Peak Horizontal
69.0 -93.5 25.1 -68.4 -54 -14.4 Peak Vertical
58 93.2 -88.1 23.7 -64.4 -54 -10.4 Peak Vertical
8071.2 -70.0 23.9 -46.1 -30 -16.1 Peak | Horizontal
10638.2 -69.0 28.0 -41.0 -30 -11.0 Peak | Horizontal
8045.7 -69.6 24.0 -45.6 -30 -15.6 Peak Vertical
11173.7 -70.2 29.0 -41.2 -30 -11.2 Peak Vertical
116.5 -83.6 17.7 -65.9 -54 -11.9 Peak | Horizontal
222.7 -91.3 26.6 -64.7 -54 -10.7 Peak | Horizontal
69.0 -93.8 25.1 -68.7 -54 -14.7 Peak Vertical
106 92.3 -87.1 23.9 -63.2 -54 -9.2 Peak Vertical
8156.2 -70.5 23.9 -46.6 -30 -16.6 Peak | Horizontal
10998.8 -65.7 29.4 -36.3 -30 -6.3 Peak | Horizontal
8037.2 -70.8 24.2 -46.6 -30 -16.6 Peak Vertical
10995.2 -70.4 29.3 -41.1 -30 -11.1 Peak Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
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Report No.: 1612RSU02302

8. Transmitter Unwanted Emissions Within the 5GHz RLAN Bands

8.1. Limit
A
008 = Refarance Level
|I |
) 1
) 1
| |
) 1
) 1
-2048 . |
2508
L AN
—E 1] \ . .
-47 48 I - f
"1 a"f———f,. J)'___ﬂ- P
0E=N G=N A5=N  -N T 0 T \ 155N geN 108=N
Frequency offset [MHz]
05=N  O3=N  0S5=N

055=xN

N = Nominal Channel Bandwidth [MHz]

MOTE: dBc is the spectral density relative to the maximum spectral power density of the transmitted signal.

Figure : Transmit spectral power mask

8.2. Test Setup

Conducted measurements

Spectrum Analyzer

< 5 s mmw ﬁg"

Attenuator

8.3. Test Procedure

Refer to ETSI EN 301 893 V1.8.1 (2015-03) Clause 5.3.6.2.1.
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Report No.: 1612RSU02302

8.4. Test Result

Product 802.11ac Dual Band Module Temperature 20°C
Test Engineer Amy Zhang Relative Humidity | 50%
Test Site TR3 Test Date 2015/05/06
1Tx
Test Mode Channel No. Frequency Result
(MH2)
1lla 36 5180 Pass
1lla 64 5320 Pass
1la 100 5500 Pass
1l1a 140 5700 Pass
11n-HT20 36 5180 Pass
11n-HT20 64 5320 Pass
11n-HT20 100 5500 Pass
11n-HT20 140 5700 Pass
11n-HT40 38 5190 Pass
11n-HT40 62 5310 Pass
11n-HT40 102 5510 Pass
11n-HT40 134 5670 Pass
802.11ac-VHT20 36 5180 Pass
802.11ac-VHT20 64 5320 Pass
802.11ac-VHT20 100 5500 Pass
802.11ac-VHT20 140 5700 Pass
802.11ac-VHT40 38 5190 Pass
802.11ac-VHT40 62 5310 Pass
802.11ac-VHT40 102 5510 Pass
802.11ac-VHT40 134 5670 Pass
802.11ac-VHT80 42 5210 Pass
802.11ac-VHTS80 58 5290 Pass
802.11ac-VHT80 106 5530 Pass
802.11ac-VHT80 122 5610 Pass
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Iﬁ’ Report No.: 1612RSU02302

2Tx
Test Mode Channel No. Frequency Result
(MH2z)
802.11n-HT20 36 5180 Pass
802.11n-HT20 64 5320 Pass
802.11n-HT20 100 5500 Pass
802.11n-HT20 140 5700 Pass
802.11n-HT40 38 5190 Pass
802.11n-HT40 62 5310 Pass
802.11n-HT40 102 5510 Pass
802.11n-HT40 134 5670 Pass
802.11ac-VHT20 36 5180 Pass
802.11ac-VHT20 64 5320 Pass
802.11ac-VHT20 100 5500 Pass
802.11ac-VHT20 140 5700 Pass
802.11ac-VHT40 38 5190 Pass
802.11ac-VHT40 62 5310 Pass
802.11ac-VHT40 102 5510 Pass
802.11ac-VHT40 134 5670 Pass
802.11ac-VHT80 42 5210 Pass
802.11ac-VHT80 58 5290 Pass
802.11ac-VHT80 106 5530 Pass
802.11ac-VHT80 122 5610 Pass
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Iﬁ’ Report No.: 1612RSU02302

3Tx
Test Mode Channel No. Frequency Result
(MH2z)
802.11n-HT20 36 5180 Pass
802.11n-HT20 64 5320 Pass
802.11n-HT20 100 5500 Pass
802.11n-HT20 140 5700 Pass
802.11n-HT40 38 5190 Pass
802.11n-HT40 62 5310 Pass
802.11n-HT40 102 5510 Pass
802.11n-HT40 134 5670 Pass
802.11ac-VHT20 36 5180 Pass
802.11ac-VHT20 64 5320 Pass
802.11ac-VHT20 100 5500 Pass
802.11ac-VHT20 140 5700 Pass
802.11ac-VHT40 38 5190 Pass
802.11ac-VHT40 62 5310 Pass
802.11ac-VHT40 102 5510 Pass
802.11ac-VHT40 134 5670 Pass
802.11ac-VHT80 42 5210 Pass
802.11ac-VHT80 58 5290 Pass
802.11ac-VHT80 106 5530 Pass
802.11ac-VHT80 122 5610 Pass
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Report No.: 1612RSU02302

802.11a Transmitter Unwanted Emissions Within the 5GHz RLAN Bands — 1Tx

Channel 36 (5180MHz)

The Reference Level

The Mask Data

—
B ilert Spectrum Anabze - Swep SA

Avg Type: RMS
AvglHold:>11

Marker 1 5.186000000000 GHz
PNO: Fast

I Gain:Low

Y Trig: Fres Run
ZAtten: 20 4B
Mkr1 5.186 00 GHz

Ref Offset 17 5 dB
of 20.0 2.036 dBm

10 6Bi¢ Ref 20.00 dBm

Center 5.18000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

B Agitet Spactrum Anabyzes - Swapt 4.

Marker 1 5.185600000000
PA

NextPeak|
Ref Offset 17.6 dB
Ref 2.04 dBm

Next Pk Right

‘Start 5.1500 GHz
#Res BW 1.0 MHz

GHz Avg Type: RMS
. Trig: Free Run AvglHold: /1
#Atten: 20 dB

Fast (

IF GaincLow

NextPej

Next Pk Rig|

Next Pk L|

Marker De|

Mkr—Refl]

Stop 5.3500 GHz
#Sweep 60.00 s (2001 pts)

STATUS

#VBW 30 kHz*

Channel 64 (5320MHz)

The Reference Level

The Mask Data

B Agitert Spacrum Anahyze - Swept 54

Avg Type: RMS.
AvglHold:>111

Marker 1 5.326140000000 GHz
PNO: Fast

I Gain:Low

Y Trig: Fres Run
ZAtten: 20 4B
Mkr1 5.326 14 GHz

Ref Offset 17 5 dB
of 20.0 2.386 dBm

10 6Bi¢ Ref 20.00 dBm

Center 5.32000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

B Agitent Spactrum Anahyze - Swapt 4.
Marker 1 5.326100000000
PASS

NextPeak|
Ref Offset 175 dB
Ref 2.39 dBm

Next Pk Right

‘Start 5.1500 GHz
#Res BW 1.0 MHz

Avg Type: RMS
Avg|Hold: /1

GHz
PHO: Fast. Ly
I GaincLow

Trig: Free Run
#Atten: 20 dB
NextPeil

Next Pk Rig|

Next Pk L

Marker De|

Mkr—RefL]

‘Stop 5.3500 GHz
#Sweep 60.00 s (2001 pts)

TATUS

#VBW 30 kHz*

Channel 100 (5500MHz)

The Reference Level

The Mask Data

B Agitert Spacrum Anahyze - Swept 54

Avg Type: RMS.
Trig: Free Run AvglHold:>111

#Atten: 20 4B

Marker 1 5.493880000000 GHz
PNO: Fast Ly
IF Gain-Low
Ref Offset 17.5 dB Mkr1 5.493 88 GHz
Ref 20.00 dBm

Center 5.50000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

B Agitent Spactrum Anahyze - Swapt 4.

Marker 1 5.494225000000

Next Peak|

Next Pk Right|

Start 5.4700 GHz
#Res BW 1.0 MHz

Avg Type: RMS
AvglHold: 11

GHz
PHO: Fast
I GainLow

Trig: Frea Run
#Atten: 20 dB
Mkr1 5.494 23 GHz NextPe

8.030 dBm

Next Pk Rig

Next Pk L|

Mkr—Refl|

Stop 5.7250 GHz
#Sweep 60.00 5 (2001 pts)

#VBW 30 kHz*
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Report No.: 1612RSU02302

Channel 140 (5700MHz)

The Reference Level The Mask Data

B Agitent Spactrum Anahyze - Swapt 4. |

B AgiternSpactrum Anabae - St 54 =
Marker 1 5.493880000000 GHz Avg Type: RMS I
PHO:

Fost o Trig: Free Run AvglHold:>111

Marker 1 5.693762500000 GHz Avg Type: RMS
f Gain:Low __ Atten: 20 dB -

PNO: Fast C,1 TTig: Fres Run Avg|Hold: 11
\FGainiLow *_ #Aften: 20 dB

Mkr1 5.493 88 GHz e

Mkr1 5.693 76 GHz NextPej

Ref Offset 17 6 dB
Ref 20.00 dBm

Ref Offset 175 dB
Ref 7.07 dBm

Next Pk Right Next Pk Rig|

Next Pk L

Marker De|

Mkr—RefL]

Center 5.50000 GHz Span 40.00 MHz Start 5.4700 GHz Stop 5.7250 GHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts) #Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 5 (2001 pts)

use STATUS use STATUS

802.11n-HT20 Transmitter Unwanted Emissions Within the 5GHz RLAN Bands — 1Tx

Channel 36 (5180MHz)

The Reference Level The Mask Data

B Agitent Spactrum Anahyze - Swapt 4. |

B AgiternSpactrum Anabae - St 54 =
Marker 1 5.186100000000 GHz Avg Type: RMS I
PHO:

Fost o Trig: Free Run AvglHold:>111

Marker 1 5.184700000000 GHz Avg Type: RMS
f Gain:Low __ Atten: 20 dB Y

PHO: Fast. L) Trig: Free Run Avg|Held: 11

PASS IFGain:Low #Atten: 20 dB

Mkr1 5.184 7 GHz L2dety

Ref Offset 17.5 dB 1.628 dBm

Ref Offset 17.5 dB
10 dBi Ref 20.00 dBm d Ref 1.66 dBm

Next Pk Rig|

Next Pk L

Marker De|

Mkr—RefL]

Center 5.18000 GHz Span 40.00 MHz ‘Start 5.1500 GHz ‘Stop 5.3500 GHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts) #Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

STATU u TATUS

Channel 64 (5320MHz)

The Reference Level The Mask Data

B AgiternSpactrum Anabae - St 54 g EI

B Agitent Spactrum Anahyze - Swapt 4. 5 .I

Marker 1 5.327000000000 GHz Avg Type: RMS
NG Fast Lo Trig: Free Run Avg|Hold: 111

Marker 1 5.326140000000 GHz Avg Type: RMS.
Ca \FGainLow *_ #Aften: 20 dB

FFost e Mg FreeRun AvglHold: 111
1§ Gain-Low #Arten: 20 dB

NextPej
Ref Offset 17,5 dB
Ref 20.00 dBm

Ref Offset 17.5 dB
Ref 2.56 dBm

Next Pk Rig

Next Pk L|

Mkr—Refl|

Center 5.32000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Start 5.1300 GHz Stop 5.3500 GHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 5 (2001 pts)
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Report No.: 1612RSU02302

Channel 100 (5500MHz)

The Reference Level The Mask Data

B Agitent Spactrum Anahyze - Swapt 4. |

B AgiternSpactrum Anabae - St 54 =
Marker 1 5.493880000000 GHz Avg Type: RMS I
PHO:

Fost o Trig: Free Run AvglHold:>111

Marker 1 5.495117500000 GHz Avg Type: RMS
f Gain:Low __ Atten: 20 dB -

PHO: Fast. L) Trig: Free Run AvglHold: 11
\FGainiLow *_ #Aften: 20 dB

< 4 8 NextPeak|
Ref Offset 17 5 dB Mkr1 5.493 88 GHz

G Next Pei
T o Ref Offset 17.6 dB Mkr1 5.495 12 GHz {
Ref 20.00 dBm 7.810 dEm

Ref 7.81 dBm 7.686 dBm

Next Pk Right Next Pk Rig|

Next Pk L

Marker De|

Mkr—RefL]

Center 5.50000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Start 5.4700 GHz Stop 5.7250 GHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 5 (2001 pts)

use STATUS use STATUS

Channel 140 (5700MHz)

The Reference Level The Mask Data

—
(B At Spectrum Anabyzer - Swept 52 = EI (B Al Spectrum Anabyze - Swept 52

Marker 1 5.693660000000 GHz Avg Type: RMS Marker 1 5.694017500000 GHz Avg Type: RMS Peak Search
PHO: Fast o 17id: Free Run AvglHold: 111 ATt Lo Trig: Free Run Avg|Hold: 11

¥ Gain-Low __#Atten: 20 dB \FGainLow *_ #Aften: 20 dB

Ref Offset 17 5 dB Ref Offset 175 dB

Mkr1 5.694 02 GHz NextPe|
19 dBie Ref 20.00 dBm 6. Ref 6.70 dBm 6.61

.614 dBm

Next Pk Rig|

Next Pk L

Marker De|

Mkr—RefL]

Center 5.70000 GHz Span 40.00 MHz ‘Start 5.4700 GHz ‘Stop 5.7250 GHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts) #Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

usc STATY usc TATUS

802.11n-HT40 Transmitter Unwanted Emissions Within the 5GHz RLAN Bands — 1Tx

Channel 38 (5190MHz)

The Reference Level The Mask Data

B AgiternSpactrum Anabae - St 54 g EI
r -

B Agitent Spactrum Anahyze - Swapt 4. 5 .I

Marker 1 5.202200000000 GHz Avg Type: RMS
NG Fast Lo Trig: Free Run Avg|Hold: 111

Marker 1 5.202600000000 GHz Avg Type: RMS.
Ca \FGainLow *_ #Aften: 20 dB

TFast e T7ig: FreeRun AvglHald: 11
F Gain-Low #Atten: 20 4B

Mkr1 5.202 2 GHz NextPe|

Ref Offset 17.5 dB
-0.731 dBm

Ref 20.00 dBm

Next Pk Rig

Next Pk L|

Mkr—Refl|

Center 5.19000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Start 5.1500 GHz Stop 5.3500 GHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 5 (2001 pts)
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Report No.:

1612RSU02302

Channel 62 (5310MHz)

The Reference Level

The Mask Data

—
B gilertSpectrum Anabe - St 54

Marker 1 5.322480000000 GHz Avg Type: RMS
PNO: T0st e THa: Free Run AvglHald: 11
F Gain-Low

#Atten: 20 4B

Ref Offset 17.5 dB
Ref 20.00 dBm

Center 5.31000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

B giertSpectru Anayze - Smept SA

Marker 1 5.321300000000 GHz

Ref Offse
Ref 0.11 dBm

Start 5.1500 GHz
#Res BW 1.0 MHz

Avg Type: RMS
Trig: Free Run Avg|Hold: 11

st .
ow " #Amen: 20 dB

#VBW 30 kHz*

Peak Search

NextPej

Next Pk Rig

Next Pk L|

Mkr—Refl|

‘Stop 5.3500 GHz

#Sweep 60.00 5 (2001 pts)

TATUS

Channel 102 (5

510MHz)

The Reference Level

The Mask Data

—
B ilert Spectrum Anabze - Swep SA

Avg Type: RMS
¥ Trig: Free Run AvgiHold:> 11

Marker 1 5.497520000000 GHz
PHO: Fast Ly
ZAtten: 20 4B

I Gain:Low

Ref Offset 17.5 dB
Ref 20.00 dBm

Center 5.51000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

B ilertSpecteum Analyzes - St SA

Marker 15.501237500000 GHz
P
=

Ref Offset 17.5 dB.
Ref 3.42 dBm

‘Start 5.4700 GHz
#Res BW 1.0 MHz

NO: Fast Ly
IF GaincLow

Avg Type: RMS
Trig: Free Run AvglHold: 11

#Atten: 20 dB

Mkr1 5.501 24 GHz

#VBW 30 kHz*

#Sweep

Peak Search

NextPeil
3.408 dBm

Next Pk Rig|

Next Pk L

Marker De|

Mkr—RefL]

‘Stop 5.7250 GHz
60.00 s (2001 pts)

Channel 134 (5

670MHz)

The Reference Level

The Mask Data

B Agitert Spacrum Anahyze - Swept 54

Avg Type: RMS.
AvglHold:>111

Marker 1 5.658680000000 GHz
PHO: Fast Ly

I Gain:Low

Y Trig: Fres Run
ZAtten: 20
Mkr1 5.658 68 GHz

Ref Offset 17 5 dB
of 20.0 2.736 dBm

Ref 20.00 dBm

Center 5.67000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

B Agitent Spactrum Anahyze - Swapt 4.

Ref Offset 17.5 dB.
Ref 2.74 dBm

‘Start 5.4700 GHz
#Res BW 1.0 MHz

Avg Type: RMS
Trig: Frea Run Avg|Hold: /1

#Atten: 20 dB

Mkr1 5.657 68 GHz

#VBW 30 kHz*

NextPeil

712 dBm

Next Pk Rig|

Next Pk L

Marker De|

Mkr—RefL]

‘Stop 5.7250 GHz
#Sweep 60.00 s (2001 pts)

TATUS
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Report No.: 1612RSU02302

802.11ac-VHT20 Transmitter Unwanted Emissions Within the 5GHz RLAN Bands — 1Tx

Channel 36 (5180MHz)

The Reference Level

The Mask Data

—
B ilert Spectrum Anabze - Swep SA

Avg Type: RMS
AvglHold:>11

Marker 1 5.185960000000 GHz
PNO: Fast

I Gain:Low

Y Trig: Fres Run
ZAtten: 20 4B

Ref Offset 17.5 dB

10 6Bi¢ Ref 20.00 dBm

Center 5.18000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

(B Agilent Spectrum Analyzes - Swept SA.
Marker 1 5.186100000000
PA

Ref Offset 175 dB
Ref 3.43 dBm

‘Start 5.1500 GHz
#Res BW 1.0 MHz

Avg Type: RMS
Avg|Hold: 1/1

GHz
PHO: Fast. Ly
I GaincLow

Trig: Frea Run
#Atten: 20 dB

Mkr1 5.186 1 GHz L2de by

3.426 dBm

Next Pk Rig|

Next Pk L

Marker De|

Mkr—RefL|

‘Stop 5.3500 GHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Channel 64 (5320MHz)

The Reference Level

The Mask Data

B Agitert Spacrum Anahyze - Swept 54

Avg Type: RMS.
AvglHold: 11

Marker 1 5.493960000000 GHz
PNO: Fast

I Gain:Low

Y Trig: Fres Run
ZAtten: 20 4B

Mkr1 5.493 96 GHz NextPeak

Ref Offset 17.5 dB 7.021 dBm

10 6Bi¢ Ref 20.00 dBm

Next Pk Right

Center 5.50000 GHz
#Res BW 1.0 MHz

“ Span 40.00 MHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

B Agitent Spactrum Anahyze - Swapt 4.
Marker 1 5.493715000000

PASS

Ref Offset 175 dB
4 Ref 7.02 dBm

‘Start 5.4700 GHz
#Res BW 1.0 MHz

Avg Type: RMS
Avg|Hold: /1

GHz
PHO: Fast. Ly
I GaincLow

Trig: Frea Run
#Atten: 20 dB

Mkr1 5.493 72 GHz L2dety

6.973 dBm

Next Pk Rig|

Next Pk L

Marker De|

Mkr—RefL]

‘Stop 5.7250 GHz
#Sweep 60.00 s (2001 pts)

TATUS

#VBW 30 kHz*

Channel 100 (5

500MHz)

The Reference Level

The Mask Data

B Agitert Spacrum Anahyze - Swept 54

Avg Type: RMS.
Trig: Free Run AvglHold: 11

#Atten: 20 4B

Marker 1 5.493960000000 GHz
o tw

Mkr1 5.493 96 GHz NextPeak

Ref Offset 17.5 dB 7.021 dBm

Ref 20.00 dBm

Next Pk Right|

Center 5.50000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

B Agitent Spactrum Anahyze - Swapt 4.

Marker 1 5.493715000000

Ref Offset 17.5 dB
Ref 7.02 dBm

Start 5.4700 GHz
#Res BW 1.0 MHz

Avg Type: RMS
AvglHold: 11

GHz
PHO: Fast
I GainLow

Trig: Free Run
#Atten: 20 dB

Mkr1 5.493 72 GHz NextPe|

6.973 dBm

Next Pk Rig

Next Pk L|

Mkr—Refl|

‘Stop 5.7250 GHz

#VBW 30 kHz* #Sweep 60.00 5 (2001 pts)
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Channel 140 (5700MHz)

The Reference Level

The Mask Data

B Agitert Spacrum Anahyze - Swept 54

Avg Type: RMS.
Y Trig: Fres Run AvgiHold:>1/1

ZAtten: 20 4B

Marker 1 5.693620000000 GHz
PNO: Fast

I Gain:Low

Ref Offset 17 6 dB
Ref 20.00 dBm

Center 5.70000 GHz
#Res BW 1.0 MHz #VBW 30 kHZ*

Mkr1 5.693 62 GHz

Span 40.00 MHz
#Sweep 60.00 s (2001 pts)

B Agitent Spactrum Anahyze - Swapt 4.

Marker 1 5.202600000000
P

NextPeak|
Ref Offset 175 dB
Ref 0.34 dBm

Next Pk Right

Start 5.1500 GHz
#Res BW 1.0 MHz

Avg Type: RMS
Avg|Hold: /1

GHz
PHO: Fast. Ly
I GaincLow

Trig: Frea Run
#Atten: 20 dB

Mkr1 5.2 LI
0.33

Next Pk Rig|

Next Pk L

Marker De|

Mkr—RefL]

Stop 5.3500 GHz
#Sweep 60.00 5 (2001 pts)

STATUS

#VBW 30 kHz*

802.11ac-VHT40 Transmitter Unwanted Emissions Within the 5GHz RLAN Bands — 1Tx

Channel 38 (5190MHz)

The Reference Level

The Mask Data

B Agitert Spacrum Anahyze - Swept 54

Avg Type: RMS.
AvglHold:>111

Marker 1 5.202400000000 GHz
PNO: Fast

I Gain:Low

Y Trig: Fres Run
ZAtten: 20 4B

Ref Offset 17.5 dB

10 6Bi¢ Ref 20.00 dBm

Center 5.19000 GHz

#Res BW 1.0 MHz #VBW 30 kHz*

Mkr1 5.202 40 GHz
0.341 dBm

Span 80.00 MHz
#Sweep 60.00 s (2001 pts)

B Agitent Spactrum Anahyze - Swapt 4.

Marker 1 5.298800000000
PASS

NextPeak|
Ref Offset 17.5 dB
Ref l

i f -1.57 dBi

Next Pk Right

‘Start 5.1500 GHz
#Res BW 1.0 MHz

Avg Type: RMS
Avg|Hold: /1

GHz
PHO: Fast. Ly
I GaincLow

Trig: Frea Run
#Atten: 20 dB

Mkr1 5.298 8 GHz L2dety

-1.610 dBm

Next Pk Rig|

Next Pk L

Marker De|

Mkr—RefL]

‘Stop 5.3500 GHz
#Sweep 60.00 s (2001 pts)

TATUS

#VBW 30 kHz*

Channel 62 (5310MHz)

The Reference Level

The Mask Data

B Agitert Spacrum Anahyze - Swept 54

Avg Type: RMS.
Trig: Free Run AvglHold:>111

#Atten: 20 4B

Marker 1 5.208920000000 GHz
o tw

Ref Offset 17 5 dB
Ref 20.00 dBm

Center 5.31000 GHz

#Res BW 1.0 MHz #VBW 30 kHZ*

Span 80.00 MHz
#Sweep 60.00 s (2001 pts)

B Agitent Spactrum Anahyze - Swapt 4.

Marker 1 5.298800000000

Start 5.1500 GHz
#Res BW 1.0 MHz

Avg Type: RMS
AvglHold: 11

GHz
PHO: Fast
I GainLow

Trig: Free Run
#Atten: 20 dB

Mkr1 5.298 8 GHz NextPe
1

0 dBm

Next Pk Rig

Next Pk L|

Mkr—Refl|

Stop 5.3500 GHz
#Sweep 60.00 5 (2001 pts)

#VBW 30 kHz*
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Channel 102 (5

510MHz)

The Reference Level

The Mask Data

B Agitert Spacrum Anahyze - Swept 54

Avg Type: RMS.
Y Trig: Fres Run AvgiHold: 11

ZAtten: 20 4B

Marker 1 5.498800000000 GHz
PNO: Fast

I Gain:Low

Ref Offset 17 6 dB
Ref 20.00 dBm

Center 5.51000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
#Sweep 60.00 s (2001 pts)

#VBW 30 kHZ*

B Agitent Spactrum Anahyze - Swapt 4. 5

Avg Type: RMS
Avg|Hold: /1

GHz
PHO: Fast. Ly
I GaincLow

Trig: Frea Run
#Atten: 20 dB

Marker 1 5.498687500000
P

G NextPe|
Ref Dffset 17.5 dB GHz
dBm

Mkr1 5.498 6!
Ref 4.48 dBm 4.

Next Pk Rig|

Next Pk L

Marker De|

Mkr—RefL]

Start 5.4700 GHz
#Res BW 1.0 MHz

Stop 5.7250 GHz
#Sweep 60.00 5 (2001 pts)

STATUS

#VBW 30 kHz*

Channel 134 (5

670MHz)

The Reference Level

The Mask Data

—
B ilert Spectrum Anabze - Swep SA

Avg Type: RMS

Marker 1 5.658760000000 GHz
7 AvglHald:>111

NO: Fast Lp)
F Gain-Low

Trig: Free Run
#Atten: 20 4B

Mkr1 5.658 76 GHz NextPoak

Ref Offset 17.5 dB 3.051 dBm

10 6Bi¢ Ref 20.00 dBm

Next Pk Right

Center 5.67000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

B ilertSpecteum Analyzes - St SA

Avg Type: RMS Peak Search

Avg|Hold: 111

Marker 1 5.658827500000 GHz
PNO: Fast
IF Gair:Low

Trig: Free Run

#Arten: 20 4B
NextPeil

Ref Offset 175 dB

Ref 3.05 dBm

Next Pk Rig|

Next Pk L

Marker De|

Mkr—RefL]

‘Start 5.4700 GHz
#Res BW 1.0 MHz

‘Stop 5.7250 GHz
#Sweep 60.00 s (2001 pts)

TATUS

#VBW 30 kHz*

802.11ac-VHT80 Transmitter Unwanted Emissions Within the 5GHz RLAN Bands — 1Tx

Channel 42 (5210MHz)

The Reference Level

The Mask Data

B Agitert Spacrum Anahyze - Swept 54

Avg Type: RMS.
AvglHold:>111

Marker 1 5.235120000000 GHz
PNO: Fast

I Gain:Low

Y Trig: Fres Run
ZAtten: 20 4B

Mkr1 5.235 12 GHz NextPeak

Ref Offset 17.5 dB -3.729 dBm

Ref 20.00 dBm

Next Pk Right|

Center 5.21000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz
#Sweep 60.00 s (2001 pts)

#VBW 30 kHZ*

B Agitent Spactrum Anahyze - Swapt 4.

Avg Type: RMS
Avg|Hold: /1

GHz
PHO: Fast. Ly
I GaincLow

Marker 1 5.235000000000 )
Trig: Free Run

P #Atten: 20 dB
Mkr1 5.235 0 GHz L2ie by

Ref Offset 17 5 dB
Ref 3.7 -3.768 dBm

Next Pk Rig|

Next Pk L

Marker Dell

Mkr—RefL|

Start 5.1500 GHz
#Res BW 1.0 MHz

Stop 5.3500 GHz
#Sweep 60.00 5 (2001 pts)

#VBW 30 kHz*
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Channel 58 (5290MHz)

The Reference Level

The Mask Data

B Agitert Spacrum Anahyze - Swept 54

Marker 1 5.277440000000 GHz Avg Type: RMS.
PNO: Fast Ly 1710: Free Run AvglHold:> 11
IFGain:Low __SAtten: 20 dB

Mkr1 5.277 44 GHz
Ref Offset 17 5 dB -
Ref 20,00 dBm -3.391 dBm

Center 5.29000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

i
Peak Search

B Agitent Spactrum Anahyze - Swapt 4.

Marker 1 5.277500000000 GHz
S P

)

Start 5.1500 GHz
#Res BW 1.0 MHz

NO: Fast
\FGainiLow *_ #Aften: 20 dB

Avg Type: RMS
Trig: Frea Run Avg|Hold: /1

Mkr1 5.277 5 GHz
-3.394 dBm

Stop 5.3500 GHz
#VBW 30 kHz* #Sweep 60.00 5 (2001 pts)

STATUS

NextPeil

Next Pk Rig|

Next Pk L

Marker De|

Mkr—RefL]

Channel 106 (5

530MHz)

The Reference Level

The Mask Data

—
B ilert Spectrum Anabze - Swep SA

Marker 1 5.517360000000 GHz Avg Type: RMS
L g FreeRun  AvolHord 11
IF Gain:Low #Arten: 20 dB
Ref Offset 7.5 dB Mkr1 5.517 36 GHz

Ref 20.00 dBm 0.730 dBm

Center 5.53000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

B ilertSpecteum Analyzes - St SA

P

Ref Offset 175 dB
Ref 0.73 dBm

Trace|] P: 17

‘Start 5.4700 GHz
#Res BW 1.0 MHz

Marker 1 5.517430000000 GHz
PHO: F

Avg Type: RMS
) Trig: Free Run Avg|Hold: 11
#Arten: 20 4B

st .

Mkr1 5.517 43 GHz
0.700 dBm|

‘Stop 5.7250 GHz
#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

TATUS

NextPej

Next Pk Rig|

Next Pk L

Marker De|

Mkr—RefL]

Channel 122 (5

610MHz)

The Reference Level

The Mask Data

—
B ilert Spectrum Anabze - Swep SA

Marker 1 5.578800000000 GHz Avg Type: RMS
PNO: Fast e 17ig: Free Run AvglHald:>111
1§ Gain-Low #Arten: 20 dB
Ref Offset 17,5 dB
Ref 20.00 dBm

Center 5.61000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Mkr—RefLvi

B ilertSpecteum Analyzes - St SA

Marker 1 5.578630000000 GHz

Ref Offset 17.5 dB
Ref 0.16 dBm

‘Start 54700 GHz
#Res BW 1.0 MHz

Avg Type: RMS
Trig: Free Run Avg|Hold: 11
#Arten: 20 4B

st Ly

Mkr1 5.578 63 GHz
0.063 dBm

‘Stop 5.7250 GHz
#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

TATUS

NextPej

Next Pk Rig

Next Pk L|

Mkr—Refl|
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802.11n-HT20 Transmitter Unwanted Emissions Within the 5GHz RLAN Bands — 2Tx

Channel 36 (5180MHz)

The Reference Level

The Mask Data

[ B it Spectrum Anabzer - Swept

Avg Type: RMS
AvglHold:>11

Marker 1 5.185800000000 GHz
PNO: Fost
IFGain:Low

Trig: Fres Run
#Atten: 20 dB

Ref Offset 175 dB
Ref 20.00 dBm

10 dB/di

Center 5.18000 GHz
#Res BW 1.0 MHz #VBW 30 kHz*

Mkr1 5.185 80 GHz
0.168 dBm

Span 40.00 MHz
#Sweep 60.00 s (2001 pts)

B it Spectrum Anahzer - Swept S

Eaek Seerch Marker 1 5186100000000 GHz
FGeintow
NextPeak
Ref Offset 17.6 dB
Ref 0.17 dBm

Next Pk Right

Start 5.1500 GHz
#Res BW 1.0 MHz

PNO: Fast ()

#VBW 30 kHz*

i i
Avg Type: RMS Peak Search
Y Trig: FresRun AvglHele: 11
SAtten: 20 dB

Mkr1 5.186 1 GHz NextPeak

Next Pk Right|

Stop 5.3500 GHz
#Sweep 60.00 s (2001 pts)

Channel 64 (5320MHz)

The Reference Level

The Mask Data

B agilentSpactrum Analyzes - Swipt S4

Avg Type: RMS
AvglHold:>1/1

Marker 1 5.313900000000 GHz
P!

O: Fast L)
IFGain:Low

Trig: Fres Run
#Atten: 20 dB

Ref Offset 175 dB
Ref 20.00 dBm

10 dB/di

Center 5.32000 GHz

#Res BW 1.0 MHz #VBW 30 kHz*

Mkr1 5.313 90 GHz
0.421 dBm

Span 40.00 MHz
#Sweep 60.00 s (2001 pts)

BN gt Spacirum Anahyze - Swapt 54

Marker 1 5325800000000 GHz

FGain:Low

NextPeak|

Ref Offset 176 dB
B

10 d8/div__Ref 0.42 dBm

Next Pk Right

Start 5.1500 GHz
#Res BW 1.0 MHz

PNO: Fast ()

#VBW 30 kHz*

Avg Type: RMS
" Trig: Free Run AvglHold: 11

Atten: 20 dB

Stop 5.3500 GHz
#Sweep 60.00 s (2001 pts)

Channel 100 (5500MHz)

The Mask Data

B agilentSpactrum Analyzes - Swipt S4

Aug Type: RMS
AvglHold:>1/1

Marker 1 5.493780000000 GHz
PNO: Fast
IFGain:Low

Trig: Free Run
#Aten: 20 dB

Ref Offset 175 dB
div Ref 20.00 dBm

Center 5.50000 GHz

#Res BW 1.0 MHz #VBW 30 kHz*

Mkr1 5.493 78 GHz

Span 40.00 MHz
#Sweep 60.00 s (2001 pts)

BN gt Spacirum Anahyze - Swapt 54

GHz
PNO: Fast
IFGain:Low

Marker 1 5.494735000000

Next Peak|

Next Pk Right|

Start 5.4700 GHz
#Res BW 1.0 MHz

#VBW 30 kHz*

Avg Type: RMS Peak Search

M Trig:Freamun  Avgliola: it -
#Atten: 20 dB el
Mir1 5.494 74 GHz NextPeak

Next Pk Right|

Stop 5.7250 GHz
#Sweep 60.00 5 (2001 pts)
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Channel 140 (5700MHz)

The Reference Level

The Mask Data

B agien Spectrum Anayzer - Swept 54 o Ell

Marker 1 5693780000000 GHz Avg Type: RMS
PNO: Fost Ly 171g: FreeRun AvglHold:>1/1

IFGain:Low #Atten: 20 dB N

Ref Offset 17.6 dB Mkr1 5.693 78 GHz NextPeak

Eidiv Ref 20.00 dBm 7.204 dBm

Next Pk Right

Center 5.70000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

usg STATUS

BN gt Spacirum Anahyze - Swapt 54

Marker 1 5.693762500000 GHz Avg Type: RMS

Ref Offset 176 dB
Ref 7.20 dBm

Start 5.4700 GHz
#Res BW 1.0 MHz

PNO: Fast Ly 17i0: Free Run AvgiHold: 11
(FGain:Low BAtten: 20 dB o
Mkr1 5.693 76 GHz

7.168 dBm

Stop 5.7250 GHz
#VBW 30 kHz* #Sweep 60.00 5 (2001 pts)

802.11n-HT40 Transmitter Unwanted Emissions Within the 5GHz RLAN Bands — 2Tx

Channel 38

(5190MHz)

The Reference Level

The Mask Data

B agien Spectrum Anayzer - Swept 54 o Ell
Marker 1 5.201320000000 GHz Avg Type: RMS z Peak Search
P

O: Fost L) 17ig: Free Run AvglHold:>1/1
IFGain:Low #Atten: 20 dB N
Ref Offset 17.6 dB Mkr1 5.201 32 GHz NextPeak

10 cRidi Ref 20.00 dBm -1.866 dBm

Next Pk Right

Center 5.19000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

BN gt Spacirum Anahyze - Swapt 54

Marker 1 5.201300000000 GHz Avg Type: RMS T Peak Search

Start 5.1500 GHz
#Res BW 1.0 MHz

L Alignment Completed

norast ) Trig: Free Run AvglHold: 11
FGainiLow __ BAften: 20 B

Mkr1 5.201 3 GHz NextPeak
-1.874 dBm

Next Pk Right|

Stop 5.3500 GHz
#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Channel 62

(5310MHz)

The Reference Level

B agien Spectrum Anayzer - Swept 54 ]
Marker 1 5.297600000000 GHz Avg Type: RMS I
P

0: Fast e 17ig: FreeRun AvglHold:>1/1
IFGainLow _ #Atten: 20 dB
Ref Offset 175 dB Mkr1 5.297 60 GHz

div Ref 20.00 dBm -2.071 dBm

Center 5.31000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Start 5.1500 GHz
#Res BW 1.0 MHz

il -
PNO: Fast L) 11ig: FreeRun AvglHold: 111 A
FGain-Low __#Aten: 20 dB p
Mkr1 5.321 6 GHz NextPeak
-2.080 dBm

Next Pk Right|

Stop 5.3500 GHz
#VBW 30 kHz* #Sweep 60.00 5 (2001 pts)
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Channel 102 (5510MHz)

The Reference Level

The Mask Data

B agilentSpactrum Analyzes - Swipt S4

Marker 1 5.498560000000 GHz
PNO: Fost
IFGain:Low

Avg Type: RMS
Trig: Frae Run AvglHold:>1/1

#Atten: 20 dB J
Mkr1 5.498 56 GHz

Ref Offset 17.5 dB
ef 20.0 4.376 dBm

Bidiv  Ref 20.00 dBm

Center 5.51000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

s sTATUS

BN gt Spacirum Anahyze - Swapt 54

Pesk Search Marker 1 5.496137500000 GHz

PNO

NextPeak|
Ref Offset 176 dB

Ref 4.38 dBm

Next Pk Right

Start 5.4700 GHz
#Res BW 1.0 MHz

FGain:Low

Avg Type: RMS Peak Search
Fot T Trig: Free Run AvalHold: 11
BAtten: 20 dB

Mkr1 5.496 14 GHz NextPeak

4.337 dBm

Next Pk Right|

Stop 5.7250 GHz
#Sweep 60.00 5 (2001 pts)

#VBW 30 kHz*

Channel 134 (5670MHZz)

The Reference Level

The Mask Data

[ B it Spectrum Anabzer - Swept

Avg Type: RMS
AvglHold:>1/1

Marker 1 5.658760000000 GHz
PNO: Fast
IFGain:Low

Trig: Free Run
#Aten: 20 dB

Ref Offset 175 dB
Ref 20.00 dBm

10 dB/di

Center 5.67000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

B it Spectrum Anahzer - Swept S

Marker 1 5.658700000000 GHz
PNO:

Start 54700 GHz
#Res BW 1.0 MHz

IFGain:Low

Avg Type RMS Peak Search

Mkr1 5.658 70 GHz
3.350 dBm

Trig: Free Run

Fast ()
#Atten: 20 9B

NextPeak

Next Pk Right|

Stop 5.7250 GHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

802.11ac-VHT20 Transmitter Unwanted Emissions Within the 5GHz RLAN Bands — 2Tx

Channel 36 (5180MHz)

The Reference Level

The Mask Data

B agilentSpactrum Analyzes - Swipt S4

Marker 1 5.186320000000 GHz
PNO: Fast
IFGain:Low

Aug Type: RMS
Trig: Free Run AvglHold:>1/1

#Atten: 20 0B
Mkr1 5.186 32 GHz

Ref Offset 17.5 dB
T 0.208 dBm

div Ref 20.00 dBm

Center 5.18000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 60.00 s (2001 pts)

#VBW 30 kHz*

BN gt Spacirum Anahyze - Swapt 54

Marker 1 5.186400000000 GHz

Start 5.1500 GHz
#Res BW 1.0 MHz

PNO: Fast o)
S IFGain:Low

Avg Type: RMS Peak Search

#Aten: 20 4B oe
Mkr1 5.186 4 GHz
0.200 dBm

NextPeak

Next Pk Right|

Stop 5.3500 GHz
#Sweep 60.00 5 (2001 pts)

#VBW 30 kHz*
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Channel 64 (5320MHz)

The Reference Level

The Mask Data

B agilentSpactrum Analyzes - Swipt S4

Marker 1 5.326040000000 GHz
PNO: Fost ()
IFGain:Low

Avg Type: RMS
AvglHold:>1/1

Trig: Fres Run
#Atten: 20 dB

Ref Offset 175 dB
Ref 20.00 dBm -

Center 5.32000 GHz
#Res BW 1.0 MHz

#VBW 30 kHz*

Mkr1 5.326 04 GHz
0.091 dBm

Span 40.00 MHz
#Sweep 60.00 s (2001 pts)

Peak Search

BN gt Spacirum Anahyze - Swapt 54

Marker 1 5.326200000000

Ref Offset 176 dB
Ref -0.00 dBm

Start 5.1500 GHz
#Res BW 1.0 MHz

GHz

Avg Type: RMS
) Trig: Free Run AvglHold: 11

Atten: 20 dB

FNO: Fast
FGain:Low

Stop 5.3500 GHz
#Sweep 60.00 5 (2001 pts)

#VBW 30 kHz*

Channel 100 (5500MHz)

The Reference Level

The Mask Data

[ B it Spectrum Anabzer - Swept

Avg Type: RMS

Marker 1 5.495000000000 GHz
o AvglHold:>111

NO: Fast
IFGain:Low

Trig: Free Run
#Aten: 20 dB

Ref Offset 175 dB
Ref 20.00 dBm

Center 5.50000 GHz

#Res BW 1.0 MHz #VBW 30 kHz*

Mkr1 5.495 00 GHz
5.006 dBm

Span 40.00 MHz
#Sweep 60.00 s (2001 pts)
STATUS

B it Spectrum Anahzer - Swept S

Marker 1 5.494990000000
PASS

Start 54700 GHz
#Res BW 1.0 MHz

GHz

Avg Type: RMS
Trig: Free Run Avg|Hold: 111

PNO: Fast o)
#Atten: 20 9B

FGain-Low
Mkr1 5.494 99 GHz
4.955 dBm

Stop 5.7250 GHz
#Sweep 60.00 s (2001 pts)

#VBW 30 kHz*

Channel 140 (5700MHz)

The Reference Level

The Mask Data

[ B it Spectrum Anabzer - Swept

Marker 1 5.694800000000 GHz
EU=

Avg Type: RMS
Trig: Fres Run AvglHold:>1/1

#Aten: 20 dB

Ref Offset 175 dB
Ref 20.00 dBm

Center 5.70000 GHz

#Res BW 1.0 MHz #VBW 30 kHz*

#Swee|

Mkr1 5.694 80 GHz
4.749 dBm

Span 40.00 MHz
60.00 s (2001 pts)

B it Spectrum Anahzer - Swept S

Ref Offset 17.6 dB
Ref 4.75 dBm

Mkr—RefLvi

Center 5.5975 GHz
#Res BW 1.0 MHz

Marker 1 5.695165000000 GHz
P

Avg Type: RMS
Trig: Free Run Avg|Hold: 111

#Atten: 20 9B

Fast ()
IFGain:Low

Span 255.0 MHz
#Sweep 60.00 s (2001 pts)

#VBW 30 kHz*
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802.11ac-VHT40 Transmitter Unwanted Emissions Within the 5GHz RLAN Bands — 2Tx

Channel 38 (5190MHz)

The Reference Level

The Mask Data

[ B it Spectrum Anabzer - Swept

Marker 1 5.201480000000 GHz

PNO: Fost

IFGain:Low

Ref Offset 175 dB
Ref 20.00 dBm

10 dB/di

Center 5.19000 GHz
#Res BW 1.0 MHz

#VBW 30 kHz*

OL11:05PMJan 1
Avg Type: RMS

Trig: Free Run AvglHold:> 11

#Atten: 20 dB

Mkr1 5.201 48 GHz
-1.761 dBm

Span 80.00 MHz
#Sweep 60.00 s (2001 pts)

B it Spectrum Anahzer - Swept S

Marker 1 5.201300000000 GHz

IFGainiLow
NextPeak|
Ref Offset 176 dB
Ref -1.76 dBm

Next Pk Right

Start 5.1500 GHz

PNO: Fast ()

#Res BW 1.0 MHz #VBW 30 kHz*

Avg Typs: RMS
Avgl|Hold: 11

Bl
Peak Search

NextPeak

" Trig: Fres Run
Atten: 20 dB

Mkr1 5.201 3 GHz
-1.794 dBm

Next Pk Right|

Stop 5.3500 GHz
#Sweep 60.00 s (2001 pts)

Channel 62

(5310MHz)

The Reference Level

The Mask Data

B agilentSpactrum Analyzes - Swipt S4

Marker 1 5.321040000000 GHz

PNO: Fost

IFGain:Low

Ref Offset 175 dB

10 dBidi Ref 20.00 dBm

Center 5.31000 GHz
#Res BW 1.0 MHz

s 1, Allgnment Compleied

#VBW 30 kHz*

Avg Type: RMS

Trig: Free Run AvglHeld:>11

#Atten: 20 dB J
Mkr1 5.321 04 GHz
-2.174 dBm

Span 80.00 MHz
#Sweep 60.00 s (2001 pts)

BN gt Spacirum Anahyze - Swapt 54

Pesk Search Marker 1 5.321300000000 GHz

FGaincLow
NextPeak
Ref Offset 176 dB

10 dBc Ref -2.17 dBm

Next Pk Right

Start 5.1500 GHz

PNO: Fast ()

#Res BW 1.0 MHz #VBW 30 kHz*

Avg Type: RMS Peak Search
¥ Trig: FresRun AvalHold: 11
BAtten: 20 dB

Mkr1 5. NextPeak

-2.227 dBm

Next Pk Right|

Stop 5.3500 GHz
#Sweep 60.00 s (2001 pts)

Channel 102 (5510MHz)

The Reference Level

The Mask Data

B agilentSpactrum Analyzes - Swipt S4

Marker 1 5.498200000000 GHz

PNO: Fast
IFGain:Low

Ref Offset 175 dB
div Ref 20.00 dBm

Center 5.51000 GHz
#Res BW 1.0 MHz

#VBW 30 kHz*

Aug Type: RMS
Trig: Free Run AvglHold:>1/1

#Aten: 20 dB

Mkr1 5.498 20 GHz
4.309 dBm

Span 80.00 MHz
#Sweep 60.00 s (2001 pts)

BN gt Spacirum Anahyze - Swapt 54

Marker 1 5.498432500000 GHz
B et Low

Ref Offset 17.6 dB
Ref 4.31 dBm

Start 5.4700 GHz
#Res BW 1.0 MHz

#VBW 30 kHz*

Avg Type: RMS
N Trig: Free Run AvglHold: 11

#Atten: 20 9B

Stop 5.7250 GHz
#Sweep 60.00 5 (2001 pts)
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Channel 134 (5670MHz)

The Reference Level

The Mask Data

B agilentSpactrum Analyzes - Swipt S4

Marker 1 5.656280000000 GHz
FNO

): Fast Ly
IFGain:Low

Avg Type: RMS
Trig: Frae Run AvglHold:>1/1

#Atten: 20 dB

Ref Offset 175 dB
Bidiv  Ref 20.00 dBm

Center 5.67000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

s sTATUS

BN gt Spacirum Anahyze - Swapt 54

Marker 1 5.657297500000 GHz

Ref Offset 176 dB
Ref 3.71 dBm

Start 5.4700 GHz
#Res BW 1.0 MHz

Avg Type: RMS
" Trig: Free Run AvglHold: 11

PNO: Fast ()
Atten: 20 dB

FGain:Low

Stop 5.7250 GHz
#Sweep 60.00 5 (2001 pts)

#VBW 30 kHz*

802.11ac-VHT80 Transmitter Unwanted Emissions Within the 5GHz RLAN Bands — 2Tx

Channel 42

(5210MHz)

The Reference Level

The Mask Data

[ B it Spectrum Anabzer - Swept

Avg Type: RMS

Marker 1 5.233680000000 GHz
o AvglHold:>111

Trig: Free Run

ot .
" #Anen: 20 dB

0: Fo
IFGain:Low

Mkr1 5.233 68 GHz

Ref Offset 175 dB -5.049 dBm

Ref 20.00 dBm

Center 5.21000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

B it Spectrum Anahzer - Swept S

Marker 1 5.233800000000 GHz
= P

Ref Offset 175 dB
Ref

Start 5.1500 GHz
#Res BW 1.0 MHz

Avg Type: RMS
Tost o Trig: FreeRun AvalHold: 111
FGain-Low __#Aten: 20 dB

Mkr1

Stop 5.3500 GHz
#Sweep 60.00 s (2001 pts)

#VBW 30 kHz*

Channel 58

(5290MHz)

The Reference Level

The Mask Data

B agilentSpactrum Analyzes - Swipt S4

Marker 1 5.277440000000 GHz
PNO: Fost
IFGain:Low

Avg Type: RMS
Trig: Free Run AvglHold: 11
#Atten: 20 dB 9
Mkr1 5.277 44 GHz NextPeak

Ref Offget 17.5 dB
T -5.303 dBm

Ref 20.00 dBm

Next Pk Right|

BN gt Spacirum Anahyze - Swapt 54

5.350000000 GHz

Ref Offget 17.6 dB
Ref -5.30 dBm

Start 5.1500 GHz
#Res BW 1.0 MHz

Avg Type: RMS
" Trig: Free Run AvglHold: 11

PNO: Fast Ly
Atten: 20 dB

IFGain-Low o
Mkr1 5.277 4 GHz 1
30 dBm

View Blank s
Trace On

Stop 5.3500 GHz
#Sweep 60.00 5 (2001 pts)

#VBW 30 kHz*
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Channel 106 (5530MHz)

The Reference Level

The Mask Data

B agilentSpactrum Analyzes - Swipt S4

Marker 1 5.513600000000 GHz Avg Type: RMS Peak Search
PNO: Fost (,) 1710: FreeRun AvglHeld: 11
[FGainiLow __#Atten: 20 dB 0

Ref Offset 176 dB r15.513 60 GHz

Ref 20.00 dBm

Center 5.53000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

us!

BN gt Spacirum Anahyze - Swapt 54

Marker 1 5513605000000 GHz

Avg Type: RMS. '
o Fast o) Trig: Free Run AvglHold: 11 :
[FGain:Low __@Atten: 20 dB

#VBW 30 kHz* #Sweep 60.00 5 (2001 pts)

Mkr1 5.513 61 GHz

Stop 5.7250 GHz

Channel 122 (5610MHz)

The Reference Level

The Mask Data

B gien Specrum Amalyzr - Snept S e

Marker 1 5.597520000000 GHz Avg Type: Log-Pwr
PNO: Fast () *A‘ AvglHold:>111
IFGain:Low

Ref Offset 17.5 dB
Ref 20.00 dBm

Center 5.61000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 30 kHz #Sweep 60.00 s (2001 pts)

B it Spectrum Anahzer - Swept S

Marker 1 5.587427500000 GHz
PNO;

Fast Cp)
¢ #Atten: 20 4B

Avg Type: RMS
 Trig: FreeRun Avg|Hold: 111

Stop 5.7250 GHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)
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802.11n-HT20 Transmitter Unwanted Emissions Within the 5GHz RLAN Bands — 3Tx

Channel 36 (5180MHz)

The Reference Level

The Mask Data

—
B ilert Spectrum Anabze - Swep SA

Marker 1 5.186000000000 GHz Avg Type: RMS

10 dBje

TN Fast o Trig: Free Run AvglHold: 11
I Gain:Low ZAtten: 20 4B

Mkr1 5.186 00 GHz
Ref Offset 17.5 dB
Ref 20,00 dBm -2.911 dBm

Center 5.18000 GHz Span 40,00 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

—
B ilert Spectrum Anabze - Swep SA

Marker 1 5.186100000000 GHz
PNO:

NextPeak|

Next Pk Right

‘Start 5.1500 GHz
#Res BW 1.0 MHz

PA Fast ()
- IF Gain:Low ZAtten: 20 4B

Avg Type: RMS
¥ Trig: Free Run AvgiHold: 11

Mkr1 5.186 1 GHz

Stop 5.3500 GHz
#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Channel 64 (5320MHz)

The Reference Level

The Mask Data

ur Anahyzes - Swept 54

Marker 1 5.326340000000 GHz Avg Type: RMS

10 dBje

PNO: Fast Ly 1710: Free Run AvglHold: 11
IF Gatin-L ow EAtten: 20 dB

Ref Offset 17,5 dB Mkr1 5.3
Ref 20,00 dBm

Center 5.32000 GHz Span 40,00 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

B Agitert Spacrum Anahyze - Swept 54

Ref Offset 175 dB
Ref -2.28 dBm

Start 5.1500 GHz
#Res BW 1.0 MHz

Fast (y)
I Gain:Low ZAtten: 20 4B

Avg Type: RMS.
Y Trig: Fres Run AvgiHold: 11

Mkr1 5.325 9 GHz

Stop 5.3500 GHz
#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Channel 100 (5500MHz)

The Reference Level

The Mask Data

B Agitert Spacrum Anahyze - Swept 54

Marker 1 5.494880000000 GHz Avg Type: RMS
PNO:

TFost e 17ig: FreeRun AvglHald: 11
I Gain:Love #Atten: 20 4B

Ref Offset 17 5 dB
Ref 20.00 dBm

Center 5.50000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

B Agitert Spacrum Anahyze - Swept 54

Marker 1 5.495372500000 GHz
PNO:

Ref Offset 17.5 dB
Ref 6.09 dBm

Start 5.4700 GHz
#Res BW 1.0 MHz

¥ Gain-Low __#Atten: 20 dB

Avg Type: RMS.
st Trig: Free Run AvglHold: 11

Mkr1 5.495 37 GHz

6.048 dBm

Stop 5.7250 GHz
#VBW 30 kHz* #Sweep 60.00 s (2001 pts)
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Channel 140 (5700MHz)

The Reference Level The Mask Data

R ert Spactrus Anbys - St 54 =

B it Spactum Anaiyze - Swept 34 o EI

Avg Type: RMS.
Fost o) Trig: Free Run AvglHold: 11
IFGain:Low __SAtten: 20 dB

Marker 1 5.694880000000 GHz Avg Type: RMS. . Peak Search
PNO: Fast Ly 1710: Free Run AvglHold: 11 .
IF Gaiin:Low SAtten: 20 dB

Mkr1 5.695 29 GHz

Mkr1 5.694 88 GHz NextPeak
Ref Offset 17.5 dB so o

Ref Offset 17.5 dB
Ref 20.00 dBm 6.291 dBm f 6.29 dBm

Next Pk Right

Center 5.70000 GHz Span 40.00 MHz Start 5.4700 GHz Stop 5.7250 GHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts) #Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

802.11n-HT40 Transmitter Unwanted Emissions Within the 5GHz RLAN Bands — 3Tx

Channel 38 (5190MHz)

The Reference Level The Mask Data

ur Anahyzes - Swept 54 B gt Spach

Avg Type: RMS.
Fost o) Trig: Free Run AvglHold: 11
IFGain:Low __SAtten: 20 dB

Anabaer - Swegt 54 |
Marker 1 5.202520000000 GHz Avg Type: RMS. = I

PHO: Fast (,) 171g: Free Run AvglHold: 11
IF Gatin-L ow EAtten: 20 dB

" 207 NextPeak|

Mkr1 5.202 52 GHz .

Ref -5.50 dBm

Ref Offset 175 dB
10 dBig Ref 20.00 dBm

Next Pk Right

Center 5.19000 GHz Span 80,00 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

‘Start 5.1500 GHz Stop 5.3500 GHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Channel 62 (5310MHz)

The Reference Level The Mask Data

B AgiternSpactrum Anabae - St 54 g EI
Marker 1 5.298760000000 GHz Avg Type: RMS
PHO:

TFost e 17ig: FreeRun AvglHald:>111
I Gain:Love #Atten: 20 4B

B AgiternSpactrum Anabae - St 54 g EI
Marker 1 5.298700000000 GHz Avg Type: RMS
PHO:

MR 7rig: Fres Run AvglHold: 111
IF Gain:Low #Atten: 20 dB

Mkr1 & Ref Offset 175 dB
Ref -4.95 dBm

Ref Offset 17 5 dB
Ref 20.00 dBm

Center 5.31000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Start 5.1500 GHz Stop 5.3500 GHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

82 of 107




Report No.: 1612RSU02302

Channel 102 (5510MHz)

The Reference Level

The Mask Data

B Agitert Spacrum Anahyze - Swept 54

Marker 1 5.498800000000 GHz

Ref Offset 17 6 dB
Ref 20.00 dBm

Center 5.51000 GHz
#Res BW 1.0 MHz

Avg Type: RMS.
Y Trig: Fres Run AvgiHold: 11

PHO: Fast ()
ZAtten: 20 4B

I Gain:Low

Mkr1 5.498 80 GHz
2.859 dBm

#VBW 30 kHZ*

Span 80.00 MHz
#Sweep 60.00 s (2001 pts)

B Agitert Spacrum Anahyze - Swept 54

Fast
I Gain:Low
NextPeak|
Ref Offset 17.5 dB.
Ref 2.86 dBm

Next Pk Right

Start 5.4700 GHz
#Res BW 1.0 MHz

#VBW 30 kHZ*

Avg Type: RMS.
Y Trig: Fres Run AvgiHold: 11
ZAtten: 20 dB

Mkr1 5.503 66 GHz NextPeak
2

2.771 dBm

Next Pk Right

Stop 5.7250 GHz
#Sweep 60.00 s (2001 pts)

Channel 134 (5670MHZz)

The Reference Level

The Mask Data

—
B ilert Spectrum Anabze - Swep SA

Marker 1 5.658840000000 GHz

Ref Offset 17 5 dB

10 6Bi¢ Ref 20.00 dBm

Center 5.67000 GHz
#Res BW 1.0 MHz

Avg Type: RMS
Trig: Free Run AvglHold: 111

PNO: Fast (o)
#Atten: 20 4B

I Gain:Love

Mkr1 5.658 84 GHz

N

3.

Span 80.00 MHz
#Sweep 60.00 s (2001 pts)

#VBW 30 kHz*

—
I R et Specteum Anatyes - S S

5.725000000 GHz
PNO: Fast

IF Gairt:Low

Next Peak|

Next Pk Right

‘Start 5.4700 GHz
#Res BW 1.0 MHz

#VBW 30 kHz*

Avg Type: RMS
¥ Trig: Free Run AvglHold: 111
#Atten: 20 dB
Mkr1 5.658 84 GHz 1
2

2.831 dBm

ViewBlank |
Trace On

Stop 5.7250 GHz
#Sweep 60.00 s (2001 pts)

802.11ac-VHT20 Transmitter Unwanted Emissions Within the 5GHz RLAN Bands — 3Tx

Channel 36 (5180MHz)

The Reference Level

The Mask Data

B Agitert Spacrum Anahyze - Swept 54

Marker 1 5.185500000000 GHz
PNO:

Ref Offset 17 5 dB
Ref 20.00 dBm

Center 5.18000 GHz
#Res BW 1.0 MHz

Avg Type: RMS.
Trig: Free Run AvglHold:>111

Fast (o)
#Atten: 20 4B

IF Gain:Low

Mkr1 5.185 50 GHz
.417 dBm

-2

#VBW 30 kHZ*

Span 40.00 MHz
#Sweep 60.00 s (2001 pts)

B Agitert Spacrum Anahyze - Swept 54

Marker 1 5.185000000000 GHz
o Lo

NextPeak
Ref Offset 17.5 dB
Ref -2.42 dBm

Next Pk Right|

‘Start 5.1500 GHz

#Res BW 1.0 MHz #VI

Avg Type: RMS.
Y Trig: Free Run AvglHold: 11

#Atten: 20 4B
Mkr1

Stop 5.3500 GHz

BW 30 kHz* #Sweep 60.00 s (2001 pts)
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Channel 64 (5320MHz)

The Reference Level The Mask Data

B At Spactrum Anabe - S 54 =] B At Spactrum Anabe - S 54 =]

Marker 1 5.313580000000 GHz Avg Type: RMS
e Tast o Trig: Free Run AvglHold:> 11

Marker 1 5.313600000000 GHz Avg Type: RMS
I Gain:Low ZAtten: 20 4B ) PNO:

ot Trig: Free Run AvglHold: 111
IF Gain:Low SAtten: 20 dB
Mkr1 5.313 6 GHz
Ref Offset 17 5 dB
Ref -1.85 dBm -1.938 dBm

PASS

Mkr1 5.313 58 GHz
Ref Offset 17 5 dB
Ref 20,00 dBm -1.848 dBm

Center 5.32000 GHz Span 40.00 MHz Start 5.1500 GHz Stop 5.3500 GHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts) #Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Channel 100 (5500MHz)

The Reference Level The Mask Data

— —
(B At Spectrum Anabyzer - Swept 52 (B At Spectrum Anabyzer - Swept 52

Marker 1 5.493587500000 GHz Avg Type: RMS Peak Search
- TN Tast o Trig: FreeRun AvglHald: 11

Marker 1 5.493520000000 GHz Avg Type: RMS < Peak Searcl
o P. I Gain-Low —_ #Atten: 20 4B

B e Avoan
IF Gain-Low #Atten: 20 dB
Mkr1 5.493 52 GHz
Ref Offset 17.5 dB
Ref 20,00 dBm 6.472 dBm

Ref Offset 17,5 dB Mkr1 5.493 59 GHz

Ref 6.47 dBm

Center 5.50000 GHz Span 40.00 MHz ‘Start 5.4700 GHz Stop 5.7250 GHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts) #Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Channel 140 (5700MHz)

The Reference Level The Mask Data

— —
B Agilent Specirum Anabzer - Swepi SA B Agilent Specirum Anabzer - Swepi SA |

Marker 1 5.693640000000 GHz Avg Type: RMS Peak Search

L g FreeRun  AvolHold 11
IF Gain-L ow #Arten: 20 dB
Ref Offset 17,5 B Mkr1 5.693 64 GHz m
Ref 20.00 dBm 6.388 dBm
Next Pk Right

Marker 1 5.693762500000 GHz Avg Type: RMS
PNO: Fast e 17ig: Free Run AvglHold: 111
1§ Gain-Low #Arten: 20 dB

Ref Offset 17.5 dB
Ref 6.39 dBm

Mkr—RefLvi
Center 5.70000 GHz Span 40,00 MHz m

#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Mkr—RefLvi
Start 5.4700 GHz Stop 5.7250 GHz m

#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)
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802.11ac-VHT40 Transmitter Unwanted Emissions Within the 5GHz RLAN Bands — 3Tx

Channel 38

(5190MHz)

The Reference Level

The Mask Data

—
B ilert Spectrum Anabze - Swep SA

Marker 1 5.198840000000 GHz

Ref Offset 17.5 dB

10 6Bi¢ Ref 20.00 dBm

Center 5.19000 GHz
#Res BW 1.0 MHz

Avg Type: RMS
¥ Trig: Free Run AvgiHold:> 11

PHO: Fast ()
ZAtten: 20 4B

I Gain:Low

Mkr1 5.198 84 GHz NextPeak

Next Pk Right

Span 80.00 MHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

—
B ilert Spectrum Anabze - Swep SA

Marker 1 5.198700000000 GHz Avg Type: RMS
oA PHO: " Trig: Free Run AvglHold: 11

ZAtten: 20 4B

Fast
IF Gain:Low
Mkr1 5.198 7 GHz

Ref Offset 17.5 dB -5.613 dBm

Ref -5.58 dBm

‘Start 5.1500 GHz
#Res BW 1.0 MHz

Stop 5.3500 GHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Channel 62

(5310MHz)

The Reference Level

The Mask Data

ur Anahyzes - Swept 54

Marker 1 5.318760000000 GHz

Ref Offset 17 6 dB
Ref 20.00 dBm

10 dBje

Center 5.31000 GHz
#Res BW 1.0 MHz

Avg Type: RMS.
Y Trig: Fres Run AvgiHold:>1/1

PHO: Fast ()
ZAtten: 20 4B

I Gain:Low

Mkr1 5.318 76 GHz NextPeak

Next Pk Right

Span 80.00 MHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

B Agitert Spacrum Anahyze - Swept 54

Avg Type: RMS.
Y Trig: Fres Run AvgiHold: 11

ZAtten: 20 4B

Fast
IF Gain:Low
Mkr1 5.321 4 GHz

Ref Offset 17.5 dB -5.003 dBm

Ref -4.97 dBm

‘Start 5.1500 GHz
#Res BW 1.0 MHz

Stop 5.3500 GHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Channel 102 (5510MHz)

The Reference Level

The Mask Data

B Agitert Spacrum Anahyze - Swept 54

Marker 1 5.502400000000 GHz

Ref Offset 17 5 dB
Ref 20.00 dBm

Center 5.51000 GHz
#Res BW 1.0 MHz

Avg Type: RMS.
Trig: Free Run AvglHold: 11

PNO: Fast (o)
#Atten: 20 4B

I Gain:Love

Span 80.00 MHz
#Sweep 60.00 s (2001 pts)

#VBW 30 kHZ*

B Agitert Spacrum Anahyze - Swept 54

Avg Type: RMS.
Trig: Free Run AvglHold: 11

#Atten: 20 4B

Marker 1 5.502385000000 GHz
PNO: Fast (o)

F Gain-Low

Ref Offset 17.5 dB

Ref 2.91 dBm

Start 5.4700 GHz
#Res BW 1.0 MHz

Stop 5.7250 GHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)
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Channel 134 (5670MHz)

The Reference Level

The Mask Data

B Agitert Spacrum Anahyze - Swept 54

Avg Type: RMS.
AvglHold:>111

Marker 1 5.662280000000 GHz
PHO: Fast ()
I Gain:Low

Y Trig: Fres Run
ZAtten: 20 4B

Ref Offset 17 6 dB
Ref 20.00 dBm

Center 5.67000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

B Agitert Spacrum Anahyze - Swept 54

5.725000000 GHz Avg Type: RMS.
PNO: Fast Ly T10: Free Run AvgiHold: 11
IF Gain:Low EAtten: 20 dB

Mkr1 5.662 28 GHz 1
ST e

ViewBlank |
Trace On

Start 5.4700 GHz
#Res BW 1.0 MHz

Stop 5.7250 GHz
#Sweep 60.00 s (2001 pts)

#VBW 30 kHZ*

802.11ac-VHT80 Transmitter Unwanted Emissions Within the 5GHz RLAN Bands — 3Tx

Channel 42

(5210MHz)

The Reference Level

The Mask Data

—
B ilert Spectrum Anabze - Swep SA

Marker 1 5.218880000000 GHz Avg Type: RMS
ARZRRRN 1y Free Run AvaiHold 11

IF Gain-Low #Atten: 20 dB

Ref Offset 17 5 B Mkr1 5

Ref 20.00 dBm

Center 5.21000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

—
B ilert Spectrum Anabze - Swep SA

Marker 1 5.218900000000 GHz Avg Type: RMS
= PNO: T0st e THa: Free Run AvglHald: 11
S F Gain-Low

#Atten: 20 4B

Ref Offset 17.5 dB
Ref Bm

Start 5.1500 GHz
#Res BW 1.0 MHz

Stop 5.3500 GHz

#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Channel 58

(5290MHz)

The Reference Level

The Mask Data

B Agitert Spacrum Anahyze - Swept 54

Avg Type: RMS. I
AvglHold:>111

Marker 1 5.273920000000 GHz
PHO: Fast ()
I Gain:Low

Y Trig: Fres Run
ZAtten: 20 4B

Mkr1 5.273 92 GHz NextPeak

Ref Offset 17.5 dB -7.950 dBm

Ref 20.00 dBm

Next Pk Right|

Center 5.29000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

B Agitert Spacrum Anahyze - Swept 54

Avg Type: RMS.
AvglHold: 11

Marker 1 5.273900000000 GHz
SASS PNO: Fast Ly 1710: Free Run
> IF Gair:Low SAtten: 20 dB

Ref Offget 17.5 dB
Ref -7.95 dBm

Start 5.1500 GHz Stop 5.3500 GHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)
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Channel 106 (5530MHz)

The Reference Level

The Mask Data

B Agitert Spacrum Anahyze - Swept 54

Marker 1 5.518800000000 GHz Avg Type: RMS.
PO: Fast Ly 1710: Free Run AvglHold: 11
IFGain:Low __ SAtten: 20 dB

Ref Offset 17.5 dB
Ref 20.00 dBm

Center 5.53000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Ref Offs:
Re

‘Start 5.4700 GHz
#Res BW 1.0 MHz

B Agitert Spacrum Anahyze - Swept 54

et 175 dB

f 0.38 dBm

Marker 1 5.518832500000 GHz Avg Type: RMS
PHO:

Fost (po Trig: FreeRun AvglHold:> 111
IF Gain:Low EAtten: 20 dB

Mkr1 5.51
0.381

Stop 5.7250 GHz
#VBW 30 kHz* #Sweep 60.00 s (2001 pts)

Channel 122 (5610MHz)

The Reference Level

The Mask Data

—
(B Agilnt Spectrum Anabzer - Swept 54
Marker 1 5.593600000000 GHz Avg Type: Log-Pwr
PH: Fast L 111G Free Run AvglHold:>1i1
IFGain:Low __ #Atten: 20 dB
Mkr1 5.593 60 GHz
Ref Offset 17 5 dB
Ref 20,00 dBm 3.956 dBm

it

Center 5.61000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 30 kHz #Sweep 60.00 s (2001 pts)

Ref Offs
Ref

‘Start 5.4700 GHz
#Res BW 1.0 MHz

—
B ilert Spectrum Anabze - Swep SA

et 17.5 dB

3.96 dBm

Marker 1 5.599030000000 GHz Avg Type: Log-Pwr
i

Trig: Free Run AvglHald: 11
#Atten: 20 4B

st Cp)

Stop 5.7250 GHz
#VBW 30 kHz #Sweep 60.00 s (2001 pts)
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9. Receiver Spurious Emissions

9.1. Limit
Frequency Range Maximum Power Bandwidth
30 MHz to 1GHz -57dBm 100 kHz
1 GHz to 26 GHz -47dBm 1 MHz

9.2. Test Setup
Below 1GHz Test Setup:

<
w
3
h 4

EUT

(Antenna Tower)

—-

v
N il

1.5m 1.5m
[ ]

‘(Turntable)‘ “.....‘...““‘

Test Receiver [

Above 1GHz Test Setup:

—  3m —— (Antenna Tower)

EUT

S

T (Polystyrene)
[ ]

1.5m 1.5m
‘(Turntable)‘ .'...'....."'

_\ Pre-Amplifier

Spectrum Analyzer

9.3. Test Procedure

Refer to ETSI EN 301 893 V1.8.1 (2015-03) Clause 5.3.7.2.2.
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Report No.: 1612RSU02302

9.4. Test Result

Test with ANT 2#
Test Engineer Lewis Huang Temperature 24°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 802.11a - Ant 2 Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
59.1 -88.0 22.5 -65.5 -57.0 -8.5 PK Horizontal
265.2 -90.2 25.5 -64.7 -57.0 -7.7 PK Horizontal
53.8 -85.4 21.9 -63.5 -57.0 -6.5 PK Vertical
64 250.2 -86.1 22.1 -64.0 -57.0 -7.0 PK Vertical
1127.5 -55.4 2.1 -53.3 -47.0 -6.3 PK Horizontal
2249.5 -67.2 9.5 -57.7 -47.0 -10.7 PK Horizontal
1348.5 -59.1 4.6 -54.5 -47.0 -7.5 PK Vertical
2249.5 -66.0 9.0 -57.0 -47.0 -10.0 PK Vertical
54.3 -89.3 234 -65.9 -57.0 -8.9 PK Horizontal
251.6 -92.1 24.9 -67.2 -57.0 -10.2 PK Horizontal
47.0 -90.0 21.2 -68.8 -57.0 -11.8 PK Vertical
100 115.8 -96.9 28.0 -68.9 -57.0 -11.9 PK Vertical
1127.5 -57.0 2.1 -54.9 -47.0 -7.9 PK Horizontal
2249.5 -67.9 9.5 -58.4 -47.0 -11.4 PK Horizontal
1348.5 -61.1 4.6 -56.5 -47.0 -9.5 PK Vertical
1875.5 -63.0 6.0 -57.0 -47.0 -10.0 PK Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
Note 3: Other frequency was base noise within 18-26.5GHz, there is not show in the report.
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Report No.: 1612RSU02302

Test Engineer Lewis Huang Temperature 24°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 802.11n-HT20-Ant0+1 + 2 | Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
63.5 -89.8 22.7 -67.1 -57.0 -10.1 PK Horizontal
238.6 -91.8 27.5 -64.3 -57.0 -7.3 PK Horizontal
63.5 -88.0 23.6 -64.4 -57.0 -7.4 PK Vertical
64 125.1 -88.4 25.2 -63.2 -57.0 -6.2 PK Vertical
1127.5 -57.9 2.1 -55.8 -47.0 -8.8 PK Horizontal
2249.5 -67.9 9.5 -58.4 -47.0 -11.4 PK Horizontal
1348.5 -62.6 4.6 -58.0 -47.0 -11.0 PK Vertical
2249.5 -66.1 9.0 -57.1 -47.0 -10.1 PK Vertical
53.8 -87.3 234 -63.9 -57.0 -6.9 PK Horizontal
250.2 -90.2 25.1 -65.1 -57.0 -8.1 PK Horizontal
74.6 -92.1 26.8 -65.3 -57.0 -8.3 PK Vertical
100 250.2 -87.9 22.1 -65.8 -57.0 -8.8 PK Vertical
1127.5 -55.3 2.1 -53.2 -47.0 -6.2 PK Horizontal
2249.5 -64.6 9.5 -55.1 -47.0 -8.1 PK Horizontal
1348.5 -61.4 4.6 -56.8 -47.0 -9.8 PK Vertical
1875.5 -63.5 6.0 -57.5 -47.0 -10.5 PK Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
Note 3: Other frequency was base noise within 18-26.5GHz, there is not show in the report.
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Test Engineer Lewis Huang Temperature 24°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 802.11n-HT40-Ant0+1 + 2 | Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
59.6 -89.0 22.3 -66.7 -57.0 -9.7 PK Horizontal
245.8 -90.6 25.9 -64.7 -57.0 -7.7 PK Horizontal
38.2 -87.2 19.3 -67.9 -57.0 -10.9 PK Vertical
62 64.4 -88.5 23.9 -64.6 -57.0 -7.6 PK Vertical
1127.5 -55.3 2.1 -53.2 -47.0 -6.2 PK Horizontal
2249.5 -66.6 9.5 -57.1 -47.0 -10.1 PK Horizontal
1348.5 -59.4 4.6 -54.8 -47.0 -7.8 PK Vertical
2249.5 -65.5 9.0 -56.5 -47.0 -9.5 PK Vertical
39.2 -95.2 29.4 -65.8 -57.0 -8.8 PK Horizontal
63.5 -88.4 22.7 -65.7 -57.0 -8.7 PK Horizontal
38.2 -86.8 19.3 -67.5 -57.0 -10.5 PK Vertical
102 58.6 -87.5 22.3 -65.2 -57.0 -8.2 PK Vertical
2700.0 -69.3 9.2 -60.1 -47.0 -13.1 PK Horizontal
4145.0 -71.2 14.1 -57.1 -47.0 -10.1 PK Horizontal
3635.0 -72.2 13.2 -59.0 -47.0 -12.0 PK Vertical
6210.5 -73.2 18.3 -54.9 -47.0 -7.9 PK Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)

Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
Note 3: Other frequency was base noise within 18-26.5GHz, there is not show in the report.
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Test Engineer Lewis Huang Temperature 24°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 202.11ac-VHT20 -Ant0+ 1+ T ACL
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
60.1 -88.0 22.2 -65.8 -57.0 -8.8 PK Horizontal
90.1 -81.3 15.8 -65.5 -57.0 -8.5 PK Horizontal
57.6 -88.3 22.2 -66.1 -57.0 -9.1 PK Vertical
64 88.7 -92.1 25.6 -66.5 -57.0 -9.5 PK Vertical
1127.5 -56.1 2.1 -54.0 -47.0 -7.0 PK Horizontal
2249.5 -67.4 9.5 -57.9 -47.0 -10.9 PK Horizontal
1374.0 -62.9 5.7 -57.2 -47.0 -10.2 PK Vertical
1875.5 -63.5 6.0 -57.5 -47.0 -10.5 PK Vertical
48.4 -91.5 25.6 -65.9 -57.0 -8.9 PK Horizontal
90.1 -79.5 15.8 -63.7 -57.0 -6.7 PK Horizontal
47.9 -87.5 21.1 -66.4 -57.0 -9.4 PK Vertical
100 74.1 -92.3 26.7 -65.6 -57.0 -8.6 PK Vertical
1127.5 -55.2 2.1 -53.1 -47.0 -6.1 PK Horizontal
1374.0 -61.5 5.5 -56.0 -47.0 -9.0 PK Horizontal
1348.5 -60.4 4.6 -55.8 -47.0 -8.8 PK Vertical
1875.5 -62.8 6.0 -56.8 -47.0 -9.8 PK Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
Note 3: Other frequency was base noise within 18-26.5GHz, there is not show in the report.
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Test Engineer Lewis Huang Temperature 24°C
Test Time 2016/12/31 Relative Humidity | 52%
802.11ac-VHT40 - Ant0 + 1 + _
Test Mode 5 Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
59.6 -87.0 22.3 -64.7 -57.0 -7.7 PK Horizontal
250.2 -91.2 25.1 -66.1 -57.0 -9.1 PK Horizontal
32.9 -86.1 17.9 -68.2 -57.0 -11.2 PK Vertical
62 78.5 -95.0 27.9 -67.1 -57.0 -10.1 PK Vertical
1127.5 -55.4 2.1 -53.3 -47.0 -6.3 PK Horizontal
2249.5 -66.8 9.5 -57.3 -47.0 -10.3 PK Horizontal
1348.5 -59.0 4.6 -54.4 -47.0 -7.4 PK Vertical
2249.5 -65.9 9.0 -56.9 -47.0 -9.9 PK Vertical
53.3 -87.7 23.4 -64.3 -57.0 -7.3 PK Horizontal
250.2 -89.0 25.1 -63.9 -57.0 -6.9 PK Horizontal
38.7 -85.9 19.3 -66.6 -57.0 -9.6 PK Vertical
102 58.1 -86.2 22.4 -63.8 -57.0 -6.8 PK Vertical
1127.5 -57.6 2.1 -55.5 -47.0 -8.5 PK Horizontal
1374.0 -62.2 5.5 -56.7 -47.0 -9.7 PK Horizontal
1348.5 -61.0 4.6 -56.4 -47.0 -9.4 PK Vertical
1875.5 -64.2 6.0 -58.2 -47.0 -11.2 PK Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)

Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
Note 3: Other frequency was base noise within 18-26.5GHz, there is not show in the report.
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Test Engineer Lewis Huang Temperature 24°C
Test Time 2016/12/31 Relative Humidity | 52%
802.11ac-VHT80 - Ant0 + 1 + _
Test Mode 5 Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
58.6 -85.8 22.6 -63.2 -57.0 -6.2 PK Horizontal
264.7 -89.6 25.6 -64.0 -57.0 -7.0 PK Horizontal
47.9 -86.3 21.1 -65.2 -57.0 -8.2 PK Vertical
62 105.7 -91.2 26.9 -64.3 -57.0 -7.3 PK Vertical
1127.5 -58.2 2.1 -56.1 -47.0 9.1 PK Horizontal
2249.5 -67.8 9.5 -58.3 -47.0 -11.3 PK Horizontal
1348.5 -59.4 4.6 -54.8 -47.0 -7.8 PK Vertical
2249.5 -66.2 9.0 -57.2 -47.0 -10.2 PK Vertical
60.1 -86.8 22.2 -64.6 -57.0 -7.6 PK Horizontal
300.1 -90.1 23.4 -66.7 -57.0 -9.7 PK Horizontal
62.0 -88.9 23.3 -65.6 -57.0 -8.6 PK Vertical
102 250.2 -89.1 22.1 -67.0 -57.0 -10.0 PK Vertical
1127.5 -58.3 2.1 -56.2 -47.0 -9.2 PK Horizontal
1374.0 -62.5 5.5 -57.0 -47.0 -10.0 PK Horizontal
1374.0 -62.7 5.7 -57.0 -47.0 -10.0 PK Vertical
1875.5 -63.6 6.0 -57.6 -47.0 -10.6 PK Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
Note 3: Other frequency was base noise within 18-26.5GHz, there is not show in the report.
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Test with ANT 3#
Test Engineer Vince Yu Temperature 23°C
Test Time 2016/12/31 Relative Humidity 52%
Test Mode 802.11a - Ant 2 Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
118.0 -83.2 17.9 -65.3 -57 -8.3 Peak Horizontal
223.2 -95.0 26.7 -68.3 -57 -11.3 Peak Horizontal
81.6 -94.3 28.3 -66.0 -57 -9.0 Peak Vertical
64 117.5 -91.0 27.3 -63.7 -57 -6.7 Peak Vertical
2206.2 -67.6 8.9 -58.7 -47 -11.7 Peak | Horizontal
3702.2 -68.6 13.3 -55.3 -47 -8.3 Peak Horizontal
1245.7 -63.6 4.9 -58.7 -47 -11.7 Peak Vertical
2291.2 -68.0 9.7 -58.3 -47 -11.3 Peak Vertical
118.9 -83.7 18.1 -65.6 -57 -8.6 Peak | Horizontal
227.1 -96.1 26.7 -69.4 -57 -12.4 Peak | Horizontal
100.0 -89.7 25.6 -64.1 -57 -7.1 Peak Vertical
100 146.6 -91.4 25.0 -66.4 -57 -9.4 Peak Vertical
1356.2 -64.3 5.6 -58.7 -47 -11.7 Peak Horizontal
2835.2 -69.6 10.3 -59.3 -47 -12.3 Peak | Horizontal
2095.7 -67.1 7.7 -59.4 -47 -12.4 Peak Vertical
3685.2 -68.5 13.4 -55.1 -47 -8.1 Peak Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
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Test Engineer Vince Yu Temperature 23°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 802.11n-HT20-Ant0+1 + 2 Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
119.9 -83.3 18.3 -65.0 -57 -8.0 Peak Horizontal
219.8 -95.5 26.1 -69.4 -57 -12.4 Peak Horizontal
146.6 -92.8 25.0 -67.8 -57 -10.8 Peak Vertical
64 263.5 -92.2 24.4 -67.8 -57 -10.8 Peak Vertical
1245.7 -63.3 4.2 -59.1 -47 -12.1 Peak | Horizontal
2180.7 -68.2 8.6 -59.6 -47 -12.6 Peak | Horizontal
1449.7 -62.4 5.4 -57.0 -47 -10.0 Peak Vertical
3804.2 -67.6 13.8 -53.8 -47 -6.8 Peak Vertical
120.4 -83.8 18.4 -65.4 -57 -8.4 Peak | Horizontal
224.2 -94.8 26.4 -68.4 -57 -11.4 Peak | Horizontal
82.1 -93.9 28.3 -65.6 -57 -8.6 Peak Vertical
100 116.5 -92.1 27.6 -64.5 -57 -7.5 Peak Vertical
1347.7 -64.7 5.0 -59.7 -47 -12.7 Peak Horizontal
3838.2 -68.5 134 -55.1 -47 -8.1 Peak Horizontal
1356.2 -63.4 4.9 -58.5 -47 -11.5 Peak Vertical
3736.2 -68.7 13.6 -55.1 -47 -8.1 Peak Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
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Test Engineer Vince Yu Temperature 23°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 802.11n-HT40-Ant0+1 + 2 Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
119.4 -83.0 18.2 -64.8 -57 -7.8 Peak Horizontal
221.7 -94.8 26.2 -68.6 -57 -11.6 Peak Horizontal
83.0 -92.2 27.2 -65.0 -57 -8.0 Peak Vertical
62 118.0 -90.6 27.1 -63.5 -57 -6.5 Peak Vertical
1356.2 -65.3 5.6 -59.7 -47 -12.7 Peak Horizontal
3693.7 -69.2 13.2 -56.0 -47 -9.0 Peak Horizontal
2155.2 -68.0 9.2 -58.8 -47 -11.8 Peak Vertical
3948.7 -68.8 14.2 -54.6 -47 -7.6 Peak Vertical
119.4 -83.6 18.2 -65.4 -57 -8.4 Peak | Horizontal
337.2 -95.2 25.5 -69.7 -57 -12.7 Peak | Horizontal
81.6 -93.6 28.3 -65.3 -57 -8.3 Peak Vertical
102 118.4 -90.9 26.9 -64.0 -57 -7.0 Peak Vertical
1364.7 -64.5 5.6 -58.9 -47 -11.9 Peak Horizontal
3880.7 -68.7 13.9 -54.8 -47 -7.8 Peak Horizontal
1254.2 -63.9 4.9 -59.0 -47 -12.0 Peak Vertical
3795.7 -68.7 13.8 -54.9 -47 -7.9 Peak Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
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Test Engineer Vince Yu Temperature 23°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 802.11ac-VHT20-Ant0+ 1 + 2 Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
120.9 -82.4 185 -63.9 -57 -6.9 Peak Horizontal
164.0 -92.2 23.8 -68.4 -57 -11.4 Peak Horizontal
81.6 -93.9 28.3 -65.6 -57 -8.6 Peak Vertical
64 119.9 -90.8 26.5 -64.3 -57 -7.3 Peak Vertical
1364.7 -64.7 5.6 -59.1 -47 -12.1 Peak | Horizontal
3693.7 -68.9 13.2 -55.7 -47 -8.7 Peak Horizontal
1441.2 -65.1 5.5 -59.6 -47 -12.6 Peak Vertical
3863.7 -69.0 14.0 -55.0 -47 -8.0 Peak Vertical
118.0 -83.2 17.9 -65.3 -57 -8.3 Peak | Horizontal
263.5 -96.5 25.6 -70.9 -57 -13.9 Peak | Horizontal
82.1 -92.5 28.3 -64.2 -57 -7.2 Peak Vertical
100 120.4 -90.8 26.4 -64.4 -57 -7.4 Peak Vertical
1500.7 -65.0 5.2 -59.8 -47 -12.8 Peak Horizontal
3846.7 -68.1 13.6 -54.5 -47 -7.5 Peak Horizontal
1381.7 -64.4 5.7 -58.7 -47 -11.7 Peak Vertical
3838.2 -69.2 13.9 -55.3 -47 -8.3 Peak Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
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Test Engineer Vince Yu Temperature 23°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 802.11ac-VHT40-Ant0+ 1+ 2 Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
120.4 -81.7 184 -63.3 -57 -6.3 Peak Horizontal
223.7 -95.0 26.5 -68.5 -57 -11.5 Peak Horizontal
83.5 -93.2 27.0 -66.2 -57 -9.2 Peak Vertical
62 118.9 -91.1 26.8 -64.3 -57 -7.3 Peak Vertical
1364.7 -65.0 5.6 -59.4 -47 -12.4 Peak | Horizontal
3192.2 -69.0 11.4 -57.6 -47 -10.6 Peak | Horizontal
1364.7 -64.1 5.3 -58.8 -47 -11.8 Peak Vertical
3804.2 -68.6 13.8 -54.8 -47 -7.8 Peak Vertical
120.4 -81.9 18.4 -63.5 -57 -6.5 Peak | Horizontal
231.9 -97.1 28.3 -68.8 -57 -11.8 Peak | Horizontal
81.6 -92.6 28.3 -64.3 -57 -7.3 Peak Vertical
102 1458.2 -64.4 5.3 -59.1 -47 -12.1 Peak Vertical
3863.7 -69.2 13.9 -55.3 -47 -8.3 Peak Horizontal
118.0 -91.4 27.1 -64.3 -57 -7.3 Peak Horizontal
1245.7 -64.2 4.9 -59.3 -47 -12.3 Peak Vertical
3778.7 -69.0 13.7 -55.3 -47 -8.3 Peak Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
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Test Engineer Vince Yu Temperature 23°C
Test Time 2016/12/31 Relative Humidity | 52%
Test Mode 802.11ac-VHT80 -Ant0+ 1 + 2 Test Site AC1
Channel | Frequency | Reading [Substitution| Measure Limit Margin | Detector | Polarization
(MH2z) Level Factor Level (dBm) (dB)
(dBm) (dB) (dBm)
119.9 -82.3 18.3 -64.0 -57 -7.0 Peak Horizontal
223.7 -94.2 26.5 -67.7 -57 -10.7 Peak Horizontal
81.6 -94.0 28.3 -65.7 -57 -8.7 Peak Vertical
58 118.0 -91.1 27.1 -64.0 -57 -7.0 Peak Vertical
1254.2 -63.4 4.3 -59.1 -47 -12.1 Peak | Horizontal
3642.7 -68.9 12.9 -56.0 -47 -9.0 Peak | Horizontal
1245.7 -63.8 4.9 -58.9 -47 -11.9 Peak Vertical
3889.2 -69.2 14.1 -55.1 -47 -8.1 Peak Vertical
121.4 -82.4 18.5 -63.9 -57 -6.9 Peak | Horizontal
226.1 -95.9 26.5 -69.4 -57 -12.4 Peak | Horizontal
80.6 -92.6 28.0 -64.6 -57 -7.6 Peak Vertical
106 118.9 -90.2 26.8 -63.4 -57 -6.4 Peak Vertical
1245.7 -63.6 4.9 -58.7 -47 -11.7 Peak Horizontal
3787.2 -68.8 13.7 -55.1 -47 -8.1 Peak Horizontal
1245.7 -63.6 4.9 -58.7 -47 -11.7 Peak Vertical
3787.2 -68.8 13.7 -55.1 -47 -8.1 Peak Vertical

Note 1: Measure Level (dBm) = Reading Level (dBm) + Substitution Factor (dB)
Note 2: Substitution Factor (dB) = Cable Loss (dB) + Space Attenuation (dB) + Antenna Factor (dB/m)
- Pre_Amplifier Gain (dB)
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10. Adaptivity (Channel Access Mechanism)

10.1. Limit

LBT based Detect and Avoid (Load based Equipment may implement an LBT based spectrum
sharing mechanism as described in IEEE 802.11-2012, clauses 9, clauses 10, clauses 18 and 20 or
as described in IEEE 802.11ac-2013, clauses 8, clauses 9, clause 10 and 22)

Adaptivity Limit (Option B)

The CCA observation time shall be not less than 20 us, and the CCA time used by the equipment

shall be declared by the manufacturer.

The Channel Occupancy Time shall be less than (13 / 32) * g ms, q = [4~32].

The minimum idle period varied between CCA and gq*CCA.

When adding the interference signal, the EUT shall stop transmissions on the current operating
channel.

Short Control Signalling Transmissions Limit

Short Control Signalling Transmissions shall have a maximum duty cycle of 5% within an
observation period of 50ms.

10.2. Test Setup

Spectrum
P Analyser
Sol Direct. C : Companion
plitter .| Direct. Coupler N Device
uuT Combiner T | ATT.
Signal
Generator
(Interferer)

10.3. Test Procedure
Refer to ETSI EN 301 893 V1.8.1 (2015-03) Clause 5.3.9.2.1.
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10.4. Test Result

Product 802.11ac Dual Band Module Temperature 24°C
Test Engineer Andy Zhu Relative Humidity | 54%
Test Site TR3 Test Date 2017/01/10

The CCA observation time was 25 us, and the maximum factor of q = 24 which were declared by the

supplier. So the idle period varied between 25 us and 600 us and the channel occupancy time shall
less than (13/32) * 24 =9.75 ms.

802.11ac-VHT80 — 5290MHz

Maximum Channel Occupancy Time = 611.8us

Minimum ldle Period = 1.220ms

[ Keymight Spectrum Anshyzer - Swept 5.
i L

Marker 1 A 611.812 us

PNO: Fast. =+
IFGain:Low

Ref 0.00 dBm

Center 5.290000000 GHz
Res BW 8 MHz #VBW 8.0 MHz*

% Trig: Free Run

Avg Type: RMS

Atten: 10 4B

[ Keyeigh Spectrm Anshyer - St =
T
Marker 1 A 1.21963 ms Avg Type: RMS Marker

TE 7
PNG: Fast o= Trig: Free Run
IFGain:Low Atten: 10 4B _ | SelectMarker
»
1
B

v__Ref 0.00 dBm

Center 5.290000000 GHz
Res BW 8 MHz

2Bomummnwnl

Interference Signal Calibration

Transmission stopped after interference
added and the short control signaling less
than 5ms.

[ Keysignt Spectrum Anshyeer - Swept 52
AL

Marker 1 5.290000000000 GHz
PHO:

i Fast
IFGain:tigh

Ref -20.00 dBm

Center 5.2900 GHz

® Trig: Free Run

#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1.000 s (1001 pts)|

Avg Type: RMS

#Atten: 0 dB

Mkr—RefLvi;
Span 200.0 MHz m

T ———y >
"HL %

Center Freq 5.290000000 GHz Avg Type: RMS.
‘PNO T, Trig: Free Run

IFGain:Low Atten: 10 dB.

0 oBc Ref 0,00 dBm

Center Freq|
5.290000000 GHz|

StartFreq

Center 5.290000000 GHz Span 0 Hz.
Res BW 8 MHz #VBW 8.0 MHz" Sweep 70.00 s (40001 pts)

Note: Detection Level = -73 dBm/MHz + (23 dBm - the max conducted power (dBm))/MHz = -73
dBm/MHz We used the worst-case detection level (-73dBm/MHz) to perform adaptivity testing.

Test Result:

Pass
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802.11ac-VHT80 — 5530MHz

Maximum Channel Occupancy Time = 576.0us

Minimum lIdle Period = 1.188ms

[ Keysight Spectrum Ansbyaer - Swept SA
RL

Marker 1 A 576.000 pys Avg Type: RMS
PNO: Fast —#- Trig: FreeRun
IF Gain:Low Atten: 10 dB

Ref 0.00 dBm

‘Center 3ODUDIIIIG GHz
#VBW 8.0 MHz"

n 1AL Sz 0usfia) :.u.ag
rr 1
L 1 |

[ Keysight Spectium Anshyzer - Swept 54
RL

Marker 1 A 1.18800 ms Avg Type: RMS
PRO:

ey Trig: Free Run
Atten: 10 4B

‘Center 5.530000000 GHz

Res BW 8 MHz

#VBW 8.0 MHz*

Interference Signal Calibration

Transmission stopped after interference

added and the short control signaling less

than 5ms.

[ Keysight Spectrum Ansbyaer - Swept SA
RL

Marker 1 5529400000000 GH Avg Type: RMS Peak Search
o

10 2017
% Trig: Free Run

. m

INext Pk Right|

Next Pk Left

Bidiv - Ref -20.00 dBm

MEkr—RefLvl,
Span 200.0 MHz m

#VBW 3.0 MHz* #Sweep 1.000 s (1001 pts)|

= STATUS

[ Keyignt Spectrum Analyze - Swept 58
RL

o= Trig: FreeRun

Center Freq 5.530000000 GHz Avg Type: RMS
PNO: Fast. -

Bidiv  Ref 0.00 dBm
og

Atten: 10 dB

CenterFreq
5.530000000 GHz

StartFreq

Center 5.530000000 GHz

Res BW 8 MHz

#VBW 8.0 MHz* Sweep 70.00 s (40001 pts)

Note: Detection Level = -73 dBm/MHz + (23 dBm - the max conducted power (dBm))/MHz = -73
dBm/MHz We used the worst-case detection level (-73dBm/MHz) to perform adaptivity testing.

Test Result: Pass
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11. User Access Restrictions

11.1. Requirement

DFS controls (hardware or software) related to radar detection shall not be accessible to the user so
that the DFS requirements described in clauses 4.7.2.1 to 4.7.2.6 can neither be disabled nor
altered.

11.2. Test Result

In the hardware, there is no switch or button to modify the DFS function or parameter for the user.

In the software, there is no options to modify the DFS function or parameter for the user.

The user access restrictions mechanism shall be implemented by the equipment which was declared
by the manufacturer.
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12. Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

Parameter Uncertainty

Radio Frequency +1x10°

RF Power Conducted +1.5dB
RF Power Radiated +6dB
Spurious Emissions, Conducted +3dB
Spurious Emissions, Radiated +6dB
Humidity 5%
Temperature +1°C
Time +10%
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13. List of Measuring Instrument

Carrier Frequencies - TR3
Instrument Manufacturer [Type No. Serial No. Cali. Interval |Cali. Due Date
Spectrum Analyzer Agilent N9020A MY52090106 1 year 2017/05/08
ngiﬁ?;:;agfaﬁgerat“re BAOYT BYH-1500L  |1309W043 1 year 2017/12/06
Temperature/Humidity Meter |Yuhuaze HTC-2 N/A 1 year 2017/12/20
Occupied Channel Bandwidth - TR3
Instrument Manufacturer |Type No. Serial No. Cali. Interval |Cali. Due Date
Spectrum Analyzer Agilent N9020A MY52090106 1 year 2017/05/08
Temperature/Humidity Meter |Yuhuaze HTC-2 N/A 1 year 2017/12/20
RF Output Power, Transmit Power Control (TPC) and Power Density - TR3
Instrument Manufacturer |Type No. Serial No. Cali. Interval |Cali. Due Date
Power Meter Agilent U2021XA MY53410005 1 year 2017/12/06
Zrairr:z;;ag':azgerat“re BAOYT BYH-1500L  |1309W043 1 year 2017/12/06
Temperature/Humidity Meter |Yuhuaze HTC-2 N/A 1 year 2017/12/20
Transmitter Unwanted Emissions Within the 5GHz RLAN Bands - TR3
Instrument Manufacturer |Type No. Serial No. Cali. Interval |Cali. Due Date
Spectrum Analyzer Agilent N9020A MY52090106 1 year 2017/05/08
Temperature/Humidity Meter |Yuhuaze HTC-2 N/A 1 year 2017/12/20
Transmitter Spurious Emissions and Receiver Spurious Emissions - AC2
Instrument Manufacturer |Type No. Serial No. Cali. Interval |Cal. Due Date
Spectrum Analyzer Agilent N9020A MY52090106 |1 year 2017/05/08
Broadband Coaxial
Preamplifier Schwarzbeck [BBV 9718 302 1 year 2017/12/10
Preamplifier Schwarzbeck |BBV 9721 9721-008 1 year 2017/04/16
TRILOG Antenna Schwarzbeck [VULB9162 9162-047 1 year 2017/10/22
Broad-Band Horn Antenna  |Schwarzbeck |[BBHA9120D (9120D-1167 1 year 2017/11/19
Broadband Horn Antenna Schwarzbeck |BBHA9170 BBHA9170549 |1 year 2017/01/05
Digital Thermometer &

Minggao ETH529 N/A 1year 2017/11/30
Hygrometer
Anechoic Chamber RIKEN Chamber-AC2 [N/A 1 year 2017/05/10
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Adaptivity (Channel Access Mechanism) - TR3

Instrument Manufacturer |Type No. Serial No. Cali. Interval |Cali. Due Date
Spectrum Analyzer Agilent N9020A MY52090106 1 year 2017/05/08
Vector Signal Generator Agilent E4438C MY49872484 1 year 2017/12/06
Directional Coupler Narda 4216-20 1395 1 year 2017/03/29
Power Splitter Mini-Circuits éFRSC-123- N/A N/A N/A

+
Temperature/Humidity Meter |Yuhuaze HTC-2 N/A 1 year 2017/12/20
Software Version Function
e3 V8.3.5 EMI Test Software

The End
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